Model Year MG SG Illustration Restrictions Update

10:56 30.08.2004 PORSEHE PORSOHES
9442 88 0 01 1-00 179 PET

Pos Part Number Nane Remar ks Qy Model

accessories
1 000 721 710 01 |jack 1

(2)| 944 721 027 05 |tool bag 1
with contents

conpri sing:

tool bag

angul ar screw driver

[

3 477 012 233 spark plug wench
rimwench
operating rod

for

rimwench
doubl e- end spanner 1
10 X 13

handl e

insert

for

Cross-recess screw
and

slotted screw

uni versal pliers 1

A

[RA

- 928 361 311 00 |hook 1
for

cover
wheel nut
use al so
4 996 721 151 00 |towi ng lug 1

4 928 722 101 05 |towi ng lug 1 |M 058

4 951 722 101 00 |towi ng |ug 1 |TURBO

5 928 521 907 02 |crank 1 |M 437/ 438
for enmergency contro

-« END -- -
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PORSOOHES PET PORSOHES
Model Year MG SG lllustration Restrictions Update
10:56 30.08.2004
9442 88 0 01 1-05 179
Pos Part Nunber Nare Remar ks Qy Model
stickers
- 944 006 113 02 sti cker 1 /(9
engi ne specifications
- 944 006 119 03 sti cker 1 [(CH
engi ne specifications
- 944 006 119 07 sticker 1 |944S (CH
engi ne specifications
- 944 701 201 01 sticker 1
unl eaded regul ar fuel
- 944 701 201 02 sticker 1
unl eaded prem um f uel
- 944 701 179 00 sti cker 1 |(AUS)
tyre pressure
185/70 - VR 15
- 937 701 127 00 sticker 1
tyre pressure
205/55 - VR 16
- 944 701 181 00 sti cker 1 |(AUS)
tyre pressure
205/55 - VR 16
- 937 701 127 00 sticker 1
tyre pressure
215/ 60/ 15
- 928 701 145 05 sti cker 1 [(D
for
ener gency wheel
- 996 361 701 01 sticker 1 |(F),(CDN),
for (L), (B)
ener gency wheel
- 996 361 701 00 sticker 1 |[(USA), (GB),
for (J)
ener gency wheel
- 928 701 148 05 sti cker 1 /(1)
for
ener gency wheel
- 411 000 263 A sticker 1 |98RQZ
octane rating
- 944 701 203 00 sticker 1 |96RQZ
octane rating
- -- END --
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Model

9442

Year

88

MG

SG

02

Illustration

2-00

Restrictions

Update

179

10:56

30.08.2004

PORSEHE

PET

PORSCHE

Pos

Part

Nunber

Name

Remar ks

Qy

Model

(4)

(5)

928 361 047 03

965 361 167 00

928 361 306 03

928 361 312 01

911 361 909 00

993 361 931 00

944 722 901 00

944 722 901 01

928 006 901 00

accessories

wheel nut

| ockabl e

1 set
conpri sing:
wheel nut

I ock

cap

cap

wheel nut
| ockabl e without |ock

bl ank key
for

wheel nut
| ockabl e

snow chai ns

snow chai ns
1 set

for

tyre

185/70 R 15
205/ 55 R 16
215/60 R 15

snow chai ns
1 set

for

tyre

225/ 50 VR 16

trailer coupling

trailer coupling

conpl ete

with

electric installation set
use al so:

944, 111. 064. 00

trailer coupling

conpl ete

with

electric installation set
use al so:

944.111. 064. 00

sticker
drawbar | oad

EE

TURBO

M 058
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Model Year MG SG Illustration Restrictions Update
10:56 30.08.2004 || FomscHs PET PORSCHE
9442 88 0 02 2-00 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model

- 111 919 209 A |indicator |ight 1
- 900 631 132 90 |bulb 1

12v, 1,2w
- 431 953 231 rel ay 1
- 944 331 905 00 |wi dening of track /H 1

17 W™

from nodel 87 on

only together with

forged wheel

1 set

conpri si ng:
6 951 331 611 02 |spacer ring /H 2

17 W™
7 904 341 671 00 |wheel bolt /H 10
- 999 182 003 36 |wheel nut 10

- -- END -- -
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Model Year MG SG lllustration Restrictions Update
10:56 30.08.2004 || momscHe PET PORSCHE
9442 88 0 02 2-06 179
Pos Part Number Name Remar ks Qy Model
roof transport system
1 944 801 005 00 |mmin support 1
1 set
2 928 801 061 02 |retaining strip 1
1 set
2A| 928 801 903 02 |rubber support for skis 1
1 set
2B| 928 801 193 02 |retaining strap 1
1 set
3 928 801 063 02 |ski box /L 1
(3)| 928 801 064 02 |ski box IR 1
5 928 801 081 02 |roof rack 1
1 set
6 999 119 012 07 |pan-head screw 4
8 928 801 011 02 |cylinder |ock 1
with keys
9 477 091 145 protection cap 2
10 477 091 151 A protective rubber /L 1
(10) 477 091 152 A protective rubber /R 1
11 928 801 267 02 |rubber plate 2
12 928 801 111 02 |protection cap 4
13 928 801 107 02 |cover 2
14 944 801 901 01 |parts kit X
conpri si ng:
bol t 1
screw 1
| ock 2
15 944 801 901 00 |parts kit X
conpri si ng:
support 2
desk pad 2
screw 2
washer 2
- -- END --
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Model Year MG SG lllustration Restrictions Update
10:56 30.08.2004 || FomscHs PET PORSCHE
9442 88 0 02 2-07 179
Pos Part Number Nane Remar ks Qy Model
roof transport system
14
1 928 801 019 02 |set of surf board supports 1
2 928 801 017 02 |set - canoe carrier 1
3 928 801 085 02 |l adder support mandrel X
4 928 801 093 02 |set - bike carrier 1
raci ng bi ke
5 928 801 095 02 |set - bike carrier 1
standard bi ke
6 928 801 079 02 |safety rope 1
2 for
anti-theft protection
7 928 801 097 02 |support for bicycle 1
E ND
page: 001 KAT-008
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Model Year MG SG Illustration Restrictions Update
10:57 30.08.2004 || momscHe PET PORSCHE
9442 88 0 02 2-10 179
Pos Part Number Nane Remar ks Qy Model

accessories

1 477 863 539 | uggage net 1

2 000 043 002 00 |car basket 1
to be fol ded

3 944 522 051 01 |child car seat 1
up to 4 years

4 928 522 050 00 |child car seat 1
ol der than 4 years
only together with
child car seat cushion

5 944 522 159 00 |child car seat cushion 1

4CR | bl ack

for
back seat
left

5 944 522 160 00 |child car seat cushion 1

4CR | bl ack

for
back seat
ri ght

- 000 043 081 00 |floor mat X
set

-- END -- -
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Model Year MG

9442 88 0

Illustration

4-00

Restrictions

Update

179

10:57

30.08.2004

PORSEHE

PET

PORSCHE

FARBNUM
COLOUR
NUMERQ
NUMERQ
NUMERO

]

MER
NUMBER
DE COULEUR

COLORE
DE COLOR

80K|g 2
GUARDS RE
INDISCHROT

G1

D

-/

FARBBENENNUNG
COLOUR
COULEUR

COLORE
COLOR

L

Pos

Part

Nunber

Name

Remar ks

Qy

Mode

911 096 050

911 096 051

911 096 052

911 096 053

911 096 054

911 096 055

911 096 056

911 096 057

911 096 058

911 096 059

911 096 060

911 096 062

00

00

00

00

00

00

00

00

00

00

00

00

| acquers
basic materials

pol yester filler
1 KG
GLASSI T- NON- FERRO 839- 10

har dener

30 GR

GLASSI T 948- 36
red

primer filler
1 LTR
GLASSOFI X 238- 150

har dener
500 M.
GLASSOFI X 352-228

primer filler

1 LTR

GLASSODUR 285-100
white

har dener
500 M.
GLASSODUR 929- 28/ 1

wash pri mer
2 LTR
GLASSOFI X 2K 934-200

har dener
1 LTR
GLASSOFI X 934- 100

pol yuret hane plastic putty
1 KG
GLASSODUR 995- 20

har dener
1 KG
GLASSODUR 929- 13

t hi nner
1 LTR
GLASSODUR 352-91

addi tiona
1 LTR
GLASSODUR 521-111

| acquer

et_btl.frm
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Model Year MG SG lllustration Restrictions Update
10:57 30.08.2004 || Fomscre PET FORSCHE
9442 88 0 04 4-00 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
- 911 096 063 00 |underbody protection X - 911 096 064 00 |clear lacquer X
1 KG 1 LTR
GLASSOHYD 1109- GLASSODUR- Ms 923- 85
- 000 043 001 00 |tin X final acrylic |lacquer
SN 90% 2 K
CA 200 G 1 LTR
primer - ALN 769 Y5B copenhagen bl ue X |LY5B
nmetallic
1 LTR - ALN 769 Y5D azure blue X |L Y5D
- ALD 645 MbU di anond- bl ue nmetallic X |L MU - ALN 769 90E al pine white X |L 90E
- ALD 645 Y4Z FLAM NGO- METALLI C X |L Y4z - ALN 769 MBA guards red X |L M3A
- 911 095 903 80 |[paint X |MBY - ALN 769 MLA sunmmer yel | ow X |L MLA
822 |garnet red netallic - ALN 769 Y3E MALVENROT X |L Y3E
- ALD 645 B7V graphite netallic X |[LB7V - 911 095 902 60 |paint X
- ALD 645 AlY KALAHARI - METALLI C X |LAlY 536 |pastel beige L MLN
- 911 095 903 80 |paint X |MBY 700 |black L 041
33N |crystal green netallic pai nt touch-up applicator
- ALD 645 B8Z MAHAGONI - METALLI C X |LB8Z - L 090 EO1 al pine white X |L 90E
- ALD 645 Y1Y MANDEL BEI GE- METALLI C X |L Y1Y - L 0Y5 D01 azure bl ue X |L Y5D
- ALD 645 Y3V MARASCHI NOROT- METALLI C X |L Y3V - L 0Y3 EO1 MALVENROT X |L Y3E
- ALD 645 Y6Y NI LGRUEN- METALLI C X |L Y6Y - L oML A01 sunmmer yel | ow X |L MLA
- ALD 645 MBV nougat brown netallic X |L MBV - L oOM3 A01 pai nt X |L M3A
- ALD 645 Y5Z NAUTI C- METALLI C X |L Y5Z - L 0Y5 BO1 copenhagen bl ue X |L Y5B
- ALD 645 Y9Y satin black nmetallic X |L Y9Y - 911 095 932 20 |paint X
- ALD 645 Y5V SAPHI R- METALLI C X |[LY5V 451 | nocha bl ack L MOV
- ALD 645 M3Z S| LBERRCSA- METALLI C X |LM3Z 700 |black L 041
- ALD 645 Y7U stone grey netallic X |LY7U pai nt touch-up applicator
set
- ALD 645 Y7Y zermatt silver netallic X |LY7Y conpri sing:
pai nt touch-up applicator
- 911 095 903 80 |[paint X |LOA9 t op- coat paint
pai nt touch-up applicator
947 |pearl escent effect cl ear |acquer
page: 002 KAT-008
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Model Year MG SG lllustration Restrictions Update
10:57 30.08.2004 | momscHe PET PORSEHE
9442 88 0 04 4-00 179
Pos Part Nunber Nanme Remar ks y Model Pos Part Number Nane Remar ks Qy Model
- L OMb U02 di anond-blue netallic X MbU
- L 0Y4 z02 FLAM NGO - METALLIC X Y4z
- L 0Y1l Y02 MANDELBEI GE - METALLLIC X Y1y
- L 0Y3 V02 MARASCHI NOROT - METALLIC X Y3V
- L 0Y5 z02 NAUTI C - METALLIC X Y5z
- L 0Y6 Y02 NI LGRUEN - METALLIC X Y6Y
- L 0Y9 Y02 satin black nmetallic X Y9Y
- 911 095 933 20 |[paint touch-up applicator X 3Y
822 |garnet red netallic
- L 0B7 V02 graphite netallic X B7V
- L 0Al Y02 KALAHARI - METALLI C X ALY
- 911 095 933 20 |[paint touch-up applicator X 6Y
33N |crystal green netallic
- L 0B8 Z02 MAHAGONI - METALLI C X B8Z
- L 0Y5 V02 SAPHI R - METALLIC X Y5V
- L 0Y7 U02 stone grey netallic X Y7U
- L oM3 Zz02 SI LBERROSA - METALLIC X M3z
- L 0Y7 Y02 zermatt silver netallic X Y7Y
- -- END -- -
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FPORSCOHE

PET

ORISR

Model
9442

Year

88

MG

SG Illustration
05 5-00

Restrictions

Update

179

10:57

30.08.2004

Pos

Par t

Nunber

Name

Remar ks

Qy

Model

928

000

000

000

000

AW

000

000

000

000

101

043

043

043

043

176

043

043

043

043

921

012

010

011

013

000

051

202

019

004

00

00

00

00

00

05

00

65

01

00

securing liquid
seal i ng compound
preservative agent

securing liquid

loctite

- 270-

10 ccMm

hi gh strength

loctite
-221-

10 CC™Mm

| ow strength

seal i ng compound

| octite
-574-
50 CCM

| octite

- 638-

10 CC™M

for

bal ance shaft

| octite
adhesi ve renover
- 80646-

sprayi ng can

adhesi ve seal i ng conpound
310 Ccc™m

loctite

for pasting

met a

gl ass

ceramcs

t hernoset plastic
adhesi ve set
conpri sing:

adhesi ve
| octite
-317-

50 CC™M

| octite
AKTI VATOR NF 736
180 CC™M

seal i ng conpound
SI LASTI K 730 RTV
125 CCM

nmounti ng paste
optinmoly ht
1 90-g tube

et_text.frm
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PORSOOHES F)EE1' PORSOHES
Model Year MG SG lllustration Restrictions Update
10:57 30.08.2004
9442 88 0 05 5-00 179
Pos Part Nunber Name Remar ks Qy Mbdel
- 000 043 020 00 optinmoly X
nmounti ng paste
1 tube 100 g
silver
- 000 043 005 00 grease for drive shaft X
OPTI MOL - OLI STAMOLY
1 90-g tube
- 000 043 204 21 grease X
for lock cylinder
sprayi ng can
preservative agent
- 999 571 062 00 care kit 1
conpri si ng:
sui t case
- 999 901 013 40 liquid preservative 1
- 999 901 014 41 cl eani ng agents 1
- 999 901 015 40 pol i sher 1
- 999 901 016 40 tar renover 1
- 999 901 017 40 dashboard cl eaner 1
- 999 901 018 40 pai nt polish 1
- 999 901 019 41 i nsect renover 1
- 999 901 020 40 spot renover 1
- 999 901 021 40 pol i shing cotton 1
- 999 901 022 40 polishing cloth 1
- 000 044 000 02 preservative agent X
250 ML
- 999 901 017 41 wi ndow cl eaner X
sumer
250 M.
- 999 901 033 40 wi ndow cl eaner X
Wi nter
1000 ML
- 999 901 036 40 car shanpoo X
refilling bottle
1000 ML
- 999 917 803 00 wi ndow cl eaner X
spray bottle
250 ML
- 928 628 931 00 silicone renover X
1000 ML
page: 002 KAT-008
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PORSOOHES PET PORSOHES
Model Year MG SG lllustration Restrictions Update
10:57 30.08.2004
9442 88 0 05 5-00 179
Pos Part Nunber Nare Remar ks Qy Model

- 999 901 030 40 ri mcl eaner X

spray bottle

500 M.
- 999 901 031 40 ri mcl eaner X

refilling bottle

1000 ML

- -- END -- -
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Model Year MG SG lllustration Restrictions Update
10:57 30.08.2004 || momscHe PET PORSCHE
9442 88 1 01 101-00 179
Pos Part Number Name Remar ks Qy Model
repl acenent engi ne
- 944 100 000 37 |replacenment engine 1 |M44.05
120 KW (163 DI N- PS) M 573
- 944 100 000 40 |replacenment engine AUT. 1 |M44.06
120 KW (163 DI N-PS)
- 944 100 000 41 |replacenment engine AUT. 1 |M44.06
120 KW (163 DI N- PS) M 573
- 944 100 000 46 |replacenment engine 1 w44.07
110 KW (150 DI N- PS) M 298
- 944 100 000 49 |replacenent engine AUT. 1 |M44.08
110 KW (150 DI N-PS) M 299
short engine
1 > 944 100 902 00 |short engine 1 |M44.05/06
M4, . A
use al so:
M >> 41H 00420 Ma4. 05
M >> 41H 20125 Mi4. 06
944.107.329. 00 1
900. 174. 044. 40 1
944.107. 025. 01 1
944.101. 027. 05 1
up to nodel 86
order al so:
944.107.911. 01 1
944.102. 216. 01 1
1 > 944 100 902 01 |short engine 1 |M44.07/08
Mi4. . B
use al so:
M >> 43H 05638 Ma4. 07
M >> 43H 61344 Ma4. 08
944.107.329. 00 1
900. 174. 044. 40 1
944.107. 025. 01 1
944.101. 027. 05 1
up to nodel 86
order also:
944.107.911. 01 1
944.102. 216. 01 1
1 > 944 100 902 02 |short engine 1 |MA4.50/51
Mi4. 52
Mi4. . C
use al so:
M >> 45H 01415 M44. 50/ 51
page: 001 KAT-008
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Model

Year

9442 88

MG SG

Illustration

101-00

Restrictions

Update

179

10:57

30.08.2004

PORSEHE

PET

PORSCHE

Pos

Part Nunber

Name

Remar ks

Mode

Pos

Part

Nunber

Name

Remar ks

Qy

Mode

> 944 100 902 03

> 944 100 902 04

944.107.329. 00
900. 174. 044. 40
944.107.025. 01
951. 101. 027. 03
MOD. 86

order al so:
944.107.911. 01
944.102.216.01

short engine

use al so
M >>

944.107.329. 00
900. 174. 044. 40
944.107.025. 01
944.101. 024. 04

short engine

42H 03028

END -- -

PRPRRP| O

e

A

Mi4. 40
Mi4..D

Ma4.09/ 10
Mi4. . E

et_bt2.frm
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Model Year MG SG Illustration Restrictions Update
10:57 30.08.2004 | momscHe PET PORSEHE
9442 88 1 01 101-05 179
Pos Part Number Nane Remar ks Qy Model
protective plate
1 944 504 167 01 |protective plate 1
2 944 503 257 00 |spacer 8
3 N 010 215 13 |hexagon-head bolt 11
M6 X 15
4 999 507 326 02 |captive nut 3
5 951 504 069 00 |protective plate 1 |TURBO
6 900 076 010 02 |hexagon nut 2 |TURBO
7 N 011 666 7 washer 5 |TURBO
E ND
page: 001 KAT-008
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Model Year MG SG lllustration Restrictions Update
10:57 30.08.2004 || momscHe PET PORSCHE
9442 88 1 01 101-10 179
Pos Part Number Name Remar ks Qy Model
crankcase - 86
mounting parts
1 944 101 197 00 |stud 10
2 928 101 195 03 |fitting bushing 1
3 999 012 034 00 |straight pin 4
8 X 12
4 N 011 919 1 cover 2
5 999 025 141 02 |washer 4
8,1 X 17 X 3
6 999 076 034 02 |hexagon nut 4
M 8
7 951 107 241 02 |sealing ring 1
8 900 025 007 02 |washer 8
9 900 074 139 02 |hexagon-head bolt X
M8 X 55
9 N 010 361 4 hexagon- head bolt 4 |M 657
M8 X 65
10 944 101 201 11 |oil pan 1
see tpi
GR 1 NR 21
11 900 075 349 02 |hexagon-head bolt 2
M6 X 42
12 900 075 344 02 |hexagon-head bolt 16
M6 X 50
13 928 606 201 01 |renpte tenperature sensor 1
14 944 606 125 00 |tenperature sensor 1
15 900 123 101 30 |sealing ring 1
12 X 18
16 900 123 105 30 |sealing ring 1
8 X 14
17 900 075 087 02 |hexagon-head bolt 1
M8 X 16
18 944 104 229 00 |washer 10

et_btl.frm page: 001 KAT-008



Model Year MG SG lllustration Restrictions Update
10:57 30.08.2004 || FomscHs PET PORSCHE
9442 88 1 01 101-10 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
19 N 011 020 8 hexagon nut 10 -- END --
M12 X 1,5
20 928 101 303 00 |washer 7
21 N 011 010 13 |hexagon nut 7
M 10
22 900 025 007 02 |washer X
23 900 074 040 02 |hexagon-head bolt X
M8 X 50
24 900 075 345 02 |hexagon-head bolt X
M6 X 35
25 944 101 033 00 |cover plate 1
26 900 119 001 02 |pan-head screw 7
M5 X 12
27 944 107 389 01 |insert for oil sunp 1
28 944 101 205 02 |oil sunp gasket 1
29 N 011 524 7 washer 22
30 900 075 344 02 |hexagon-head bolt 4
M6 X 50
31 900 075 341 02 |screw 18
M6 X 25
32 900 123 118 30 |(sealing ring 1
33 944 107 197 01 |screw plug 1
34 900 123 049 30 |sealing ring 1
35 N 016 164 1 screw plug 1
36 000 043 019 01 |sealing conpound X
1 tube
SI LASTI C 730 RTV
37 900 219 002 02 |screw plug 1
38 900 123 007 30 |sealing ring 1
A 14 X 18
39 900 075 085 02 |hexagon-head bolt 2
40 900 025 007 02 |washer 2
page: 002 KAT-008
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Model Year MG SG Illustration Restrictions Update
10:58 30.08.2004 FPOFRSCES PET ORISR
9442 88 1 01 101-15 179
Pos Part Number Name Remar ks Qy Model
crankcase 87-
mounting parts
1 944 101 201 11 |oil pan 1 |Mm44.05-08
M44. 40/ 51
see tpi
GR 1 NR 21
M >> 41H 00419 M44. 05
M >> 41H 20124 M44. 06
M >> 43H 05637 Ma4. 07
M >> 43H 61343 Ma4. 08
M >> 45H 01414 M44. 50/ 51
M >> 42H 03027 Ma4. 40
1 944 101 201 14 |oil pan 1 |M44.05-10
Ma4. 40/ 51
Mi4. 52
~ M 41H 00420 >> M44. 05
/ M 41H 20125 >> Ma4. 06
< M 43H 05638 >> Ma4. 07
M 43H 61344 >> Ma4. 08
M 45H 01415 >> M44. 50/ 51
Mi4. 52
M 42H 03028 >> Ma4. 40
2 N 040 259 1 hexagon- head bol t 4
M6 X 50
3 N 011 524 7 washer 22
4 900 075 017 02 |hexagon-head bolt 18
M6 X 25
5 944 107 197 01 |screw plug 1
6 900 123 118 30 |sealing ring 1
7 N 016 164 1 screw plug 1
8 900 123 049 30 |sealing ring 1
9 944 107 389 01 |insert for oil sunp 1 |M44.05-08
Ma4. 40/ 51
M >> 41H 00419 M44. 05
M >> 41H 20124 Ma4. 06
M >> 43H 05637 Ma4. 07
M >> 43H 61343 Ma4. 08
M >> 45H 01414 M44. 50/ 51
M >> 42H 03027 Ma4. 40
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Model Year MG SG Illustration Restrictions Update
10:58 30.08.2004 || momscHe PET PORSCHE
9442 88 1 01 101-15 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
9 944 107 389 02 |insert for oil sunp 1 |M44.05-10 28 N 011 919 1 cover 2
M44. 40/ 51
M 41H 00420 >> M44. 05 29 944 101 197 00 |stud 10
M 41H 20125 >> Mi4. 06
M 43H 05638 >> M4, 07 30 900 123 101 30 |sealing ring 1
M 43H 61344 >> Mi4. 08
M 45H 01415 >> Mi4. 50/ 51 31 944 606 125 00 |tenperature sensor 1
M 42H 03028 >> Mi4. 40
32 928 606 201 01 |renpte tenperature sensor 1
10 900 119 001 02 |pan-head screw 7
M5 X 12 33 900 123 007 30 |sealing ring 1
11 944 101 205 02 |oil sunp gasket 1 34 900 219 002 02 |screw plug 1
12 000 043 019 01 |sealing conpound X 35 900 074 326 08 |hexagon-head bolt 4
1 tube M8 X 58
SI LASTI C 730 RTV
36 999 025 141 02 |washer 4
13 944 104 229 00 |washer 10
37 900 075 344 02 |hexagon- head bolt 16
14 N 011 020 8 hexagon nut 10 M6 X 50 71
M12 X 1,5
38 900 075 349 02 |hexagon-head bolt 4
15 928 101 303 00 |washer 7 M6 X 42 71
16 N 011 010 13 |hexagon nut 7 39 900 074 139 02 |hexagon-head bolt X
M 10 M 8 X 55
hexagon- head bol t 4 |M 657
17 900 025 007 02 |washer 7 M8 X 65
18 900 074 040 02 |hexagon-head bolt 7 40 900 025 007 02 |washer 8
M8 X 50
41 944 613 150 00 |sender 1
19 900 075 345 02 |hexagon-head bolt 5 for
M6 X 35 oil level
20 944 101 033 00 |cover plate 1 42 944 101 329 01 |cover 1
21 900 025 007 02 |washer 2 43 999 074 035 02 |hexagon-head bolt 3
M5 X 20
22 900 075 085 02 |hexagon-head bolt 2
44 944 101 233 02 |gasket 1
23 N 011 524 7 washer 1 wi t hout asbest os
24 900 076 010 02 |hexagon nut 1 - 999 062 044 02 |stud 3
for
25 928 101 195 03 (fitting bushing 1 chai n adj uster
26 999 012 034 00 |(straight pin 4 - -- END --
8 X 12
27 900 075 087 02 |hexagon-head bolt 1
- 900 123 105 30 |sealing ring 1
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Model Year MG SG lllustration Restrictions Update
10:58 30.08.2004 | momscre PET PORS e
9442 88 1 02 102-00 179
Pos Part Number Nane Remar ks Qy Model
crankshaft
— " connecting rod
/ 1 p 944 102 015 13 |crankshaft 1
C@ 2 944 102 051 01 |flywheel 1 |m44.05/07
Ma4. 09
2 944 102 053 02 |flywheel AUT. 1 |Mm44.06/08
Ma4. 10
2 951 102 051 01 |flywheel 1 |M44.50/51
Uy Mi4. 52
2\3 2 944 102 051 02 |flywheel 1 |M44. 40
3 931 102 111 00 |deep-groove ball bearing 1
4 930 102 206 00 |pan-head screw 9
5 [* 999 113 264 40 |radial sealing ring 1
6 944 103 008 02 |connecting rod 4 |M44.05-10
Ma4. 40
l 6 944 103 001 00 |connecting rod 4 |MA4.50/ 51
‘ Ma4. 52
7 928 103 172 02 |connecting rod nut 8
\\ 9 11 12 0 1 8 | 928 103 143 02 |bearing shel | 8
8 928 103 143 52 |bearing shell X
oversize 0,25 mm
8 928 103 143 57 |bearing shell X
oversize 0,50 mm
9 * 928 101 117 08 |nmin bearing bush i 1
9 [ 928 101 117 58 |nmmin bearing bush i X
under si ze 0,25 mm
9 * 928 101 117 68 |nmin bearing bush i X
undersize 0,50 mm
10 [ 928 101 115 02 |mmin bearing shell 3
002
10 * 928 101 115 50 |nmmin bearing shell X
under si ze 0,25 mm
et_btl.frm page: 001 KAT-008



Model Year MG SG lllustration Restrictions Update
10:58 30.08.2004 || FomscHs PET PORSCHE
9442 88 1 02 102-00 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
10 928 101 115 60 |mmin bearing shell X 19 N 011 524 7 washer 4 |M44.05-10
undersi ze 0,50 mMm Ma4.51/52
M >> 41H 10080 M44. 05
11 928 101 115 03 |mmin bearing shell 3 M >> 41H 20196 Ma4. 06
M >> 43H 11260 Ma4. 07
002 M >> 43H 62893 Ma4. 08
M >>  42H 05461 Ma4. 40
11 928 101 115 51 |mmin bearing shell X M >> 45H 83873 Mi4. 51
undersize 0,25 mm
19 900 031 011 02 |washer 4 \M44. 40
11 928 101 115 61 |mmin bearing shell X M 41H 10081 >> M44. 05
undersi ze 0,50 mMm M 41H 20197 >> M4, 06
M 43H 11261 >> Ma4. 07
12 944 101 139 00 |thrust bearing 2 M 43H 62894 >> Ma4. 08
M 42H 05462 >> Ma4. 40
002 M 45H 83874 >> Ma4.51
12 928 101 133 53 |thrust bearing X 20 900 075 057 02 |hexagon-head bolt 4 |M44.05-10
undersi ze 0,25 mMm Ma4.51/52
M >> 41H 10080 M44. 05
12 928 101 133 63 |thrust bearing X M >> 41H 20196 Ma4. 06
undersi ze 0,50 mMm M >> 43H 11260 M4, 07
M >> 43H 62893 Ma4. 08
13 900 117 036 00 |key 1 M >> 42H 05461 Ma4. 40
5 X5 X 22 M >> 45H 83873 Ma4.51
14 944 105 125 02 |gear wheel 1 |M44.05-10 20 900 067 279 08 |pan-head screw 4 |MA4. 40
M44. 51/ 52 M 41H 10081 >> M44. 05
driving mechani sm M 41H 20197 >> Mi4. 06
canshaft M 43H 11261 >> Ma4. 07
M 43H 62894 >> Ma4. 08
14 944 105 125 06 |gear wheel 1 |M44. 40 M 42H 05462 >> Ma4. 40
driving mechani sm M 45H 83874 >> Ma4. 51
canmshaf t
21 900 234 127 00 |support washer 1
15 944 102 209 08 |gear wheel 1 |M44.05-10
M4, 51/ 52 22 900 095 031 00 |tensioning sleeve 1
M44. 51/ 52 6 X 16
driving mechani sm
bal ance shaft 23 477 105 276 t hreaded pin 3
15 944 102 209 11 |gear wheel 1 |M44. 40 24 944 102 214 03 |pulley 1 |M 657
driving mechani sm
bal ance shaft 25 944 103 133 02 |piston pin bush 1
16 944 102 210 02 |washer 1 - -- END --
17 900 082 085 02 |hexagon-head bolt 1
M 16 X 1,5 X 60
18 944 102 116 12 |pull ey 1 |M44. 05- 10
Mi4. 51/ 52
18 944 102 123 02 |vibration danper 1 |M44. 40
page: 002 KAT-008
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944 103 074

944 103 074

944 103 074

944 103 074

944 103 074

944 103 074

944 103 091

944 103 091

944 103 091

944 103 091

944 103 091

944 103 091

944 103 088

03

23

53

63

73

07

17

27

57

67

77

02

pi ston
pi ston rings

pi ston
tol erance group O
100, 00 MM

pi ston
tol erance group 1
100, 00 MM

pi ston
tol erance group 2
100, 00 MM

pi ston
tol erance group O
100, 50 MM

pi ston
tol erance group 1
100,50 MM

pi ston
tol erance group 2
100, 50 MM

pi ston
tol erance group O
100, 00 MM

pi ston
tol erance group 1
100, 00 MM

pi ston
tol erance group 2
100, 00 MM

pi ston
tol erance group O
100, 50 MM

pi ston
tol erance group 1
100,50 MM

pi ston
tol erance group 2
100, 50 MM

pi ston
tol erance group O
100, 00 MM

Ma4. 05/ 06

M44. 05/ 06

Ma4. 05/ 06

M44. 05/ 06

Ma4. 05/ 06

M44. 05/ 06

Ma4.07/08

Ma4. 07/ 08

Ma4.07/08

Ma4. 07/ 08

Ma4.07/08

Ma4.07/08

Ma4. 09/ 10
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Model Year MG SG lllustration Restrictions Update
10:58 30.08.2004 || FomscHs PET PORSCHE
9442 88 1 02 102-05 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
1 944 103 088 12 |piston 4 |M44.09/ 10 1 951 103 091 21 |piston 4 \M44.50/ 51
tol erance group 1 M4, 52
100, 00 WM tol erance group 2
100, 00 MM
1 944 103 088 22 |piston 4 |M44.09/ 10
tol erance group 2 1 951 103 091 51 |piston 4 |MA4.50/ 51
100, 00 MM M4, 52
tol erance group O
1 944 103 088 52 |piston 4 |M44.09/ 10 100, 50 Mm
tol erance group 0
100,50 MM 1 951 103 091 61 |piston 4 \M44.50/ 51
Ma4. 52
1 944 103 088 62 |piston 4 \M44.09/ 10 tol erance group 1
tol erance group 1 100,50 MM
100,50 MM
1 951 103 091 71 |piston 4 |MA4.50/ 51
1 944 103 088 72 |piston 4 |M44.09/ 10 M4, 52
tol erance group 2 tol erance group 2
100,50 MM 100,50 Mm
for
Ma4. 50 1 944 103 015 06 |piston 87 4 \M44. 40
pi ston
only by sets 1 944 103 015 06 |piston 88 4 |M44. 40
tol erance group O
for 100, 00 MM
Ma4. 51
pi ston 1 944 103 015 16 |piston 87 4 |MA4. 40
only by sets
M 45H 00388 1 944 103 015 16 |piston 88 4 \M44. 40
M 45H 00634 >> 45H 00653 tol erance group 1
M 45H 00734 >> 45H 00735 100, 00 MM
M 45H 00754 >> 45H 00785
M 45H 00847 >> 45H 00856 1 944 103 015 26 |piston 87 4 |M44. 40
M 45H 01077 >> 45H 01106
M 45H 01200 >> 45H 01205 1 944 103 015 26 |piston 88 4 |M44. 40
M 45H 01253 >> 45H 01306 tol erance group 2
M 45H 01498 >> 45H 01547 100, 00 MM
M 45H 01620 >> 45H 01649
M 45H 01701 >> 45H 01706 1 944 103 015 56 |piston 4 \M44. 40
M 45H 01817 >> 45H 01830 tol erance group O
M 45H 01861 >> 45H 01880 100,50 MM
M 45H 01882 >> 45H 01890
1 944 103 015 66 |piston 4 |M44. 40
1 951 103 091 01 |piston 4 |M44.50/ 51 tol erance group 1
M4, 52 100,50 MM
tol erance group 0
100,00 MM 1 944 103 015 76 |piston 4 \M44. 40
tol erance group 2
1 951 103 091 11 (piston 4 \M44.50/ 51 100,50 MM
Mi4. 52
tol erance group 1 2 N 012 277 1 snap ring 8
100, 00 MM
page: 002 KAT-008
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Model Year MG SG Illustration Restrictions Update
10:58 30.08.2004 || momscHe PET PORSCHE
9442 88 1 02 102-05 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
3 944 103 902 82 |set of piston rings 4 \M44. 05-10
M44. 40
100,00 MM
3 944 103 902 92 |set of piston rings 4 |M44. 05- 10
Mi4. 40
100,50 MM
3 951 103 901 02 |set of piston rings 4 |M44.50/ 51
M4, 52
100,00 MM
3 951 103 901 03 |set of piston rings 4 |M44.50/ 51
Mi4. 52
100,50 MM
- -- END -- -
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Model Year MG SG lllustration Restrictions Update
10:58 30.08.2004 || momscHe PET PORSCHE
9442 88 1 03 103-00 179
Pos Part Number Nane Remar ks Qy Model
cylinder head Ma4. 05- 10
val ves
1 944 104 033 06 |cylinder head -87 1
1 944 104 033 08 |cylinder head 88 1
2 951 104 374 02 |cylinder head gasket 1
(2)| 951 104 374 50 |cylinder head gasket 1
for
resurfaced cylinder heads
3 900 036 005 02 |cover 2
4 900 302 019 00 |straight pin 2
5 999 062 044 02 |stud 8
M8 X 30
6 944 104 328 51 |valve guide 8
1st oversize
7 944 104 331 51 |valve seat ring 4
i nt ake
oversize
8 944 104 333 50 |valve seat ring 4
exhaust
oversi ze
9 928 105 409 02 |intake valve 4
10 928 105 410 04 |exhaust valve 4
- 000 043 204 48 |sleeve X
for
val ve stem seal
11 928 104 193 12 |valve stem seal 8
12 928 105 468 03 |washer X
0,5
12 928 105 470 03 |washer X
1,0
13 928 105 469 06 |washer 8
14 928 105 905 09 |set of valve springs 8
15 928 105 449 04 |concave washer 8
16 901 105 417 00 |collet 16
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Model Year MG SG lllustration Restrictions Update
10:58 30.08.2004 || FomscHs PET PORSCHE
9442 88 1 03 103-00 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
17 944 104 229 00 |washer 10 for
cylinder head
18 999 076 043 02 |hexagon nut 10 944.104. 033. 08
M12 X 1,5
34 944 107 239 01 |pressure relief valve 1
19 944 104 311 06 |gasket 1
35 N 014 740 2 pan- head screw 1
20 944 104 315 04 |cooling water socket 1
36 999 123 032 30 |sealing ring 1
21 944 104 317 04 |adapter 1 |M44/ 05/ 06
37 999 707 078 40 |o-ring 1
21 944 104 317 05 |adapter ( AUS) 1 |M44. 05/ 06
- -- END --
21 944 104 317 05 |adapter 1 |M44.07/08
M44. 09/ 10
22 * 928 106 197 01 |gasket 1
23 900 075 079 02 |hexagon-head bolt 2
M8 X 20
24 900 025 007 02 |washer 4
A 8,4
25 N 014 725 2 pan- head screw 2
M8 X 25
26 058 131 851 A |thermp valve ( AUS) 1 |M44. 05/ 06
26 058 131 851 A |thermp valve 1 |M44.07/08
M44. 09/ 10
27 N 013 808 3 sealing ring ( AUS) 1 |M44. 05/ 06
A 10 X 16
27 N 013 808 3 sealing ring 1 |M44.07/08
M44. 09/ 10
A 10 X 16
28 931 106 156 00 ([screw plug 1
29 N 013 830 7 sealing ring 1
A 8 X 12
30 N 044 732 1 pan- head screw 1
M8 X 75
31 N 025 669 2 bal | 1
32 928 104 129 00 |conpression spring 1
33 951 104 229 00 |guide piece 1
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Model Year MG SG lllustration Restrictions Update
10:58 30.08.2004 || momscHe PET PORSCHE
9442 88 1 03 103-03 179
Pos Part Number Nane Remar ks Qy Model
cylinder head M44.50/ 51
Ma4. 52
val ves
1 > 951 104 038 01 |cylinder head 1 |Mm44.50/51
1 951 104 038 04 |cylinder head 1 |M44.52
2 951 104 374 02 |cylinder head gasket 1
(2)| 951 104 374 50 |cylinder head gasket 1
for
resurfaced cylinder heads
3 900 036 005 02 |cover 2
4 900 302 019 00 |straight pin 2
5 999 062 044 02 |stud 8
M8 X 30
6 944 104 328 51 |valve guide 8
1st oversize
8 951 104 331 50 |valve seat ring 4
i nt ake
oversi ze
9 951 104 333 51 |valve seat ring 4
exhaust
oversize
10 951 105 415 00 |intake valve 4
11 951 105 416 07 |exhaust valve 4
- 000 043 204 48 |sleeve X
for
val ve stem seal
12 951 104 195 01 |valve stem seal 8 |M44.50/ 51
12 951 104 195 01 |valve stem seal 8 |M44.52
13 928 105 468 03 |washer X
0,5 WM
13 928 105 470 03 |washer X
1,0 WM
14 928 105 469 06 |washer 8
15 951 105 905 10 |set of valve springs 8
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Model Year MG SG lllustration Restrictions Update
10:58 30.08.2004 || FomscHs PET PORSCHE
9442 88 1 03 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
16 928 105 449 04 |concave washer 8 36 999 123 032 30 |sealing ring 1
17 901 105 417 00 |collet 16 37 999 707 078 40 |o-ring 1
18 944 104 229 00 |washer 10 - -- END --
19 999 076 043 02 |hexagon nut 10
M12 X 1,5
20 951 104 315 00 |cooling water socket 1
21 951 104 311 03 |gasket 1
wi t hout asbestos
22 951 104 313 00 |internediate piece 1
23 944 104 311 06 |gasket 1
wi t hout asbestos
24 944 104 317 04 |adapter 1
25 928 106 197 04 |gasket 1
wi t hout asbestos 1
26 931 106 156 00 ([screw plug 1
27 N 013 830 7 sealing ring 1
A8 X 12
28 N 011 525 13 |washer 6
A 8,4
29 N 044 704 1 pan- head screw 4
M8 X 28
30 N 044 704 1 pan- head screw 4
M8 X 28
30 N 014 777 2 pan- head screw 4
M8 X 30
31 N 025 669 2 bal | 1
32 928 104 129 00 |conpression spring 1
33 951 104 229 00 |guide piece 1
for
cyl i nder head
951. 104. 038. 02
34 944 107 239 01 |pressure relief valve 1
35 N 014 740 2 pan- head screw 1
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Model Year MG SG lllustration Restrictions Update
10:58 30.08.2004 || momscHe PET PORSCHE
9442 88 1 03 103-04 179
Pos Part Number Name Remar ks Qy Model
cylinder head Ma4. 40
val ves
1 951 104 374 02 |cylinder head gasket 1
(1) 951 104 374 50 |cylinder head gasket 1
for
resurfaced cylinder heads
2 944 104 013 03 |cylinder head 1
4 911 101 182 00 |plug X
5 N 011 918 1 cover X
6 999 062 139 02 |stud 12
BM 8 X 26
7 900 036 014 02 |cover 1
8 928 105 641 05 |intake valve 8
9 928 105 642 06 |exhaust valve 8
- 000 043 204 45 |sleeve X
for
val ve stem seal
10 928 104 611 17 |valve seat ring 8
i ntake
oversize 0,25 mm
11 928 104 612 14 |valve seat ring 8
exhaust
oversize 0,25 mm
12 944 104 327 51 |valve guide 16
2 1st oversize
@ 13 928 104 601 07 |valve stem seal 16
‘ 14 944 105 465 02 |washer X
7 0,5 WM
14 944 105 465 03 |washer X
1,0 \M
14 944 105 465 04 |washer X
1,5 MM
15 944 105 463 02 |washer 16
16 944 105 907 01 |set of valve springs 16
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Model Year MG SG lllustration Restrictions Update
10:58 30.08.2004 || momscHe PET PORSCHE
9442 88 1 03 103-04 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
17 944 105 467 03 |[concave washer 16 39 N 044 732 1 pan- head screw 1
M8 X 75
18 928 105 221 10 |valve collet 32
40 944 104 229 00 |washer 10
19 928 105 312 02 |hydraulic valve tappet 16
41 999 076 043 02 |hexagon nut 10
21 944 104 228 01 |[screw plug 1 M12 X 1,5
22 928 105 215 00 |cover 3 42 A 944 107 139 00 |pressure relief valve 1
23 928 105 205 00 |support 3 42 944 107 139 00 |pressure relief valve 1
24 900 075 016 02 |hexagon-head bolt 3 43 999 218 035 02 |threaded pin 1
M6 X 22 M6 X 20
25 N 011 524 7 washer 3 44 |A 928 105 262 00 |pin 2
A 6,4
(44) | 928 105 262 00 |pin 2
26 928 106 167 01 |gasket 1
- -- END --
27 928 104 713 02 |adapter 1
28 900 025 007 02 |washer 7
A 8,4
29 900 075 029 09 |hexagon-head bolt 2
M8 X 25
30 N 010 113 4 hexagon- head bol t 1
31 944 104 415 01 |shackle for transportation 1
32 N 012 241 11 |spring washer 2
M8 X 22
33 944 104 305 03 |gasket 1
33 944 104 305 03 |gasket 1
wi t hout asbestos
34 944 104 323 00 |internediate flange 1
35 944 104 302 03 |gasket 1
35 944 104 302 03 |gasket 1
wi t hout asbestos
36 944 104 308 01 |cooling water socket 1
37 N 014 725 2 pan- head screw 1
M8 X 25
38 N 014 725 2 pan- head screw 1
M8 X 25
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Model Year MG SG lllustration Restrictions Update
10:58 30.08.2004 || momscHe PET PORSCHE
9442 88 1 03 103-05 179
Pos Part Number Name Remar ks Qy Model
canshaft housing M44. 05-10
M44. 50/ 51
Ma4. 52
canmshaf t
1 944 105 250 07 |canshaft housing 1
2 944 105 155 09 |canmshaft 1 |M44.05-10
2 944 105 155 05 |canshaft 1 |Mm44.50/51
Ma4. 52
3 928 105 199 12 |gasket 1
4 900 067 214 02 |pan-head screw 15
M8 X 35
5 900 219 009 30 |screw plug 6
M18 X 1,5
6 900 123 140 30 |sealing ring 6
A 18 X 22
7 928 105 311 06 |hydraulic valve tappet 8
8 928 105 153 04 |cover 1
9 928 105 189 02 |gasket 1
10 944 101 413 02 |engine lifting bracket 1
11 900 075 016 02 |hexagon-head bolt 3
M6 X 22
12 N 012 226 5 spring washer 3
B 6
13 928 105 184 00 |sealing ring 1
14 900 117 045 00 |key 1
4 X 4
15 944 105 119 03 |canmshaft bearing 1
16 944 105 029 01 |bracket 1
17 944 105 545 03 |canshaft tim ng gear 1
18 944 105 142 00 |driver 1
19 999 510 022 08 |pan-head screw 1
M 10 X 65
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Model Year MG SG lllustration Restrictions Update
10:58 30.08.2004 || FomscHs PET PORSCHE
9442 88 1 03 103-05 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
20 928 105 139 02 |spacer sleeve 1
M >> 41F 03833 M44. 05
M >> 41F 20298 Mi4. 06
M >> 43F 06994 M4, 07
M >> 43F 21202 M44. 08
20 928 105 139 04 |spacer sleeve 1 |M44.05-10
M 41F 03834 >> Mi4. 05
M 41F 20299 >> Mi4. 06
M 43F 06995 >> M4, 07
M 43F 21203 >> M44. 08
21 999 701 602 40 |o-ring 1
50 X 5
22 999 113 282 40 |shaft seal 1
30 X 47
M >> 41F 03833 Mi4. 05
M >> 41F 20298 Mi4. 06
M >> 43F 06994 M4, 07
M >> 43F 21202 M44. 08
22 999 113 349 40 |shaft seal 1 |M44.05-10
32 X 47
M 41F 03834 >> Mi4. 05
M 41F 20299 >> Mi4. 06
M 43F 06995 >> M4, 07
M 43F 21203 >> M44. 08
23 944 105 321 00 |gasket 1
24 N 010 347 3 hexagon- head bolt 3
M6 X 35
25 900 074 015 02 |hexagon-head bolt 3
M6 X 30
26 N 011 524 7 washer 6
A 6,4
27 944 105 131 00 |plug 1
28 999 095 103 01 |roll pin 2
8 X 16
-- END -- -
page: 002 KAT-008

et_bt2.frm



Model Year MG SG lllustration Restrictions Update
10:59 30.08.2004 || momscHe PET PORSCHE
9442 88 1 03 103-07 179
Pos Part Number Name Remar ks Qy Model
canshaft M44. 40
1 944 105 277 04 |canshaft 1
i ntake
2 944 105 275 04 |canshaft 1
exhaust
3 900 117 073 00 |key 1
4 999 218 026 02 |pan-head screw 24
M8 X 37
4 999 510 029 02 |screw 24
M8 X 40
5 944 105 049 01 |chain adjuster 1
6 928 104 447 09 |gasket 1
7 928 104 443 08 |sealing ring 4
8 928 104 461 08 |cylinder head cover 1
9 N 012 420 1 circlip 2
10 900 174 056 40 |o-ring 2
11 928 104 485 01 |cover 2
12 928 104 115 02 |thrust ring 13
13 928 104 116 00 |thrust washer 13
14 928 104 117 01 |pan-head screw 10
| ong
15 928 104 111 01 |pan-head screw 3
short
17 N 014 703 2 pan- head screw 2
M6 X 22
18 944 105 501 05 |timing chain 1
19 944 105 167 07 |pipeline 1
21 928 105 476 00 |banjo bolt 2
22 900 123 050 30 |sealing ring 4
23 928 105 459 00 |hub 1
24 944 105 229 03 |rotor trim 1
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Model Year MG SG lllustration Restrictions Update
10:59 30.08.2004 || FomscHs PET PORSCHE
9442 88 1 03 103-07 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
25 944 105 545 12 |canshaft tim ng gear 1
26 928 105 457 02 |washer 1
27 999 510 022 08 |pan-head screw 1
M 10 X 65
28 944 105 179 04 |[toothed belt covering 1
29 999 095 103 01 |roll pin 1
30 999 113 282 40 |shaft seal 1
31 900 025 007 02 |washer 3
32 900 075 014 02 |hexagon-head bolt 3
33 - hal | sender
see group
9/ 01/ 01
(34) 944 105 189 04 |toothed belt covering 1
- -- END -- -
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Model Year MG SG lllustration Restrictions Update
10:59 30.08.2004 || momscHe PET PORSCHE
9442 88 1 03 103-10 179
Pos Part Number Nane Remar ks Qy Model
driving mechani sm - 86
canmshaf t
1 944 105 045 04 |toothed belt covering 1
2 944 105 048 00 |toothed belt covering 1
3 944 105 047 00 |toothed belt covering 1
4 944 105 149 01 |hose 1 |Mm44.05-08
4 951 105 149 03 |breather hose 1 |Mm44.50/51
Ma4. 52
5 944 105 157 04 |toothed belt 1
6 944 105 027 04 |tensioning roller 1
7 944 105 273 02 |roller 1 |Wv
8 N 011 527 12 |washer 2
A 10,5
9 900 075 111 08 |hexagon-head bolt 1
M 10 X 35
10 N 022 149 2 I ock nut 1
M 10
11 900 075 344 02 |hexagon- head bolt 2
M6 X 50
12 N 011 524 7 washer 11
A 6,4
13 999 072 005 09 |hexagon-head bolt 11
M6 X 12
14 999 703 164 40 |plug 1
15 999 512 252 02 |hose clanp 2 |MA4.50/51
Mi4. 52
LA 23 - 35
- -- END --
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10:59 30.08.2004 || Fomscre PET FORSCHE
9442 88 1 03 103-12 179
Pos Part Number Name Remar ks Qy Model
driving mechani sm 87-
canmshaf t
1 944 105 039 02 |toothed belt covering 1 |M44.05-10
M44. 51/ 52
1 944 105 033 02 |toothed belt covering 1 |M44.40
2 944 105 037 00 |toothed belt covering 1
3 944 105 041 01 |toothed belt covering 1 |M44.05-10
M44. 51/ 52
3 944 105 035 01 |toothed belt covering 1 |M44.40
4 944 105 157 04 |toothed belt 1 |M44.05-10
Mi4. 51/ 52
4 944 105 323 02 |toothed belt 1 |M44. 40
5 944 105 213 01 |securing clip 1
6 944 105 241 03 |roller 1
7 944 105 241 02 |roller 1 |M44.40
8 944 105 067 14 |tensioner for toothed belt 1 |Mm44.05/10
Ma4. 51/ 52
8 944 105 067 09 |tensioner for toothed belt 1 |M44. 40
9 944 105 631 04 |tensioning roller 1 |M44.05-10
Mi4.51/ 52
9 944 105 631 10 |tensioning roller 1 |M44.40
10 N 010 445 2 hexagon- head bol t 1
M 10 X 45
11 900 025 008 09 |washer 1
12 900 910 034 02 |lock nut 1
M 10 1
13 N 011 524 7 washer 11
14 999 072 005 09 |hexagon-head bolt 11
M6 X 12
15 999 084 092 02 |lock nut 2
16 900 025 008 09 |washer 2
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Model Year MG SG Illustration Restrictions Update
10:59 30.08.2004 | momscHe PET PORSEHE

9442 88 1 03 103-12 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
17 900 075 043 02 |hexagon-head bolt 2

M 10 X 30
18 999 703 164 40 |(plug 1
19 900 025 007 02 |washer 3
20 900 076 025 02 |hexagon nut 3
21 999 512 252 02 |hose clanp 1
22 944 105 149 01 |hose 1 |M44. 05-10
22 951 105 149 03 |breather hose 1 |M44.51
22 944 110 218 00 |breather hose 1 |M44. 40
23 944 106 103 03 |cap 1
- -- END -- -
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Model Year MG SG lllustration Restrictions Update
10:59 30.08.2004 || momscHe PET PORSCHE
9442 88 1 03 103-15 179
Pos Part Number Nane Remar ks Qy Model
driving mechani sm
bal ance shaft
1 944 102 023 00 |bal ance shaft 2
2 944 101 121 07 |bearing shell - 86 4
2 944 101 121 10 |bearing shell 87- 4
3 944 102 205 04 |gear wheel 2
4 928 105 139 02 |spacer sleeve 2
5 [ 944 105 321 00 |gasket 2
6 944 102 281 04 |flange washer 2
7 944 102 213 00 |washer 2
8 N 012 708 2 woodr uf f key 2
9 N 010 275 3 hexagon- head bol t 2
M 10 X 35
10 944 102 025 07 |tensioning roller 1
11 944 102 277 06 |roller 1
12 N 011 527 12 |washer 2
A 10,5
13 N 022 149 2 I ock nut 2
M 10
14 944 102 219 04 |toothed belt 1
15 944 101 145 02 |ring -86 2
15 944 101 145 03 |ring 87 2
16 [ 999 701 614 40 |round seal - 86 2
23,16 X 5,33
16 999 701 875 40 |round seal 87 2
17 944 101 045 00 |gear carrier /L 1
18 * 999 113 282 40 |shaft seal /L 1
30 X 47
19 944 101 042 02 |gear carrier /R 1
20 ¥ 999 113 281 40 |shaft seal IR 1
30 X 48
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Model Year MG SG Illustration Restrictions Update
10:59 30.08.2004 || FomscHs PET PORSCHE
9442 88 1 03 103-15 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
21 * 999 701 652 40 |o-ring 2
56,7 X 3,53
22 N 010 335 5 hexagon- head bol t 3
M8 X 35
23 N 010 360 6 hexagon- head bolt 3 |M 657
M8 X 60
24 900 025 007 02 |washer 6
A 8,4
25 944 101 125 02 |bearing sl eeve 2
25 944 101 125 50 |bearing sleeve 2
0,5 MM
oversi ze
26 944 347 442 00 |dowel sleeve 1|M 657
--- END -- -
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Model Year MG SG lllustration Restrictions Update
10:59 30.08.2004 || FomscHs PET PORSCHE
9442 88 1 04 104-00 179
Pos Part Number Name Remar ks Qy Model
engi ne | ubrication Ma4. 05- 10
Ma4. 40
1 944 107 014 11 |oil punp 1
up to nodel 86
use al so:
944.107.911. 01
2 999 113 331 40 |shaft seal 1
38 X 52 X7
3 944 107 161 02 |sleeve 1
4 999 707 283 40 |round seal 1
28 X 2,58
5 900 075 345 02 |hexagon-head bolt 4
M6 X 35
6 900 075 343 02 |hexagon- head bolt 3
M6 X 45
8 944 101 225 00 |clip 1
M >> 41G 02537 Ma4. 05
M >> 41G 20268 Ma4. 06
M >> 43G 05281 wmi4. 07
M >> 43G 60757 Ma4. 08
9 944 101 231 00 |retaining bracket 1
10 944 101 223 00 |guide tube 1
M >> 41G 02537 Ma4. 05
M >> 41G 20268 Ma4. 06
M >> 43G 05281 Mi4. 07
M >> 43G 60757 Mi4. 08
10 944 101 027 01 |guide tube 1
M 41G 02538 >> 41H 00419 M44. 05
M 41G 20269 >> 41H 20124 Ma4. 06
M 43G 05282 >> 43H 05637 ma4. 07
M 43G 60758 >> 43H 61343 Ma4. 08
10 944 101 027 05 |guide tube 1 |M44.05-10
M 41H 00420 >> M44. 05
M 41H 20125 >> Ma4. 06
M 43H 05638 >> Ma4. 07
M 43H 61344 >> Ma4. 08
10 944 101 024 04 |guide tube 1 |M44.40
10A| 900 174 044 40 |round seal 1
1 - 944 107 329 00 |spacer sleeve 1
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Model Year MG SG lllustration Restrictions Update
10:59 30.08.2004 || FomscHs PET PORSCHE
9442 88 1 04 104-00 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
11 944 107 221 02 |oil level dipstick 1 |M44.05-08 18 999 701 846 40 |o-ring 1 |Mm44.05-10
M >>  41H 00419 M44. 05 Ma4. 40
M >>  41H 20124 Mi4. 06 4,00 X 45,00
M >> 43H 05637 M4, 07 M 41G 01802 >> M44. 05
M >> 43H 61343 M44. 08 M 41G 20224 >> Ma4. 06
M 43G 03393 >> ma4. 07
11 944 107 025 01 |oil level dipstick 1 |M44.05-10 M 43G 60524 >> Mi4. 08
Mi4. 40
M 41H 00420 >> Mi4. 05 19 944 107 187 01 |hose - 87 1 |M44.05-08
M 41H 20125 >> Mi4. 06
M 43H 05638 >> M4, 07 19 944 107 311 00 |connecting hose - 87 1 |M44. 40
M 43H 61344 >> M44. 08
19A| 944 107 187 02 |hose 88- 1 |Mm44.09/10
12 944 107 032 06 |suction tube 1 |M44.05-08
Mi4. 40 19A| 944 107 311 02 |hose 88- 1 |M44.40
M >> 41H 00419 Mi4. 05
M >> 41H 20124 Mi4. 06 20 944 107 367 00 |connecting piece 1 |M44.05/06
M >> 43H 05637 Mi4. 07
M >> 43H 61343 M44. 08 20 944 107 367 01 |connecting piece 1 |Mm44.05/06
M >>  42H 03027 M44. 40 ( AUS)
12 944 107 032 07 |suction tube 1 |M44.05-10 20 944 107 367 01 |connecting piece 1 |w44.07/08
Mi4. 40 Ma4. 09/ 10
M 41H 00420 >> Mi4. 05
M 41H 20125 >> Mi4. 06 21 900 075 029 09 |hexagon-head bolt 3
M 43H 05638 >> mi4. 07 M8 X 25
M 43H 61344 >> M44. 08
M 42H 03028 >> M4, 40 22 900 025 007 02 |washer 7
A 8,4
13 944 107 136 03 |sealing ring 1
23 944 107 201 03 |oil filter 1 |Wv
14 944 107 183 03 |return pipe 1
23 944 107 201 03 |oil filter 1 |Wv
15 944 107 180 08 |oil separator 1 |M44.05-10
24 944 107 149 06 |housing 87 1
15 944 107 182 00 |oil separator 1 |M44. 40
25 944 107 165 01 |oil-water radiator 1 |Wv
16 999 701 661 40 |round seal 2
24 X 5 25 944 107 165 03 |oil-water radiator 1 |Wv
17 944 107 091 01 |oil filler cover 1 26 944 107 053 02 |cover plate 1 |M44.05-10
18 999 701 653 40 |o-ring 1 26 944 107 053 03 |cover plate - 87 1 |M44.40
3,53 X 44,04
M >> 41G 01801 M44. 05 26 944 107 053 03 |cover plate 88 1 |M44. 40
M >> 41G 20223 Mi4. 06
M >>  43G 03392 M4, 07 27 944 107 153 02 |rubber ring 1
M >> 43G 60523 M44. 08
28 944 107 147 03 |gasket 1
29 999 707 043 40 |o-ring 2
30 928 606 203 01 |oil pressure sender 1
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Model Year MG SG lllustration Restrictions Update
10:59 30.08.2004 || FomscHs PET PORSCHE
9442 88 1 04 104-00 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
31 944 107 035 11 |relief valve - 86 1 - 000 043 010 00 |loctite 1
-574-
31 944 107 035 02 |relief valve 87- 1 50 M.
32 944 107 154 00 |washer 1 - 000 043 124 00 |loctite 1
ACTI VATOR N - 764-

33 944 107 219 00 |shim X 120 M
34 N 043 815 3 sealing ring 1 - -- END --

A 20 X 24
35 900 075 029 09 |hexagon-head bolt 4

M8 X 25
36 900 123 106 30 (sealing ring 1

A 18 X 24
37 N 016 161 1 screw plug 1
39 900 249 017 02 |countersunk-head screw 2

M6 X 25
40 944 101 181 01 |guide sleeve - 86 1
41 900 232 004 02 |washer 1
42 944 102 216 01 |stud -86 1
43 944 102 243 00 |collar nut -86 1
44 999 701 613 40 |round seal 1

20 X 5
45 999 707 145 40 |o-ring - 86 1
45 999 707 144 40 |sealing ring 87- 1
45A| 999 707 146 40 |o-ring -86 1
45A| 999 707 144 40 |sealing ring 87- 1
46 944 107 324 00 |val ve 88- 1
47 944 616 104 00 |heating tube 88- 1
48 999 512 346 02 |hose clanp 88- 2
49 999 512 457 00 |clanp 88- 1
50 900 174 056 40 |o-ring 88- 1
51 999 512 480 02 |clip 88- 1
52 999 512 374 02 |hose clanp 88- 1
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Model Year MG SG lllustration Restrictions Update
11:00 30.08.2004 | momscre PET PORS e
9442 88 1 04 104-01 179
Pos Part Number Nane Remar ks Qy Model
engi ne | ubrication M44.50/ 51
1 944 107 014 11 |oil punp 1
up to nodel 86
use al so:
944.107.911. 01
2 999 113 331 40 |shaft seal 1
38 X 52 X7
3 900 249 017 02 |countersunk-head screw 2
M6 X 25
4 944 107 161 02 |sleeve 1
5 999 707 283 40 |round seal 1
28 X 2,58
6 900 075 343 02 |hexagon- head bolt 3
M6 X 45
7 900 075 345 02 |hexagon- head bolt 4
M6 X 35
8 944 102 216 01 |stud -86 1
9 944 102 243 00 |collar nut -86 1
10 951 107 051 00 |thernostat housing 1
11 900 123 011 30 |sealing ring 2
A 22 X 27
12 900 915 101 02 |screw socket 2
13 951 107 153 01 |screw plug 1
14 900 123 136 30 |sealing ring 1
A 42 X 49
16 951 107 155 01 |thernostat insert 1
17 999 707 043 40 |o-ring 1
18 944 107 147 03 |gasket 1
19 928 606 203 01 |oil pressure sender 1
20 900 232 004 02 |washer 4
21 900 075 029 09 |hexagon-head bolt 4
M8 X 25
1
22 944 107 035 11 |relief valve 86 1
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Model Year MG SG lllustration Restrictions Update
11:00 30.08.2004 || FomscHs PET PORSCHE
9442 88 1 04 104-01 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
22 944 107 035 02 |relief valve 87- 1 42 999 701 613 40 |round seal 1
20 X 5
23 N 043 815 3 sealing ring 1
A 20 X 24 43 999 707 145 40 |o-ring -86 1
26 944 101 181 01 |guide sleeve - 86 1 43 999 707 144 40 |sealing ring 87- 1
27 944 107 032 06 |suction tube 1 |M44.50/51 43A| 999 707 146 40 |o-ring - 86 1
M >> 45H 01414
43A| 999 707 144 40 |sealing ring 87- 1
27 944 107 032 07 |suction tube 1 |M4.51
M 45H 01415 >> - 000 043 010 00 |loctite 1
-574-
28 944 107 136 03 |sealing ring 1 50 ML
29 944 107 183 03 |return pipe 1 - 000 043 124 00 |loctite 1
ACTI VATOR N - 764-
30 951 101 027 00 |guide tube 1 120 M
M >> 45H 01414
- -- END --
30 951 101 027 03 |gui de tube 1
M 45H 01415 >>
31 900 174 044 40 |round seal 1
- 944 107 329 00 |spacer sleeve 1
32 951 107 021 01 |oil level dipstick 1
M >> 45H 01414
32 944 107 025 01 |oil level dipstick 1
M 45H 01415 >>
33 944 107 180 09 |oil separator 1
34 999 701 661 40 |round seal 2
24 X 5
35 900 025 007 02 |washer 3
A 8,4
36 900 075 029 09 |hexagon-head bolt 3
M8 X 25
37 944 107 091 01 |oil filler cover 1
38 999 701 846 40 |o-ring 1
4,00 X 45,00
40 944 107 201 03 |oil filter 1
40 944 107 201 03 |oil filter 1 |Wv
41 951 107 053 01 |cover plate 1
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Model Year MG SG lllustration Restrictions Update
11:00 30.08.2004 || FomscHs PET PORSCHE
9442 88 1 04 104-03 179
Pos Part Number Nane Remar ks Qy Model
oil cooling M44.50/ 51
Ma4. 52
1 951 207 113 03 |oil pipe 1
F >>95GN1 02751
1 951 207 113 01 |oil pipe 1
F 95GN1 02752>>
2 N 020 647 1 cl anp 1
3 N 011 524 7 washer 1
4 N 010 215 13 |hexagon-head bolt 1
—9
5 951 207 112 02 |oil pipe 1
| 6 900 915 101 02 |screw socket 2
5 7 900 123 011 30 |sealing ring 2
11 —«= A 22 X 27
§710 8 951 207 309 02 |oil cooler 1
~
@szzz@ 9 951 207 311 03 |air duct 1
l ‘ 10 N 010 210 13 |hexagon-head bolt 2
15 16 M6 X 10
11 N 011 666 7 washer 2
B 6,4
12 951 207 111 03 |oil pipe 1
13 951 207 114 00 |spacer sleeve 2
14 056 129 669 B gr ommet 2
15 N 011 612 3 washer 2
R 7
16 900 075 341 02 |screw 2
M6 X 25
17 900 076 010 02 |hexagon nut 2
- -- END --
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Model Year MG SG lllustration Restrictions Update
11:00 30.08.2004 | momscre PET PORS e
9442 88 1 04 104-05 179
Pos Part Number Nane Remar ks Qy Model
engi ne | ubrication M44.50/ 51
Ma4. 52
tur bochar ger
1 951 101 023 00 |engine carrier 1
2 951 107 108 00 |oil hose 1
3 900 174 058 40 |round seal 2
4 N 011 524 7 washer 2
5 N 010 217 9 hexagon- head bol t 2
M6 X 20
6 951 123 083 00 |vent line 1
7 999 707 043 40 |o-ring 1
8 900 025 007 02 |washer 2
9 900 075 085 02 |hexagon-head bolt 2
M8 X 20
1 10 951 107 317 03 |oil pipe 86 1
10 951 107 317 05 |oil pipe 87- 1
11 900 123 007 30 |sealing ring 2
A 14 X 18
12 N 021 074 1 banj o bolt 1
13 900 123 140 30 |sealing ring 1
A 18 X 22
14 N 100 462 01 |screw socket 1
15 999 512 552 00 |hose clanp 1
S25/ 9 zv
16 900 123 049 30 |sealing ring 2
A 26 X 32
17 N 100 407 01 |banjo bolt 1
LL 22
--- END -- -
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Model Year MG SG lllustration Restrictions Update
11:00 30.08.2004 || momscHe PET PORSCHE
9442 88 1 05 105-00 179
Pos Part Number Nane Remar ks Qy Model
wat er punp Ma4. 05- 10
Ma4. 40
1 944 106 021 13 |water punp - 86 1
1 944 106 021 22 |water punp 87- 1
2 944 106 132 04 |gasket 1
wi t hout asbest os
3 944 106 129 05 |thernpstat 1
4 900 042 025 01 |circlip 1
55 X 2
2 5 900 075 345 02 |hexagon-head bolt 7
M6 X 35
‘ 6 N 011 524 7 washer 4
A 6,4
7 900 076 010 02 |hexagon nut 4
M 6
8 900 074 302 02 |hexagon-head bolt 1
M6 X 70
9 900 081 060 02 |stud 1
M6 X 16
11 10 | 951 106 155 00 |sealing ring 1
‘ 11 944 106 929 05 |sealing ring 1
- -- END --
\\
4
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Model Year MG SG lllustration Restrictions Update
11:00 30.08.2004 || FomscHs PET PORSCHE
9442 88 1 05 105-03 179
Pos Part Number Nane Remar ks Qy Model
wat er punp M44.50/ 51
1 > 951 106 021 01 |water punp - 86 1
1 > 951 106 021 08 |water punp 87- 1
2 951 106 155 00 |sealing ring 1
3 944 106 129 05 |thernostat 1
4 900 042 025 01 |circlip 1
55 X 2
5 951 106 311 00 |thernostat 1
6 999 707 283 40 |round seal 1
28 X 2,5
7 951 106 313 00 |housing 1
8 N 011 524 7 washer 2
A 6,4
9 900 067 011 02 |pan-head screw 2
M6 X 20
10 944 106 132 04 |gasket 1
10 944 106 132 04 |gasket 1
wi t hout asbestos
11 900 075 345 02 |hexagon-head bolt 7
M6 X 35
12 900 076 010 02 |hexagon nut 4
M 6
13 900 074 302 02 |hexagon-head bolt 1
M6 X 70
14 944 106 929 05 |sealing ring 1
- -- END --
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Model Year MG SG lllustration Restrictions Update
11:00 30.08.2004 | momscHe PET PORSEHE
9442 88 1 05 105-05 179
Pos Part Number Nane Remar ks Qy Model
wat er cool ed M44. 05-10
1 944 106 031 03 |radiator 1
1 944 106 027 06 |radiator AUT. 1
2 951 106 053 00 |rubber nounting 2
3 951 106 107 00 |rubber nounting 2
4 900 076 025 02 |hexagon nut 2
5 944 106 141 02 |connecting done 1
5 944 106 143 02 |connecting done 1
;io: condi ti oner
6 944 106 125 06 |expansion tank 1
F >>94FN4 02187
F >>94FN4 53065
6 944 106 125 06 |expansion tank - 86 1
F 94FN4 02188>>
F 94FN4 53066>>
6 944 106 125 06 |expansion tank 87- 1
7 944 106 257 00 |cover 1
8 944 106 237 07 |water hose 1
9 944 106 239 07 |water hose 1
10 944 106 245 02 |water hose 1
11 944 106 241 03 |water hose 1
12 944 106 243 03 |water tube 1
13 944 106 247 00 |cover plate AUT. 1
15 477 955 461 speed nut 2
16 N 090 172 1 screw 2
6,3 X 19
17 N 011 524 7 washer 6
252627‘28 29 , A6 4
1 @ C@fz 18 999 512 500 00 ggs? g:}arrp 3
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Model Year MG SG lllustration Restrictions Update
11:00 30.08.2004 || FomscHs PET PORSCHE
9442 88 1 05 105-05 179

Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
19 999 512 390 00 |hose clanp 1

60 - 80
20 999 512 554 00 |hose clanp 3

12 - 20
21 944 106 251 00 |water hose 1
22 999 512 392 00 |hose clanp 3

23 - 35
23 999 512 346 00 |hose clanp 1

16 - 25
24 900 187 111 02 |screw 4

6,3 X 12
25 944 106 353 00 ([screw plug - 86 1
25 944 106 353 01 |screw plug 87- 1
26 944 106 354 00 |sealing ring 1
27 944 106 927 00 |screw socket 1
28 944 106 928 00 (sealing ring 1
29 944 106 355 00 |nut AUT. 2
30 999 511 130 02 |clip 1

44/ 20
31 999 513 010 40 |tie-wap 2

9 X 140
32 951 106 249 01 |water hose 1
33 999 511 118 02 |clip 1

B 15
34 900 046 004 02 |hexagon-head bolt 2
35 944 556 837 00 (sealing rubber 1

--- END -- -
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Model Year MG SG lllustration Restrictions Update
11:00 30.08.2004 | momscHe PET PORSEHE
9442 88 1 05 105-07 179
Pos Part Number Nane Remar ks Qy Model
wat er cool ed M44. 40
31 1 | 944 106 031 03 |radiator 1
2 944 106 928 00 |sealing ring 1
3 944 106 927 00 |screw socket 1
4 - sealing ring 1
5 944 106 353 01 |screw plug 1
6 951 106 107 00 |rubber mounting 2
7 951 106 053 00 |rubber nounting 2
8 900 076 025 02 |hexagon nut 2
9 900 046 004 02 |hexagon-head bolt 2
10 944 106 141 02 |connecting done 1
(10) 944 106 143 02 |connecting done 1
;io: condi ti oner
11 N 011 524 7 washer 6
12 900 187 111 02 |screw 6
6,3 X 12
13 999 512 554 00 |hose clanp 2
12 - 20
14 477 955 461 speed nut 2
15 N 011 524 7 washer 6
A 6,4
16 N 090 172 1 screw 2
6,3 X 19
17 944 106 251 00 |water hose 1
18 944 106 125 06 |expansion tank 1
19 944 106 257 00 |cover 1
20 944 106 245 02 |water hose 1
21 999 512 392 00 |hose clanp 5
22 999 513 003 40 |tie-wrap 4
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Model Year MG SG Illustration Restrictions Update
11:00 30.08.2004 | momscHe PET PORSEHE
9442 88 1 05 105-07 179

Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
23 944 106 237 07 |water hose 1
24 999 512 500 00 |hose clanp 5

32 - 50
25 944 106 239 06 |water hose 1
26 944 106 091 01 |cooling water tube 1
27 944 106 235 01 |water hose 1
28 944 106 241 04 |water hose 1
29 928 574 573 03 |disc valve 1
30 944 106 253 01 |water hose 1
31 944 106 243 07 |cooling water tube 1
32 999 512 391 00 |hose clanp 1

16 - 25
33 944 556 837 00 (sealing rubber 1
34 951 106 249 01 |water hose 1
35 999 512 390 00 |hose clanp 1

60 - 80

- -- END -- -
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Model Year MG SG lllustration Restrictions Update
11:01 30.08.2004 | momscre PET PORS e
9442 88 1 05 105-10 179
Pos Part Number Name Remar ks Qy Model
wat er cool ed M44.50/ 51
m4. 52
1 951 106 031 50 |radiator 1
- 944 106 353 01 |screw plug 1
2 951 106 143 00 |connecting done 1
3 900 187 111 02 |screw 6
4 951 106 107 00 |rubber mounting 2
5 951 106 053 00 |rubber nounting 2
6 900 076 025 02 |hexagon nut 2
M 8
7 900 046 004 02 |hexagon-head bolt 2
AM 8 X 40
8 951 110 171 02 |bracket -87 1 |wm44.50/51
8 951 110 171 03 |bracket 88- 1 |M44.52
9 N 011 666 7 washer 4
B 6,4
10 900 075 014 02 |hexagon-head bolt 4
M6 X 18
11 951 106 245 03 |water hose 1
12 951 106 237 02 |water hose 1
13 951 106 321 02 |water hose 1
14 951 106 241 01 |water hose 1
15 951 106 091 00 |water tube 1
16 951 106 239 01 |water hose 1
17 944 106 241 03 |water hose 1
18 944 106 243 03 |water tube 1
19 951 106 249 01 |water hose 1
20 951 106 025 02 |expansion tank 1
21 944 106 257 00 |cover 1
22 477 955 461 speed nut 2
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Model Year MG SG lllustration Restrictions Update
11:01 30.08.2004 || momscHe PET PORSCHE
9442 88 1 05 105-10 179

Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
23 N 011 524 7 washer 2 42 944 556 837 00 |sealing rubber 1

A 6,4

43 951 106 325 00 |clip 1

24 N 090 172 1 screw 2 for

6,3 X 19 wat er punp
25 944 106 251 00 |water hose 1 44 951 106 323 00 |support 1

for

26 951 106 322 02 |water hose 1 wat er punp
27 900 175 005 02 |banjo bolt 1 45 944 106 927 00 |screw socket 1

M16 X 1,5

46 944 106 928 00 |sealing ring 1

28 N 013 848 5 sealing ring 2 A 18 X 12

A 16 X 22

- -- END --

29 930 606 118 00 |tenperature switch 1
30 900 123 007 30 |sealing ring 1
31 951 606 130 01 |water punp 1
32 951 106 055 00 |line 1
33 951 106 248 00 |water hose 1
34 951 106 056 05 |water tube 1

M >> 45G 03689
34 951 106 056 08 |water tube -87 1

M 45G 03690 >>
34 951 106 056 08 |water tube 88 1
35 951 106 251 02 |water hose 1
36 951 106 247 02 |water hose -87 1 |M44.50/51
36A| 951 106 247 04 |water hose 88- 1 |M4.52
36B| 951 106 243 01 |water hose 88- 1 |M44.52
37 999 512 500 00 |hose clanp 1

SGT 32 - 50/13 X
38 999 512 392 00 |hose clanp X

SGT 20 - 32/13 X
40 999 512 346 00 |hose clanp X

16 - 25
41 999 512 390 00 |hose clanp 1

SB 60 - 80
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Model Year MG SG Illustration Restrictions Update
11:01 30.08.2004 || Pemsce PET PORSCHE
9442 88 1 06 106-00 179
7] Pos Part Number Nane Remar ks Qy Model
air filter system Ma4. 05- 10
1 944 110 012 07 |air cleaner 1
2 944 110 186 02 |air cleaner cartridge 1
2A| 944 110 195 00 |bellows 1
3 999 512 252 02 |hose clanp 1
4 944 110 067 01 |support IV 1
5 944 110 155 01 |support I'H 1
6 944 110 353 00 |gasket 1
7 N 011 524 7 washer 11
A 6,4
8 900 074 151 02 |hexagon-head bolt X
M6 X 38
9 056 129 669 B gr omret 4
10 052 109 135 spacer sl eeve 4
11 N 011 612 3 washer 4
6, 6
12 900 075 014 02 |hexagon-head bolt 4
M6 X 18
13 N 010 210 13 |hexagon-head bolt 4
M6 X 10
14 900 076 010 02 |hexagon nut 3
M 6
15 944 110 221 00 |air cleaner cover 1
wi t hout
POS. 16
connecti on piece
| ong
15 944 110 221 01 |air cleaner cover 1
wi t hout
PCS. 16
connection piece
short
16 944 110 225 00 |screw 5
17 944 110 255 00 |support 1

et_btl.frm page: 001 KAT-008



Model Year MG SG Illustration Restrictions Update
11:01 30.08.2004 || momscHe PET PORSCHE
9442 88 1 06 106-00 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
18 944 106 103 03 |cap 1
END
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Model Year MG SG lllustration Restrictions Update
11:.01 30.08.2004 || Pemsce PET PORSCHE
9442 88 1 06 106-05 179
Pos Part Number Nane Remar ks Qy Model
air filter system M44.50/ 51
Ma4. 52
3 1 951 110 021 02 |air cleaner 1
2 951 110 121 01 |air cleaner cartridge 1
3 951 110 421 01 |clip 1 |M44.50
3 951 110 421 02 |clip 1 |m44.51
4 951 110 169 02 |support 2
5 951 110 173 00 |rubber sleeve 3
6 951 110 175 00 |sleeve 3
7 N 010 210 13 |hexagon-head bolt 2
M6 X 10
8 N 010 217 9 hexagon- head bol t 2
M6 X 20
9 900 075 057 02 |hexagon-head bolt 1
M6 X 16
10 900 076 010 02 |hexagon nut 2
M 6
11 N 011 524 7 washer 7
A 6,4
12 951 110 021 50 |air cleaner cover 1
13 944 110 225 01 |screw X
14 944 106 103 00 |cap 1
15 999 512 252 02 |hose clanp 1
- 944 110 195 00 |bellows 1
- -- END --
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Model Year MG SG lllustration Restrictions Update
11:01 30.08.2004 | momscre PET PORS e
9442 88 1 06 106-10 179
Pos Part Number Nane Remar ks Qy Model
air filter system Ma4. 40
1 944 110 014 00 |air cleaner 1
2 944 110 188 00 |air cleaner cartridge 1
. 3 944 110 014 60 |connecting hose 1
4 944 110 158 00 |retaining bracket 1
5 944 110 149 00 |retaining bracket 1
6 930 110 579 01 |bonded rubber buffer 2
7 N 011 524 7 washer 4
8 900 076 010 02 |hexagon nut 2
9 N 011 612 3 washer 3
10 999 072 005 09 |hexagon-head bolt 3
11 056 129 669 B gr omret 2
12 052 109 135 spacer sl eeve 2
13 N 010 217 9 hexagon- head bol t 2
15 944 110 014 50 |air cleaner cover 1
16 944 110 225 01 |screw X
- 944 106 103 03 |cap 1
- -- END --
13 12 11
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Model Year MG SG lllustration Restrictions Update
11:01 30.08.2004 || Pemsce PET PORSCHE
9442 88 1 07 107-00 179
18 Pos Part Number Nane Remar ks Qy Model
‘ I -jetronic Ma4. 05- 10
|
1 944 606 121 01 |mmss air flow 1
2 944 606 935 01 |plug 1
bl ue
3 944 110 094 02 |throttle housing 1 |M44. 05
3 944 110 009 02 |throttle housing 1 |M44.05/09
(B)
3 944 110 095 02 |throttle housing AUT. 1 |M44.06
3 944 110 094 03 |throttle housing 1 |M44.07/09
4 944 110 071 00 |return spring 1
4 944 110 071 01 |return spring AUT. 1
5 944 606 113 01 |throttle-valve switch 1
6 944 110 358 04 |air box 1
7 944 110 363 02 |connecting piece 1
8 944 107 367 00 |connecting piece 1 |M44.05/06
(8)| 944 107 367 01 |connecting piece 1 |M44.05/06
( AUS)
(8) 944 107 367 01 |connecting piece 1 |M44.07/08
M44. 09/ 10
9 944 110 353 00 |gasket 1
10 999 512 552 00 |hose clanp 1
25/ 9
11 999 512 045 02 |hose clanp 1
22/ 9
12 999 512 235 02 |hose clanp 1
7719
13 999 512 302 02 |hose clanp 1
85/ 9
14 999 701 468 40 |round seal 1
67,5 X 4
15 900 067 089 02 |pan-head screw 4
M6 X 25
page: 001 KAT-008
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Model Year MG SG Illustration Restrictions Update
11:.01 30.08.2004 || Pemsce PET PORSCHE
9442 88 1 07 107-00 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
16 N 011 524 7 washer 8
A 6,4
17 N 010 347 5 hexagon- head bol t 4
M6 X 35
18 930 110 919 00 |throttle screw 1
19 930 110 256 00 |plug 1 |M44. 05/ 07
M44. 09
M 41H 01303 >> M44. 05
M 43H 13065 >> M4, 07
20 999 512 457 00 |cl anp 1 |M44. 05/ 07
M4, 09
M 41H 01303 >> Mi4. 05
M 43H 13065 >> Mi4. 07
- 930 110 520 00 |cap 1
--- END -- -
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Model Year MG SG lllustration Restrictions Update
11:01 30.08.2004 | momscre PET PORS e
9442 88 1 o7 107-05 179
Pos Part Number Nane Remar ks Qy Model
I -jetronic Ma4. 05- 10
Il
1 944 110 080 20 |fuel collection pipe 1
2 944 607 081 03 |cover 1
3 944 110 198 03 |pressure regul ator 1
4 944 110 201 03 |di aphragm danper 1
5 900 108 022 00 |ball 1
6 928 110 475 01 |cap nut 1
7 N 011 524 7 washer 4
8 999 072 005 09 |hexagon-head bolt 4
M6 X 12
9 900 031 013 02 |washer 85 1
9 N 012 238 5 spring washer 86- 1
10 900 034 013 02 |hexagon nut 1
M16 X 1,5
11 944 110 413 02 |fuel line 1
12 928 574 717 02 |hose X
13 928 573 727 02 |distributing piece X
- N 020 139 11 |pipe
4 X1
14 - 180 WM 2
15 - 380 MM 1
16 930 110 388 00 |retaining clip 4
17 930 606 120 00 |injector valve 4
18 930 606 161 00 |idle-speed adjuster 1
19 999 512 326 00 |hose clanp 2
SGT 23 - 35/ 9 W2
20 999 512 346 00 |hose clanp 2
SGT 16 - 25/ 9 W2
21 944 110 214 01 |hose 1
page: 001 KAT-008
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Model Year MG SG lllustration Restrictions Update
11:01 30.08.2004 || Pemsce PET PORSCHE
9442 88 1 07 107-05 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
22 944 110 217 00 |hose 1
23 944 110 901 00 |set of seals 4
for
injector valve
24 999 512 395 02 |cl anp 1
25 928 110 191 10 |bonded rubber nounting 2
26 999 512 457 00 |clanp 1
27 944 110 241 04 |restrictor 1
28 999 512 456 00 |cl anp 2
29 944 110 361 02 |hose 1
30 - venturi tube
see group
6/ 04/ 00
- -- END -- -
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Model Year MG SG lllustration Restrictions Update
11:02 30.08.2004 || Pemsce PET PORSCHE
9442 88 1 o7 107-10 179
Pos Part Number Nane Remar ks Qy Model
I -jetronic Ma4. 05- 10
(N
8 7§ 1 944 110 051 09 |intake manifold -87 1

1 944 110 052 02 |intake manifold 88- 1

2 944 110 165 01 |bracket 1

3 900 075 085 02 |hexagon-head bolt 1
M8 X 20

4 900 025 007 02 |washer 9
8,4

5 944 110 163 05 |gasket 4

5 944 110 163 05 |gasket 4 1(9)
wi t hout asbestos

6 900 067 214 02 |pan-head screw 8
M8 X 35

7 944 110 161 05 |support 1

8 900 075 057 02 |hexagon-head bolt 1
M6 X 16

9 N 011 666 7 washer 1
B 6,4

- -- END --
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Model Year MG SG Illustration Restrictions Update
11:02 30.08.2004 | momscre PET PORS e
9442 88 1 o7 107-15 179
Pos Part Number Nane Remar ks Qy Model
I -jetronic M44.50/ 51
1 m4. 52
1 928 110 201 01 |sealing frame 1
2 951 606 121 01 |mass air flow 1
3 999 512 226 02 |hose clanp 1
4 951 110 198 02 |air box 1
5 999 512 342 02 |hose clanp 1
S 60/ 9 zY
6 951 110 098 02 |throttle housing 1
7 951 606 113 00 |throttle-valve switch 1
8 999 701 331 40 |round seal 1
9 N 011 524 7 washer 8
10 N 014 734 1 pan- head screw 4
M6 X 22
11 900 075 343 02 |hexagon-head bolt 4
M6 X 45
13 951 110 098 90 |return spring 1
14 944 606 935 01 |plug 1
15 951 110 919 00 |throttle screw 1
- -- END --
3
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Model Year MG SG lllustration Restrictions Update
11:02 30.08.2004 || Pemsce PET PORSCHE
9442 88 1 07 107-20 179
Pos Part Number Nane Remar ks Qy Model
I -jetronic M44.50/ 51
2 Ma4. 52
1 944 110 080 20 |fuel collection pipe 1
2 944 607 081 03 |cover 1
3 944 110 198 03 |pressure regul ator 1
4 944 110 201 03 |di aphragm danper 1
5 900 108 022 00 |ball 1
6 928 110 475 01 |cap nut 1
7 N 011 524 7 washer 4
8 999 072 005 09 |hexagon-head bolt 4
M6 X 12
9 N 012 238 5 spring washer 1
10 900 034 013 02 |hexagon nut 1
M16 X 1,5
11 944 110 413 02 |fuel line 1
12 928 574 717 02 |hose X
13 928 573 727 02 |distributing piece X
- N 020 139 11 |pipe *
4 X1
14 - 180 MM 2
15 - 380 MM 1
16 930 110 388 00 |retaining clip 4
17 951 606 110 00 |injector valve 4
SGT 23 - 35/ 9w
23 944 110 901 00 |set of seals 4
for
injector valve
24 951 110 323 00 |hose 1 |Mma4.52
25 999 230 113 02 |nipple 1 |Mm44.52
26 900 123 050 30 |sealing ring 2 |M44.52
27 911 110 899 00 |banjo bolt 1 |Mma4.52
page: 001 KAT-008
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9442 88 1 07 107-20 179
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END
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Model Year MG SG lllustration Restrictions Update
11:02 30.08.2004 | momscre PET PORS e
9442 88 1 o7 107-25 179
§k34 Pos Part Number Nane Remar ks Qy Model
S—35 |-jetronic -87 MA4. 50/ 51
@@—35 3
T 1 951 110 061 03 |control line 1
2 067 133 753 A venturi tube 1
3 930 606 161 00 |idle-speed adjuster 1
4 999 512 395 02 |clanp 1
5 928 110 191 10 |bonded rubber nounting 2
6 951 110 597 01 |retaining bracket 1
7 993 110 337 50 |shut-off valve 1
8 951 606 117 00 |cycle valve 1
9 951 110 263 00 |connecting piece 1
10 951 110 265 00 |hose 1
11 951 110 213 00 |hose 1
12 951 110 211 01 |vacuum hose 1
13 951 110 219 01 |hose 1
14 951 110 215 03 |hose 1
15 951 110 217 01 |hose 1
16 951 123 331 02 |hose 1
17 999 181 152 50 |hose *
600 MM 1
18 951 110 511 00 |hose 1
19 931 110 183 01 |hose 1
20 951 110 190 00 |connecting piece 1
21 944 110 241 04 |restrictor 1
22 999 512 346 02 |hose clanp 1
16 - 25/9
23 999 512 457 00 |clanp 3
18,2 - 21,7
24 999 512 301 02 |hose clanp 6
12 - 22/9
page: 001 KAT-008
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Model Year MG SG lllustration Restrictions Update
11:02 30.08.2004 || romscH= PET PoRSCHE
9442 88 1 07 107-25 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
25 999 512 374 02 |hose clanp 4
20 - 32/9
26 999 512 421 02 |hose clanp 2
23 - 35/9
27 999 512 160 02 |hose clanp 1
13/9
28 999 512 356 02 |hose clanp 3
25 - 40/9
29 928 574 717 02 |hose 1
30 928 573 727 02 |distributing piece 1
- N 020 139 11 |pipe *
4 X1
550 MM 1
32 944 618 810 00 |pressure line 1
control unit
33 959 618 117 00 (ring piece 1
34 959 618 115 00 |banjo bolt 1
35 959 618 116 00 |sealing ring 2
36 900 123 043 30 |sealing ring 2
37 N 021 071 2 banj o bolt 1
38 N 900 887 01 |banjo bolt 1
39 900 123 115 30 |sealing ring 3
--- END -- -
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Model Year MG SG lllustration Restrictions Update
11:02 30.08.2004 | momscre PET PORS e
9442 88 1 o7 107-27 179
Pos Part Number Nane Remar ks Qy Model
I -jetronic 88- M44.51/ 52
3
1 951 110 061 04 |control line 1
2 944 107 324 00 |valve 1
3 999 512 457 00 |clanp 1
4 999 512 346 02 |hose clanp 2
5 951 110 225 01 |pipe 1
6 900 123 043 30 |sealing ring 2
7 N 021 071 2 banj o bolt 1
8 944 618 810 00 |pressure line 1
control unit
9 959 618 115 00 |banjo bolt 1
10 959 618 116 00 |sealing ring 2
11 959 618 117 00 |ring piece 1
12 999 512 301 02 |hose clanp 6
13 951 123 331 02 |hose 1
wast egat e
14 951 110 597 01 |retaining bracket 1
15 928 110 191 10 |bonded rubber mounting 2
16 999 512 395 02 |clanp 1
17 930 606 161 00 |idle-speed adjuster 1
18 999 512 421 02 |hose clanp 2
19 951 110 221 00 |hose 1
20 951 110 217 01 |hose 1
21 951 110 190 00 |connecting piece 1
22 999 181 152 50 |hose *
600 MM 1
23 951 110 511 00 |hose 1
24 993 110 337 50 |shut-off valve 1
page: 001 KAT-008
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Model Year MG SG Illustration Restrictions Update
11:02 30.08.2004 | momscHe PET PORSEHE

9442 88 1 07 107-27 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
25 999 512 356 02 |hose clanp 3
26 928 574 717 02 |hose 1

- N 020 139 11 |pipe *

4 X1
27 - 550 MM 1
28 928 573 727 02 |distributing piece 1
29 951 606 117 00 |cycle valve 1
30 N 900 887 01 |banjo bolt 1
31 900 123 115 30 |(sealing ring 3
- -- END -- -
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Model Year MG SG lllustration Restrictions Update
11:02 30.08.2004 || momscHe PET PORSCHE
9442 88 1 07 107-30 179
Pos Part Number Nane Remar ks Qy Model
I -jetronic M44.50/ 51
4 Ma4. 52
1 951 110 052 01 |intake manifold 1 |Mm44.50/51
1 951 110 052 03 |intake manifold 1 |M44.52
2 944 110 163 05 |gasket 4
2 944 110 163 05 |gasket 4 |(9)
wi t hout asbestos
3 900 025 007 02 |washer 8
4 900 067 214 02 |pan-head screw 8
M8 X 35
5 951 110 155 01 |bracket 1
6 900 031 011 02 |washer 2
7 900 067 089 02 |pan-head screw 2
M6 X 22
8 951 110 153 03 |bracket 1
(8)| 951 110 154 03 |bracket 1|M573
9 900 025 007 02 |washer 1
10 900 075 085 02 |hexagon-head bolt 1
M8 X 22
11 951 110 315 01 |cover plate 1
12 N 011 524 7 washer 6
13 999 072 005 09 |hexagon-head bolt 4
M6 X 12
14 900 075 057 02 |hexagon-head bolt 2
M6 X 15
15 951 110 162 04 |support 1
- -- END --
5
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Model Year MG SG lllustration Restrictions Update
11:03 30.08.2004 | momscre PET PORS e
9442 88 1 o7 107-35 179
Pos Part Number Nane Remar ks Qy Model
charge air cooler M44.50/ 51
Ma4. 52
1 951 110 037 00 |charge air cooler 1
2 999 512 270 02 |hose clanp 2
A9 X 75
3 951 110 371 01 |hose 2
4 999 512 040 02 |hose clanp 4
S63/ 9
5 951 110 310 03 |pipe 1
6 951 110 311 04 |pipe 1
7 951 110 370 02 |hose 1
8 999 512 324 02 |hose clanp 1
S59/ 9
9 951 110 372 01 |hose 1
10 999 512 006 02 |hose clanp 1
S781/ 9
11 900 075 016 02 |hexagon-head bolt 4
M6 X 22
12 N 011 666 7 washer 4
A 6,4
13 931 110 212 00 |hol der 4
14 999 703 315 00 |bonded rubber buffer 4
15 999 911 278 40 |sealing strap 1
16 000 043 205 06 |sealing strap 2
- -- END --
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Model Year MG SG lllustration Restrictions Update
11:03 30.08.2004 | momscHe PET PORSEHE
9442 88 1 o7 107-40 179
Pos Part Number Nane Remar ks Qy Model
4 I -jetronic Ma4. 40
25 2425 | 2 '
1 944 606 124 00 |mmss air flow 1
2 944 110 317 02 |hose 1
3 944 110 321 02 |connecting hose 1
4 944 110 083 01 |throttle body 1
5 944 107 311 00 |connecting hose 1
6 944 110 323 05 |intake manifold 87 1
6 944 110 323 04 |intake manifold 88- 1
7 944 110 145 00 |support 1
8 944 110 014 70 |intake trunpet 1
9 928 110 201 01 |sealing frame 1
10 N 011 524 7 washer 4
11 900 075 057 02 |hexagon-head bolt 4
12 999 702 159 40 |rubber sleeve 3
13 944 110 437 00 |sleeve 3
14 N 011 612 3 washer 3
15 900 075 017 02 |hexagon-head bolt 3
16 N 023 576 1 hose cl anp 2
17 999 512 045 02 |hose cl anp 1
18 N 040 268 1 hexagon- head bolt 3
19 944 110 123 01 |support 1
20 900 025 014 02 |washer 1
21 N 011 524 7 washer 1
22 900 910 096 02 |lock nut 1
23 944 606 113 01 |throttle-valve switch 1
24 999 512 410 02 |hose clanp 2
25 900 146 120 02 |screw 2
et_btl.frm page: 001 KAT-008
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11:03 30.08.2004 | momsce PET ORSeE

9442 88 1 07 107-40 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
26 999 701 331 40 |round seal 1
27 N 014 734 1 pan- head screw 4
28 999 085 001 02 |socket head nut 2

- 944 110 227 00 |cover plate 1

- 964 110 930 00 |return spring 1

-« END --
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Model Year MG SG lllustration Restrictions Update
11:03 30.08.2004 || momscHe PET PORSCHE
9442 88 1 o7 107-45 179
Pos Part Number Nane Remar ks Qy Model
I -jetronic Ma4. 40
2
1 944 110 080 13 |fuel collection pipe 1
2 900 108 022 00 |ball 1
3 928 110 475 01 |cap nut 1
4 944 110 384 00 |fuel line 1
5 900 034 013 02 |hexagon nut 1
BM16 X 1,5
6 N 012 238 5 spring washer 1
7 944 110 381 02 |support 1
8 944 110 201 04 |di aphragm danper 1
9 944 110 198 04 |pressure regul ator 1
10 900 025 004 30 |washer 12
11 900 075 355 02 |screw 5
M6 X 16
12 928 574 717 02 |hose 2
13 928 573 727 02 |distributing piece 2
14 964 606 160 00 |idle-speed adjuster 1
15 944 110 214 02 |hose 1
16 944 110 235 00 |hose 1
(16) | 944 110 235 01 |hose 1
20 944 110 241 04 |restrictor 1
21 999 512 457 00 |clanp 4
18,2 - 21,0
22 999 512 455 00 |hose clanp 2
24,0 - 27,0
23 N 023 561 1 hose cl anp 2
A 9 X 30
- N 020 139 11 |pipe *
4 X1
24 - 560 MM 1
page: 001 KAT-008
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Model Year MG SG lllustration Restrictions Update
11:03 30.08.2004 || Fomscre PET FORSCHE
9442 88 1 07 107-45 179

Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
25 - 380 MM 1
26 - 820 MM 1
27 999 512 456 00 |clanp 1

19,8 X 22,6
28 930 110 388 00 |retaining clip 4
29 944 606 112 01 |injector valve 4
30 944 110 901 00 |set of seals 4

for

injector valve
31 944 110 147 00 |clip 1
32 944 607 010 01 |cover 1
33 928 110 191 10 |bonded rubber mounting 2
34 900 067 009 02 |pan-head screw 2

M6 X 15

- -- END -- -
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Model Year MG SG lllustration Restrictions Update
11:03 30.08.2004 || momscHe PET PORSCHE
9442 88 1 o7 107-50 179
7 g Pos Part Number Nane Remar ks Qy Model

I -jetronic Ma4. 40
3

1 944 110 305 02 |gasket 1

1 944 110 305 02 |gasket 1
wi t hout asbest os

2 944 110 056 02 |intake manifold 87 1

2 944 110 056 03 |intake manifold 88 1

3 999 067 035 02 |pan-head screw 7
M8 X 32

4 944 110 224 00 |support 1

5 944 110 226 00 |support 1

6 N 011 524 7 washer 4
6,4

7 900 075 057 02 |hexagon-head bolt 3
M6 X 16

8 944 110 222 00 |deflection roller 1

9 944 110 220 00 |bush 1

10 900 075 341 02 |screw 1
M6 X 25

11 944 110 164 01 |support 1

12 900 025 007 02 |washer 1

13 900 075 085 02 |hexagon-head bolt 1

14 944 110 023 01 |support 1

15 N 040 268 1 hexagon- head bolt 2
M6 X 14

- -- END --
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Model Year MG SG lllustration Restrictions Update
11:03 30.08.2004 || FomscHs PET PORSCHE
9442 88 1 09 109-00 179
Pos Part Number Nane Remar ks Qy Model
engi ne suspensi on Ma4. 05- 10
Ma4. 40
1 944 375 042 04 |hydraulic nount 2 |M44.05-10
1 951 375 042 04 |hydraulic nount 2 |M44. 40
2 944 375 123 03 |engine carrier /L 1
3 944 375 124 02 |engine carrier /R 1
4 477 407 425 washer 2
5 N 022 149 2 I ock nut 2
VM 10
6 N 010 351 6 hexagon- head bolt 4
M8 X 52
6 900 074 139 02 |hexagon-head bolt 4
M 8 X 55
7 900 223 001 02 |washer 4
8,4
8 900 025 007 02 |washer 4
A 8,4
9 900 910 022 09 |lock nut 4
VM 8
10 N 010 445 3 hexagon- head bolt 3
M 10 X 45
11 900 074 063 02 |hexagon-head bolt 5
M 10 X 55
12 900 025 008 09 |washer 8
A 10,5
13 900 223 001 02 |washer 4
- -- END --
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Model Year MG SG Illustration Restrictions Update
11:03 30.08.2004 || FomscHs PET PORSCHE
9442 88 1 09 109-05 179
Pos Part Number Nane Remar ks Qy Model
engi ne suspensi on M44.50/ 51
Ma4. 52
1 951 375 042 04 |hydraulic nount 2
2 951 101 023 00 |engine carrier /L 1
3 944 375 124 02 |engine carrier /R 1
4 477 407 425 washer 2
5 N 022 149 2 I ock nut 2
6 N 010 351 6 hexagon- head bolt 4
M8 X 52
7 900 223 001 02 |washer 4
8 900 025 007 02 |washer 4
9 900 910 022 09 |lock nut 4
10 N 010 445 3 hexagon- head bolt 4
M 10 X 45
11 900 074 063 02 |hexagon-head bolt 2
M 10 X 55
12 900 025 008 09 |washer 8
13 900 223 001 02 |washer 4
14 900 067 222 02 |pan-head screw 1
M 10 X 55
- -- END --
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PORSEHES F)EE1' PORSSEHES
Model Year MG SG lllustration Restrictions Update
9442 88 1 98 REP 179 11:39 30.08.2004
Pos Part Nunber Nare Remar ks Qy Model
repair kits
>> | > 944 100 901 03 set of seals 1
for crankcase
conpri sing
- 999 701 614 40 round seal 2
- 999 113 282 40 shaft seal 1
- 999 113 281 40 shaft seal 1
- 999 701 652 40 o-ring 2
- 944 101 205 02 oi | sump gasket 1
- N 043 815 3 sealing ring 2
- 999 113 264 40 radial sealing ring 1
- 944 105 321 00 gasket 2
- 944 106 132 04 gasket 1
- 999 113 331 40 shaft seal 1
- 999 707 283 40 round seal 1
- 944 107 136 03 sealing ring 1
- 900 123 106 30 sealing ring 1
- 944 107 153 02 rubber ring 1
- 999 707 043 40 o-ring 2
- 944 107 147 03 gasket 1
- 999 701 661 40 round seal 2
- 900 123 101 30 sealing ring 1
- 900 123 118 30 sealing ring 1
- 951 107 241 02 sealing ring 1
- 900 123 007 30 sealing ring 1
>> | > 944 100 901 00 set of seals 1 |M44.05-10
for cylinder head
conpri sing
- 951 104 374 02 cylinder head gasket 1
- 928 104 193 12 val ve stem seal 8
- 928 111 193 12 gasket 4
- 928 105 199 12 gasket 1
- 944 110 163 02 gasket 4
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PORSEHES F)EE1' PORSSEHES
Model Year MG SG lllustration Restrictions Update
9442 88 1 98 REP 179 11:39 30.08.2004
Pos Part Nunber Nare Remar ks Qy Model
- 928 106 197 01 gasket 1
- 944 104 311 01 gasket 1
- 928 105 184 00 sealing ring 1
- 999 701 602 40 o-ring 1
- 999 113 282 40 shaft seal 1
- 928 105 189 02 gasket 1
- 944 105 321 00 gasket 1
- 900 123 140 30 sealing ring 6
- 999 701 468 40 round seal 1
- 944 111 135 01 gasket 2
>> | > 944 101 901 00 set of prankshaft beari ngs 1
conpri sing
- 928 101 117 08 mai n bearing bush i 1
- 928 101 115 02 mai n bearing shell 3
002 upper
- 928 101 115 01 mai n bearing shell 3
| ower
- 944 101 139 00 thrust bearing 2
002
>> | > 928 101 901 52 set of crankshaft bearings 1
undersi ze 0,25 nm
conpri sing
- 928 101 117 58 mai n bearing bush i 1
- 928 101 115 50 mai n bearing shell 3
upper
- 928 101 115 51 mai n bearing shell 3
| ower
- 928 101 133 53 thrust bearing 2
>> | > 928 101 901 62 set of crankshaft bearings 1
undersi;e 0,50 mMm
conpri sing
- 928 101 117 68 mai n bearing bush i 1
- 928 101 115 60 mai n bearing shell 3
upper
- 928 101 115 61 mai n bearing shell 3
| ower
page: 002 KAT-008



et_text.frm

PORSEHES F)EE1' PORSSEHES
Model Year MG SG lllustration Restrictions Update
9442 88 1 98 REP 179 11:39 30.08.2004
Pos Part Nunber Nare Remar ks Qy Model
- 928 101 133 63 thrust bearing 2
>> | > 951 100 901 00 set of seals 1 |M44.51/52
for cylinder head
conpri sing
- 951 104 374 02 cylinder head gasket 1
- 951 104 195 01 val ve stem seal 8
- 944 111 196 00 gasket 4
- 928 105 199 12 gasket 1
- 944 110 163 05 gasket 4
- 928 106 197 01 gasket 1
- 944 104 311 01 gasket 1
- 951 104 311 01 gasket 1
- 928 105 184 00 sealing ring 1
- 999 701 602 40 o-ring 1
- 999 113 349 40 shaft seal 1
- 928 105 189 02 gasket 1
- 944 105 321 00 gasket 1
- 900 123 140 30 sealing ring 6
- 999 701 331 40 round seal 1
- 944 111 205 04 sealing ring 2
>> | > 944 100 901 04 set of seals 1 |M4.40
for cylinder head
conpri sing
- 951 104 374 02 cylinder head gasket 1
- 928 104 601 07 val ve stem seal 16
- 944 104 305 03 gasket 1
- 944 104 302 03 gasket 1
- 928 106 167 01 gasket 1
- N 043 811 1 sealing ring 1
- 928 104 447 09 gasket 1
- 999 113 282 40 shaft seal 1
- 900 123 050 30 sealing ring 4
- 900 174 056 40 o-ring 2
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PORSOOHES F)EE1' PORSOHES
Model Year MG SG lllustration Restrictions Update
11:39 30.08.2004
9442 88 1 98 REP 179
Pos Part Nunber Name Remar ks Qy Mbdel
- 928 104 115 02 thrust ring 13
- 944 110 305 02 gasket 1
- 999 701 331 40 round seal 1
- 944 111 205 00 sealing ring 4
- 944 111 135 01 gasket 2
>> | > 944 103 902 82 set of piston rings 4 |M44.05-10
Ma4. 40
100, 00 W
>> | > 944 103 902 92 set of piston rings 4 |M44.05-10
Ma4. 40
100,50 MM
>> | > 951 103 901 02 set of piston rings 4 |M44.50/51
M4, 52
100, 00 W
>> | > 951 103 901 03 set of piston rings 4 |M44.50/51
Ma4. 52
100,50 MM
>> | > 951 100 930 00 mai nt enance parts 1 |M44.50/51
Ma4. 52
for
peri odi ¢ nmai ntenance
conpri si ng:
- 944 107 201 03 oil filter 1
- 951 110 121 01 air cleaner cartridge 1
- 928 110 253 06 fuel filter 1
- 900 123 118 30 sealing ring 1
- 999 170 156 90 spark plug 4
>> | > 944 100 930 00 mai nt enance set 1 |MW44.05-10
for
peri odi ¢ nmai ntenance
conpri si ng:
- 944 107 201 03 oil filter 1
- 944 110 186 02 air cleaner cartridge 1
- 928 110 253 06 fuel filter 1
- 900 123 118 30 sealing ring 1
- 999 170 156 90 spark plug 4
>> | > 944 100 930 02 mai nt enance parts 1 |M44.40
for
peri odi ¢ nmai ntenance
conpri si ng:
page: 004 KAT-008
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PORSEHES PET PORSSEHES
Model Year MG SG lllustration Restrictions Update
9442 88 1 98 REP 179 11:39 30.08.2004
Pos Part Nunber Nare Remar ks Qy Model
- 944 107 201 03 oil filter 1
- 944 110 188 00 air cleaner cartridge 1
- 928 110 253 06 fuel filter 1
- 900 123 118 30 sealing ring 1
- 999 170 156 90 spark plug 4
>> | > 944 110 901 00 set of seals 4
for
i njector valve
>> | > 000 043 202 61 subsequent installation 1 |M44.40
for (D)
AU
--- END -- -
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Model Year MG SG Illustration Restrictions Update
11:04 30.08.2004 | momscre PET PORS e
9442 88 2 01 201-00 179
Pos Part Number Nane Remar ks Qy Model
fuel tank
1 951 201 021 03 |fuel tank 1
2 N 023 570 2 hose cl anp 6
- 999 181 716 50 |hose *
9,5 X 3
3 - 220 WM 1
4 - 1860 MV 1
5 999 512 482 00 |hose clanp 2
SM 9C21- W8
- 999 181 058 40 |hose *
15 X 3,5
6 - 930 MM 86 1
(6)| 951 201 123 02 |hose 87- 1
7 951 201 375 00 |union nut 1
8 944 201 327 00 |sealing ring 1
9 944 641 037 01 |tank gauge 1
10 911 201 263 02 |restrictor 1
11 951 201 173 02 |fastening plate 2
12 N 900 741 01 |washer 2
@‘J 9 ——18 13 900 075 033 02 |hexagon-head bolt 2
M8 X 40
14 944 201 435 00 |heat protection plate 1
15 N 012 653 3 I ock washer 4
16 944 201 331 00 |cover 1
17 951 201 025 00 |cover 1
18 900 143 124 07 |tapping screw 2
19 N 015 482 1 speed nut 2
20 951 201 315 00 |restraining strap /L 1
21 951 201 312 01 |restraining strap /R 1
page: 001 KAT-008
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Model Year MG SG lllustration Restrictions Update
11:04 30.08.2004 || momscHe PET PORSCHE
9442 88 2 01 201-00 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
22 900 075 033 02 |hexagon-head bolt 2
M8 X 40 2
23 951 201 227 01 |hose 1
24 N 023 570 2 hose cl anp 1
A9 X 15 zY
- -- END -- -
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Model Year MG SG lllustration Restrictions Update
11:04 30.08.2004 | momscre PET PORS e
9442 88 2 01 201-03 179
Pos Part Number Nane Remar ks Qy Model
filler neck
1 944 201 041 03 |expansion tank 1
2 N 043 864 1 screw 1
BM 3 X 6
3 477 201 594 I ock cylinder 1
with 1 key
w o stipulated | ock nunmber
3 477 201 594 A I ock cylinder 1
with 1 key
state | ock number
4 944 201 061 01 |fuel tank cap 1
5 944 201 553 00 |gasket 1
6 900 906 045 03 |snap ring 1
7 931 201 281 02 |sleeve 1
8 944 201 461 00 |gromet 1
9 928 201 057 02 |protective flap 1
10 477 201 283 A connection piece 1
11 944 201 039 00 |filler neck 1
11 944 201 039 03 |filler neck 1 |M 298/ 299
11 944 201 039 03 |filler neck 87- 1 (A (AUS)
12 931 201 359 02 |flap 1
13 999 513 003 40 |tie-wrap 2
14 999 181 354 40 |hose 1
15 951 201 449 01 |hose 1
16 477 201 393 A hose 1
17 928 201 083 02 |shut-off valve 1
18 N 023 570 2 hose cl anp 2
19 944 201 159 01 |breather hose 1
20 321 201 890 A end piece 1
21 944 201 047 03 |cover 1
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Model Year MG SG lllustration Restrictions Update
11:04 30.08.2004 || momscHe PET PORSCHE
9442 88 2 01 201-03 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
- 000 043 202 08 |packing cord *
22 - $ 4 MM 1
- 000 043 205 05 |sound absorber *
23 - 100 MM 1
24 N 011 005 14 |hexagon nut 2
M5
25 900 025 003 02 |washer 2
A 5,3
26 900 151 028 02 |washer 3
4,3
27 N 013 957 5 tappi ng screw 3
B 35X9,5
28 113 201 281 B |hose clanp 2
29 951 201 319 00 |hose 1
30 944 201 217 00 |hose 2
- 431 971 848 A |clip 2
--- END -- -
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Model Year MG SG lllustration Restrictions Update
11:04 30.08.2004 || momscHe PET PORSCHE
9442 88 2 01 201-05 179
Pos Part Number Nane Remar ks Qy Model
carbon cani ster
1 928 201 014 06 |carbon canister 1
2 477 201 279 sl eeve 2
3 N 011 666 7 washer 2
4 N 015 433 1 speed nut 2
5 N 013 891 1 tappi ng screw 2
B 6,3 X 19
6 N 020 906 3 tie-wap 1
6,5 X 450
7 999 512 265 02 |hose clanp 2
- N 020 362 1 hose *
12 X 2,5
8 - 460 MM 1
9 999 181 353 40 |hose 1
10 021 119 569 A rubber sl eeve 1
11 999 512 554 00 |hose clanp 9
12 - 22
12 999 512 160 02 |hose clanp 2
S 13/9
13 477 201 767 B t - pi ece 1
14 999 181 352 40 |hose 1
15 928 110 429 08 |vacuum val ve 1
16 944 110 182 02 |hose 1944
TURBO
16 944 110 182 04 |hose 11944 S
17 944 110 429 00 |control valve 1 |944
TURBO
17 944 605 240 01 |bl eeder valve 1944 S
18 944 110 366 00 |retaining bracket 1
19 928 574 717 02 |hose 4
20 928 573 727 02 |distributing piece 1
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Model Year MG SG lllustration Restrictions Update
11:04 30.08.2004 | momscHe PET PORSEHE
9442 88 2 01 201-05 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
21 058 131 851 A |thernp valve 1
- 999 181 152 50 |hose *
7,5 X 13,5
22 - 730 WM 11944
22 - 600 MM 1 |TURBO
- N 020 139 1 |hose *
4 X1
23 - 850 MM 1
24 - 580 MM 1
25 - 480 MM 1
26 944 201 773 00 |hose 1
27 944 201 153 00 |breather pipe 1
28 944 201 775 00 |hose 1
29 | 477 201 743 E |pipe 1
30 944 201 159 01 |breather hose 1
31 928 201 083 02 |shut-off valve 1
32 999 591 715 40 |cable hol der 6
33 999 137 029 40 |hose connection 1
- 999 181 168 50 |hose *
12 X 18,5
34 - 900 MM 11944
34 - 970 MM 1 |TURBO
35 443 971 850 A |tie-wrap 4 1944
35 999 513 003 40 |tie-wrap 2 |TURBO
- -- END -- -
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Model Year MG SG lllustration Restrictions Update
11:04 30.08.2004 | momscre PET PORS e
9442 88 2 01 201-10 179
Pos Part Number Nane Remar ks Qy Model
fuel system Ma4. 05- 10
ma4. 50/ 51
m4. 52
1 951 356 919 03 |fuel line 1
2 477 209 169 connecting piece 1
3 951 356 967 02 |fuel line 1
4 951 356 917 03 |fuel return line 1
5 477 209 161 connecting piece 1
6 951 356 935 02 |fuel return line 1
7 999 591 975 40 |rubber nounting 9
8 999 511 199 40 |clanp 9
9 999 511 199 40 |clanp 9
10 951 356 061 02 |fuel hose 1
11 999 512 554 00 |hose clanp 1
12 |A 951 356 047 03 |fuel hose -86 1
12 951 356 047 03 |fuel hose 1
13 928 110 253 04 |fuel filter 1 [(AQ (SA)
13 928 110 253 06 |fuel filter 1
14 951 356 471 01 |support 1
14 951 356 471 01 |support 1|M 249
15 944 610 115 00 |bonded rubber nounting 2
16 900 076 010 02 |hexagon nut 4
17 951 356 041 07 |fuel line 1
17 951 356 041 04 |fuel line 1|M 249
18 928 110 475 01 |cap nut 1
19 N 013 812 2 sealing ring 2
20 944 608 102 04 |fuel punp 1 |944
20 944 608 102 04 |fuel punp 1 |TURBO
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Model Year MG SG lllustration Restrictions Update
11:04 30.08.2004 | momscre PET PORS e

9442 88 2 01 201-10 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
21 999 512 397 00 |hose clanp 1
22 999 512 554 00 |hose clanp 1
23 951 356 557 00 |fuel hose 1
24 999 512 346 00 |hose clanp 1
25 N 023 577 2 hose cl anp 1
26 999 512 390 00 |hose clanp 1
27 928 201 187 02 |sealing ring 1
28 928 201 081 04 |fuel filter 1
29 944 356 091 00 |housing 1
30 N 013 812 3 sealing ring 1
31 944 608 951 01 |check valve 1
32 951 356 997 00 |fuel hose 1
33 000 043 200 28 |connection piece 1

- -- END -- -
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Model Year MG SG lllustration Restrictions Update
11:04 30.08.2004 | momscre PET PORS e
9442 88 2 01 201-15 179
Pos Part Number Nane Remar ks Qy Model
fuel system Ma4. 40
1 944 356 969 10 |fuel line 1
2 477 209 169 connecting piece 1
3 951 356 967 02 |fuel line 1
4 944 356 937 10 |fuel return line 1
5 477 209 161 connecting piece 1
6 951 356 935 02 |fuel return line 1
7 999 591 975 40 |rubber nounting 9
8 999 511 199 40 |clanp 9
9 999 511 199 40 |clanp 9
10 951 356 061 02 |fuel hose 1
11 N 023 569 2 hose cl anp 1
12 951 356 047 03 |fuel hose 1
13 928 110 253 04 |fuel filter 1 |[(AQ (SA)
13 928 110 253 06 |fuel filter 1
14 951 356 471 01 |support 1
15 944 610 115 00 |bonded rubber mounting 2
16 900 076 010 02 |hexagon nut 1
17 951 356 041 07 |fuel line 1
18 928 110 475 01 |cap nut 1
19 N 013 812 2 sealing ring 2
20 944 608 102 06 |fuel punp 1
21 999 512 397 00 |hose clanp 1
22 999 512 554 00 |hose clanp 1
23 951 356 557 00 |fuel hose 1
24 999 512 346 00 |hose clanp 1
25 N 023 577 2 hose cl anp 1
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Model Year MG SG lllustration Restrictions Update
11:04 30.08.2004 | momscHe PET PORSEHE

9442 88 2 01 201-15 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
26 999 512 390 00 |hose clanp 1
27 928 201 187 02 |sealing ring 1
28 928 201 081 04 |fuel filter 1
29 944 356 091 00 |housing 1
30 N 013 812 3 sealing ring 1
31 944 608 951 01 |check valve 1
32 944 356 029 12 |fuel hose 1
33 944 356 027 11 |fuel hose 87 1
34 944 356 027 14 |fuel hose 88- 1

- -- END -- -
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Model Year MG SG lllustration Restrictions Update
11:04 30.08.2004 || momscHe PET PORSCHE
9442 88 2 02 202-00 179
Pos Part Number Nane Remar ks Qy Model
exhaust system M44. 05/ 06
front nuffler
1 944 111 127 05 |exhaust nmnifold 1
cylinders 1 and 4
sheet netal el bow
2 944 111 129 04 |exhaust manifold 1
cyl. 2 and 3
sheet netal el bow
3 944 111 196 00 |gasket 4
3 944 111 196 01 |gasket 4
wi t hout asbest os
4 999 062 044 02 |stud 8
M8 X 30
5 999 084 052 02 |lock nut 8
M 8
6 928 111 181 00 |washer 8
7 944 111 135 01 |gasket 2
7 944 111 135 01 |gasket 2
wi t hout asbestos
8 900 074 282 02 |hexagon-head bolt 6
M8 X 35
9 N 022 008 4 I ock nut 6
VM 8
10 900 025 007 02 |washer 8
A 8,4
11 477 253 139 clip 1
12 944 111 307 00 |support 1
13 900 910 097 02 |lock nut 2
VM 8
14 944 111 142 01 |rubber nmounting 1
15 931 111 061 02 |hook 1
16 N 010 240 16 |hexagon-head bolt 2
M8 X 20
17 900 076 025 02 |hexagon nut 2
M 8
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Model Year MG SG lllustration Restrictions Update
11:04 30.08.2004 || momscHe PET PORSCHE
9442 88 2 02 202-00 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
18 944 111 983 01 |exhaust pipe 1
19 944 111 981 00 |sleeve 1
20 944 111 985 01 |front nuffler 1
- -- END -- -
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Model Year MG SG lllustration Restrictions Update
11:04 30.08.2004 || momscHe PET PORSCHE
9442 88 2 02 202-05 179
Pos Part Number Nane Remar ks Qy Model
exhaust system M44. 05/ 06
M44. 07/ 08
catal ytic converter
1 944 111 127 05 |exhaust nmnifold 1
cylinders 1 and 4
sheet netal el bow
2 944 111 129 04 |exhaust manifold 1
cyl. 2 and 3
sheet netal el bow
3 944 111 196 00 |gasket 4
3 944 111 196 01 |gasket 4
wi t hout asbest os
4 999 062 044 02 |stud 8
M8 X 30
5 999 084 052 02 |lock nut 8
M 8
6 928 111 181 00 |washer 8
7 944 111 135 01 |gasket 2
7 944 111 135 01 |gasket 2
wi t hout asbestos
8 900 074 282 02 |hexagon-head bolt 6
M8 X 35
9 N 022 008 4 I ock nut 6
VM 8
10 900 025 007 02 |washer 8
A 8,4
11 477 253 139 clip 1
12 944 111 307 00 |support 1
13 900 910 097 02 |lock nut 2
VM 8
14 944 111 142 01 |rubber mounting 1
15 931 111 061 02 |hook 1
16 N 010 240 16 |hexagon-head bolt 2
M8 X 20
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Model Year MG SG Illustration Restrictions Update
11:04 30.08.2004 | momscre PET PORS e
9442 88 2 02 202-05 179

Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
17 900 076 025 02 |hexagon nut 2

M8
18 944 111 987 03 |exhaust pipe 1
19 944 111 981 00 |sleeve 1
20 944 111 989 03 |catal ytic converter 1
20 944 111 991 03 |catal ytic converter 1(J)
20 944 111 989 05 |catalytic converter 87 1 |(CH)
21 930 113 153 00 |cap 1
22 944 606 135 02 |oxygen sensor 1
23 951 606 019 00 |tenperature sensor 11((J)
24 |A 944 111 175 03 |exhaust em ssion tube 1
24 944 111 175 05 |exhaust em ssion tube 1
25 944 111 177 02 |support 1
26 034 133 335 D |cap 1
27 999 512 160 02 |hose clanp 1
28 999 072 005 09 |hexagon-head bolt 1

M6 X 12
29 N 011 524 7 washer 1

A 6,4
30 900 076 010 02 |hexagon nut 1

M 6
31 944 111 179 00 |support 1

- -- END -- -
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Model Year MG SG lllustration Restrictions Update
11:05 30.08.2004 | momscHe PET PORSEHE
9442 88 2 02 202-10 179
Pos Part Number Nane Remar ks Qy Model
exhaust system M44. 05/ 06
M44. 07/ 08
rear nmuffler
5 12 1 944 111 083 01 |rear nuffler 1
| | 1 | 944 111 041 03 |rear muffler 87 1|(CH
=
8 m 1 944 111 084 00 |rear nmuffler 11(9)
9 , § 6 2 944 111 203 00 |sealing ring 1
‘ (/9 <11 3 900 074 268 02 |hexagon-head bolt 3
e = 13 M 8 X 40
1
| 4 | 999 084 052 02 |lock nut 3
7 ‘ VM 8
& /1 ‘ 1 5 | 477 253 139 clip 1
12 —®
\ ‘ \\ 6 | 944 111 307 00 |support 1
11 11 \
7 900 910 003 02 |l ock nut 2
4 ‘ lz 3 ] | ‘ VM 8
3 \ | e¥ .
0 ‘ ‘ ‘ 8 944 111 142 01 |rubber nounting 1
‘ 1 ‘ 12J 9 931 111 061 02 |hook 1
= > 1@@ _— 9 944 111 211 00 |hook 87 1 |(CH)
k‘i \ 1 // 10 | N 010 240 16 |hexagon-head bolt 2
© 10 M8 X 20
-
, K 11 | 900 025 007 02 |washer 7
A 8,4
\/ ‘ 12 900 076 025 02 |hexagon nut 6
16 M 8
13 931 111 264 01 |hook 2
13 | 944 111 064 01 |hook 87 2 |(CH)
13 944 111 064 00 |hook 2
for cars with
trailer coupling
14 931 111 121 01 |hook 2
15 928 111 259 02 |rubber nounting 2
16 477 253 191 C ornanment al exhaust pipe 1
chrome
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Model Year MG SG Illustration Restrictions Update
11:05 30.08.2004 || FomscHs PET PORSCHE

9442 88 2 02 202-10 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
16 477 253 191 C |ornanental exhaust pipe 1

bl ack
- - END -- -
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Model Year MG SG lllustration Restrictions Update
11:05 30.08.2004 || momscHe PET PORSCHE
9442 88 2 02 202-11 179
Pos Part Number Nane Remar ks Qy Model
exhaust system M44.09/ 10
front nuffler
1 944 111 127 05 |exhaust nmanifold 1
cylinders 1 and 4
2 944 111 129 04 |exhaust nanifold 1
cyl. 2 and 3
3 944 111 196 00 |gasket 4
3 944 111 196 01 |gasket 4
wi t hout asbestos
4 999 062 044 02 |stud 8
M8 X 30
5 999 084 052 02 |lock nut 14
M 8
6 928 111 181 00 |washer 8
7 944 111 135 01 |gasket 2
7 944 111 135 01 |gasket 2
wi t hout asbest os
8 900 074 282 02 |hexagon-head bolt 6
M8 X 37
9 900 025 007 02 |washer 6
10 477 253 139 clip 1
11 944 111 307 00 |support 1
12 900 910 003 02 |lock nut 2
VM 8
13 944 111 142 01 |rubber nounting 1
14 931 111 061 02 |hook 1
15 N 010 240 16 |hexagon-head bolt 2
M8 X 20
16 900 076 025 02 |hexagon nut 2
M 8
17 944 111 987 03 |exhaust pipe 1
18 944 111 981 00 |sleeve 1
19 944 111 985 03 |front nuffler 1 |M44.09
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Model Year MG SG lllustration Restrictions Update
11:05 30.08.2004 | momsce PET ORSeE

9442 88 2 02 202-11 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
19 944 111 985 01 |front nuffler 1 |M4.10
20 900 219 015 00 |screw plug 1
21 900 123 009 20 |sealing ring 1
22 951 111 171 00 |cap 1

- -~ END -- -
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Model Year MG SG lllustration Restrictions Update
11:05 30.08.2004 || FomscHs PET PORSCHE
9442 88 2 02 202-12 179
Pos Part Number Nane Remar ks Qy Model
exhaust system M44.09/ 10
catal ytic converter
1 944 111 127 05 |exhaust nmanifold 1
cylinders 1 and 4
2 944 111 129 04 |exhaust nanifold 1
cyl. 2 and 3
3 944 111 196 00 |gasket 4
3 944 111 196 01 |gasket 4
wi t hout asbestos
4 999 062 044 02 |stud 8
M8 X 30
5 999 084 052 02 |lock nut 14
M 8
6 928 111 181 00 |washer 8
7 944 111 135 01 |gasket 2
7 944 111 135 01 |gasket 2
wi t hout asbest os
8 900 074 282 02 |hexagon-head bolt 6
M8 X 37
9 900 025 007 02 |washer 6
10 477 253 139 clip 1
11 944 111 307 00 |support 1
12 900 910 003 02 |lock nut 2
13 944 111 142 01 |rubber nmounting 1
14 931 111 061 02 |hook 1
15 N 010 240 16 |hexagon-head bolt 2
M8 X 20
16 900 076 025 02 |hexagon nut 2
17 944 111 987 03 |exhaust pipe 1
18 944 111 981 00 |sleeve 1
19 944 111 989 05 |catalytic converter 1 |M44.09
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Model Year MG SG Illustration Restrictions Update
11:05 30.08.2004 | momscHe PET PORSEHE
9442 88 2 02 202-12 179

Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
19 944 111 989 06 |catal ytic converter 1 |M44.09

(cH
19 944 111 989 03 |catal ytic converter 1 |M4.10
19 944 111 991 06 |catalytic converter 1 |M44.09

(J)
19 944 111 991 03 |catalytic converter 1 |M44.10

(J9)
20 944 606 135 02 |oxygen sensor 1
21 951 606 019 00 |tenperature sensor 11((J)
22 944 111 175 03 |exhaust emi ssion tube 1
22 944 111 175 05 |exhaust emi ssion tube 1
23 944 111 177 02 |support 1
24 944 111 279 01 |support 1
25 999 512 160 02 |hose clanp 1
26 034 133 335 D |cap 1
27 N 011 666 7 |washer 4
28 999 072 005 09 |hexagon-head bolt 2

M6 X 12
29 900 076 010 02 |hexagon nut 2
- -- END --
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Model Year MG SG lllustration Restrictions Update
11:05 30.08.2004 || FomscHs PET PORSCHE
9442 88 2 02 202-13 179
Pos Part Number Nane Remar ks Qy Model
exhaust system M44.09/ 10
rear nuffler
1 944 111 083 01 |rear nuffler 1 |Mm44.10
(1) 944 111 041 03 |rear muffler 1 |M44.09
12 14 2 944 111 204 00 |sealing ring 1 |M44.10
—5 ‘ 2 944 111 203 00 |sealing ring 1 |w44.09
9 %7 6 3 900 074 268 02 |hexagon-head bolt 3
e
‘ 22 o 10 BM 8 X 40
25,
&—7 4 999 084 025 02 |lock nut 3
|
‘ 5 477 253 139 clip 1
T 6 944 111 307 00 |support 1
—
@? ‘ /) 7 900 910 003 02 |lock nut 2
18 17 (\ 8 944 111 142 01 |rubber mounting 1
23 ] J 9 | 944 111 211 00 |hook 1 [Ma4. 09
3
9 931 111 061 02 |hook 1 |M44.10
‘ ‘ 10 900 025 007 02 |washer 6
(95 11
T // 11 900 076 025 02 |hexagon nut 4
s 12 944 111 064 01 |hook 2 \M44.09
@ J L® /
‘ _— 12 | 931 111 264 01 |hook 2 M4 10
2 / 13 931 111 121 01 |hook 2
14 928 111 259 02 |rubber mounting 2
‘ 15 477 253 191 C ornanent al exhaust pipe 1
15 16 900 075 087 02 |hexagon-head bolt 2 |M44. 10
17 N 011 525 13 |washer 4 \M44. 10
18 900 076 025 02 |hexagon nut 2 |M44.10
- -- END --
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Model Year MG SG lllustration Restrictions Update
11:05 30.08.2004 || FomscHs PET PORSCHE
9442 88 2 02 202-15 179
Pos Part Number Nane Remar ks Qy Model
exhaust system M44.50/ 51
Ma4. 52
front nuffler
see technical information
1 951 111 127 07 |exhaust nanifold 1
cylinders 1 and 4
2 951 111 129 05 |exhaust nmanifold 1
cyl. 2 and 3
3 951 111 096 16 |exhaust pipe 1
3A| 951 123 027 01 |exhaust pipe 1
3B| 930 123 134 04 |gasket 1
3C| 951 123 260 01 |flange 1
3D| 999 084 051 02 |l ock nut 3
3E| 900 074 267 02 |hexagon-head bolt 3
4 951 123 015 04 |wastegate 1
5 951 123 040 05 |exhaust pipe 1
F >>95GN1 01000
5A| 951 123 040 06 |exhaust pipe 1
F 95GN1 01001>>
6 951 111 093 03 |front nuffler 1
F >>95GN1 01000
6A| 951 111 093 04 |front nuffler 1
F 95GN1 01001>>
7 951 111 097 02 |exhaust pipe 1
8 993 111 195 00 |sealing ring 1
9 999 025 078 02 |washer 14
10 999 084 052 02 |lock nut 14
11 944 111 205 04 |sealing ring 4
12 900 075 079 02 |hexagon-head bolt 4
M8 X 25
13 951 123 139 00 |support washer 1
14 951 123 134 02 |gasket 1
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Model Year MG SG Illustration Restrictions Update
11:05 30.08.2004 || momscHe PET PORSCHE
9442 88 2 02 202-15 179

Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
14 951 123 134 02 |gasket 1 38 999 084 052 02 |lock nut 6

wi t hout asbestos M 8
15 951 123 135 00 |cl anp 2 39 951 123 138 01 |flange 1
16 900 074 268 02 |hexagon-head bolt 6 40 900 910 096 02 |l ock nut 2

M6
17 477 253 139 clip 1
41 900 074 234 02 |hexagon-head bolt 2

18 900 025 007 02 |washer 6 M6 X 45
19 900 910 003 02 |l ock nut 2 42 N 012 009 1 lock ring 4
20 944 111 307 00 |support 1 43 N 010 020 2 hexagon- head bolt 4
21 944 111 142 01 |rubber nmounting 1 44 N 900 730 01 |l ock nut 3
22 951 111 061 01 |hook 1 45 900 219 015 00 |screw plug 1
23 900 075 087 02 |hexagon-head bolt 2 46 W 900 123 009 20 |sealing ring 1
24 900 076 025 02 |hexagon nut 2 46 944 111 207 00 |sealing ring 1
25 944 111 205 03 |sealing ring 2 a7 951 111 171 00 |cap 1
26 999 084 047 02 |l ock nut 8 48 900 075 420 02 |hexagon-head bolt 4
27 900 025 008 09 |washer 8 49 900 081 052 02 |stud 3
28 900 074 284 02 |hexagon-head bolt 4 - -- END --

M 10 X 40
29 900 074 283 02 |hexagon-head bolt 6

M8 X 45
30 951 123 155 02 |support 1
31 951 123 179 02 |clip 1
32 900 075 085 02 |hexagon-head bolt 2
33 900 223 001 02 |washer 2
34 900 075 085 02 |hexagon-head bolt 2

M8 X 20
35 999 062 044 02 |stud 8
36 944 111 196 00 |gasket 4
36 944 111 196 01 |gasket 4

wi t hout asbestos
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Model Year MG SG lllustration Restrictions Update
11:05 30.08.2004 || FomscHs PET PORSCHE
9442 88 2 02 202-20 179
Pos Part Number Name Remar ks Qy Model
exhaust system M44.50/ 51
Ma4. 52

catal ytic converter
see technical information

1 951 111 127 07 |exhaust nanifold 1
cylinders 1 and 4

1 951 111 131 06 |exhaust manifold 11((J)
cylinders 1 and 4

2 951 111 129 05 |exhaust nanifold 1
cyl. 2 and 3

2 951 111 133 04 |exhaust manifold 11((J)
cyl. 2 and 3

3 951 111 096 16 |exhaust pipe 1

3 951 111 096 15 |exhaust pipe 1(J)

3A| 951 123 027 00 |exhaust pipe 1

3B| 930 123 134 04 |gasket 1

3C| 951 123 260 01 |flange 1

3D| 999 084 051 02 |l ock nut 3

3E| 900 074 267 02 |hexagon-head bolt 3

4 951 123 015 04 |wastegate 1

5 951 123 040 05 |exhaust pipe 1
F >>95GN1 00060

5A| 951 123 040 06 |exhaust pipe 1
F 95GN1 00061>>

6 951 111 094 11 |catalytic converter 1
use al so:
F >>95GN1 00060
951. 123. 040. 06 1
951.123.138. 01 1
900. 910. 096. 02 2
900. 074. 234. 02 2

(6) 951 111 094 12 |catalytic converter 11((J)
use al so:
F >>95GN1 00060
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Model Year MG SG Illustration Restrictions Update
11:05 30.08.2004 || momscHe PET PORSCHE
9442 88 2 02 202-20 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
951. 123. 040 06 1 28 900 074 284 02 |hexagon-head bolt 4
951.123.138 01 1 M 10 X 40
900. 910. 096 02 2
900. 074. 234 02 2 29 900 074 268 02 |hexagon-head bolt 6
7 951 111 098 01 |exhaust pipe 1 30 951 123 155 02 |support 1
8 993 111 195 00 |(sealing ring 1 31 951 123 179 02 |clip 1
9 999 025 078 02 |washer X 32 900 075 085 02 |hexagon-head bolt 2
M8 X 20
10 999 084 052 02 |l ock nut 10
33 900 223 001 02 |washer 2
11 944 111 205 04 |sealing ring 4
34 900 075 085 02 |hexagon-head bolt 2
12 900 075 079 02 |hexagon-head bolt 4 M8 X 20
M8 X 25
35 999 062 044 02 |stud 8
13 951 123 139 00 |support washer 1
36 944 111 196 00 |gasket 4
14 951 123 134 02 |gasket 1
36 944 111 196 01 |gasket 4
14 951 123 134 02 |gasket 1 wi t hout asbest os
wi t hout asbestos
37 928 111 181 00 |washer 4
15 951 123 135 00 |cl anp
38 951 111 175 02 |exhaust emi ssion tube 1
16 900 074 268 02 |hexagon-head bolt 2
BM 8 X 40 39 951 606 135 00 |oxygen sensor 1
17 477 253 139 clip 1 40 999 084 052 02 |lock nut 6
18 900 025 007 02 |washer 6 41 951 123 138 01 |flange 1
19 900 910 003 02 |l ock nut 2 42 900 910 096 02 |lock nut 2
M 6
20 944 111 307 00 |support 1
43 900 074 234 02 |hexagon-head bolt 2
21 944 111 142 01 |rubber nmounting 1 M6 X 40
22 951 111 061 01 |hook 1 44 999 512 160 02 |hose clanp 1
23 900 075 087 02 |hexagon-head bolt 2 45 034 133 335 D cap 1
M8 X 15
46 N 012 009 1 lock ring 1
24 900 076 025 02 |hexagon nut 2
47 N 010 020 2 hexagon- head bol t 4
25 944 111 205 03 |sealing ring 2
48 N 900 730 01 |lock nut 3
26 999 084 047 02 |l ock nut 8
49 900 075 420 02 |hexagon-head bolt 4
27 900 025 008 09 |washer 8
--- END -- -
page: 002 KAT-008

et_bt2.frm



Model Year MG SG lllustration Restrictions Update
11:05 30.08.2004 || Fomscre PET FORSCHE
9442 88 2 02 202-25 179
Pos Part Number Nane Remar ks Qy Model
exhaust system M44.50/ 51
Ma4. 52
rear nuffler
1 951 111 083 01 |rear nuffler 1
1 951 111 041 00 |rear muffler 87 1 |(CH)
2 928 111 244 03 |sealing ring 1
3 N 010 020 2 hexagon- head bol t 4
M 10 X 38
4 N 900 730 01 |lock nut 4
M 10
5 477 253 139 clip 1
6 944 111 307 00 |support 1
7 900 910 003 02 |lock nut 2
M 8
8 944 111 142 01 |rubber nounting 1
9 931 111 061 02 |hook 1
9 951 111 111 02 |hook 87 1|(CH
10 900 075 078 02 |hexagon-head bolt 2
M8 X 15
11 900 025 007 02 |washer 8
12 900 076 025 02 |hexagon nut 8
M 8
13 931 111 264 01 |hook 2
13 944 111 064 01 |hook 87 2 |(CH
14 931 111 121 01 |hook 2
15 928 111 259 02 |rubber mounting 1
16 477 253 191 C ornanment al exhaust pipe 1
bl ack
- -- END -- -
page: 001 KAT-008

et_btl.frm



Model Year MG SG lllustration Restrictions Update
11:06 30.08.2004 || FomscHs PET PORSCHE
9442 88 2 02 202-27 179
Pos Part Number Nane Remar ks Qy Model
exhaust system Ma4. 40
front nuffler
1 944 111 183 03 |exhaust nmnifold 1
cylinders 1 and 4
2 944 111 184 02 |exhaust manifold 1
cyl. 2 and 3
3 944 111 205 00 |sealing ring 4
4 999 062 139 02 |stud 12
5 999 084 052 02 |lock nut 18
M 8
6 928 111 181 00 |washer 12
7 944 111 135 01 |gasket 2
7 944 111 135 01 |gasket 2
wi t hout asbestos
8 999 025 078 02 |washer 6
A 8,4
9 900 074 282 02 |hexagon-head bolt 6
- 944 111 082 04 |front nuffler 1
10 944 111 987 07 |exhaust pipe 1
11 944 111 981 01 |sleeve 1
12 944 111 985 02 |front nuffler 1
13 951 111 171 00 |cap 1
14 900 219 015 00 |screw plug 1
15 900 123 009 20 |sealing ring 1
16 477 253 139 clip 1
17 944 111 307 00 |support 1
18 944 111 142 01 |rubber nmounting 1
19 931 111 061 02 |hook 1
20 900 075 087 02 |hexagon-head bolt 2
M8 X 15
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Model Year MG SG lllustration Restrictions Update
11:06 30.08.2004 || momscHe PET PORSCHE
9442 88 2 02 202-27 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
21 900 025 007 02 |washer 4
A 8,4
22 900 910 003 02 |l ock nut 2
VM 8
23 900 076 025 02 |hexagon nut 2
M 8
- - END -- -
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Model Year MG SG lllustration Restrictions Update
11:06 30.08.2004 | momscre PET PORS e
9442 88 2 02 202-28 179
Pos Part Number Nane Remar ks Qy Model
exhaust system Ma4. 40
catal ytic converter
1 944 111 183 03 |exhaust nanifold 1
cylinders 1 and 4
2 944 111 184 02 |exhaust nanifold 1
cyl. 2 and 3
3 944 111 205 00 |sealing ring 4
4 999 062 139 02 |stud 12
5 999 084 052 02 |lock nut 18
M 8
6 928 111 181 00 |washer 12
7 944 111 135 01 |gasket 2
7 944 111 135 01 |gasket 2
wi t hout asbest os
8 999 025 078 02 |washer 6
A 8,4
9 900 074 282 02 |hexagon-head bolt 6
M8 X 37
10 944 111 987 07 |exhaust pipe 1
10A| 944 111 981 01 |sleeve 1
10B| 944 111 989 04 |catalytic converter 1
10B| 944 111 991 04 |catalytic converter 1(J)
11 477 253 139 clip 1
12 944 111 307 00 |support 1
13 944 111 142 01 |rubber nounting 1
14 931 111 061 02 |hook 1
15 900 075 087 02 |hexagon-head bolt 2
M8 X 15
16 900 025 007 02 |washer 4
A 8,4
17 900 910 003 02 |lock nut 2
VM 8
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Model Year MG SG Illustration Restrictions Update
11:06 30.08.2004 || momscHe PET PORSCHE
9442 88 2 02 202-28 179

Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
18 900 076 025 02 |hexagon nut 2

M 8
19 944 111 275 02 |exhaust em ssion tube 1
19 944 111 275 02 |exhaust emi ssion tube 1
20 944 111 177 02 |support 1
21 944 111 279 01 |support 1
22 999 072 005 09 |hexagon-head bolt 2

M6 X 12
23 N 011 666 7 washer 4

B 6,4
24 900 076 010 02 |hexagon nut 2

M 6
25 034 133 335 D |cap 1
26 999 512 160 02 |hose clanp 1
27 944 606 135 02 |oxygen sensor 1
28 951 606 019 00 |tenperature sensor 1(J)

- -- END
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Model Year MG SG Illustration Restrictions Update
11:06 30.08.2004 || momscHe PET PORSCHE
9442 88 2 02 202-29 179
Pos Part Number Nane Remar ks Qy Model
exhaust system Ma4. 40
rear nuffler
1 944 111 041 03 |rear nuffler 1
2 944 111 204 00 |sealing ring 1
3 900 074 268 02 |hexagon-head bolt 3
BM 8 X 40
4 999 084 052 02 |lock nut 3
M 8
5 477 253 139 clip 1
6 944 111 307 00 |support 1
7 944 111 142 01 |rubber nounting 1
8 944 111 211 00 |hook 1
9 900 025 007 02 |washer 6
A 8,4
10 900 910 003 02 |lock nut 2
VM 8
11 931 111 121 01 |hook 2
12 944 111 064 01 |hook 2
13 928 111 259 02 |rubber nounting 2
14 900 076 025 02 |hexagon nut 4
M 8
15 477 253 191 C ornanment al exhaust pipe 1
--- END -- -
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Model Year MG SG lllustration Restrictions Update
11:06 30.08.2004 | momscre PET PORS e
9442 88 2 02 202-30 179
1 Pos Part Number Nane Remar ks Qy Model

t ur bochar ger M44.50/ 51/ 52
see g-information
group
2
3/ 87

1 951 123 131 02 |turbocharger 1 |M44.50/51

1 951 123 131 03 |turbocharger 1 |W44.52

2 900 174 058 40 |round seal 1

3 900 025 007 02 |washer 2

4 N 044 721 1 pan- head screw 1
M8 X 125

5 900 067 214 02 |pan-head screw 1
M8 X 35

- 900 081 052 02 |stud 4
M 10 X 25

-- END -- -
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PORSEHES F)EE1' PORSSEHES
Model Year MG SG lllustration Restrictions Update
9442 88 2 98 REP 179 11:39 30.08.2004
Pos Part Nunber Nare Remar ks Qy Model
repair kits
>> | > 951 123 901 00 set of seals 1 |M44.51
for
t ur bochar ger
w’thoyt
mounting parts
conpri sing
- 900 123 019 30 sealing ring 2
- 999 707 043 40 o-ring 1
- 900 174 058 40 round seal 1
- 944 111 205 03 sealing ring 2
- 944 111 205 04 sealing ring 1
- 900 123 019 30 sealing ring 1
>> | > 944 113 911 01 reconstruction set 85 1 |M44.05/06
for subsequent installat.
catalyt?c converter
conpri sing
- 944 111 081 05 catal ytic converter 1
- 944 111 135 01 gasket 2
- 944 111 203 00 sealing ring 1
- 900 074 287 02 hexagon- head bol t 9
- 900 025 007 02 washer 6
- N 022 008 4 | ock nut 9
- 944 606 135 02 oxygen sensor 1
- 944 423 193 01 support 1
- N 020 680 1 cl anp 1
- N 010 207 6 hexagon- head bol t 1
- N 012 225 2 spring washer 1
- N 011 005 14 hexagon nut 1
- 951 504 869 00 cover plate 1
- 999 591 485 02 speed nut 4
- N 090 239 1 screw 4
- 944 111 175 02 exhaust emi ssion tube 1
- 944 111 177 02 support 1
- 944 111 179 00 support 1
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PORSEHES F)EE1' PORSSEHES
Model Year MG SG lllustration Restrictions Update
9442 88 2 98 REP 179 11:39 30.08.2004
Pos Part Nunber Nare Remar ks Qy Model
- 999 072 005 09 hexagon- head bol t 2
- N 011 524 7 washer 2
- 900 076 010 02 hexagon nut 2
- 034 133 335 D cap 1
- 999 512 160 02 hose cl anp 1
- 944 701 201 02 sticker 1
- 944 201 901 00 sl eeve 1
- 944 618 121 04 control wunit 1
- 944 101 033 00 cover plate 1
>> | > 944 113 911 02 reconstruction set 86- 1 |M44.05/06
for subsequent installat. 88 Ma4. 10
catalyt?c converter
conpri sing
- 000 043 059 00 installation instructions 1
- 944 111 081 05 catal ytic converter 1
- 944 111 135 01 gasket 2
- 944 111 203 00 sealing ring 1
- 900 074 287 02 hexagon- head bol t 9
- 900 025 007 02 washer 6
- N 022 008 4 | ock nut 9
- 944 606 135 02 oxygen sensor 1
- 944 423 193 01 support 1
- N 020 680 1 cl anp 1
- N 010 207 6 hexagon- head bol t 1
- N 012 225 2 spring washer 1
- N 011 005 14 hexagon nut 1
- 951 504 869 00 cover plate 1
- 999 591 485 02 speed nut 4
- N 090 239 1 screw 4
- 944 111 175 02 exhaust emi ssion tube 1
- 944 111 177 02 support 1
- 944 111 179 00 support 1
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Model Year MG SG lllustration Restrictions Update
9442 88 2 98 REP 179 11:39 30.08.2004
Pos Part Nunber Nare Remar ks Qy Model
- 999 072 005 09 hexagon- head bol t 2
- N 011 524 7 washer 2
- 900 076 010 02 hexagon nut 2
- 035 133 335 B cap 1
- 999 512 160 02 hose cl anp 1
- 944 701 201 02 sticker 1
- 944 201 901 00 sl eeve 1
>> | > 944 113 911 04 reconstruction set 88 1 |M44.09
for subsequent installat.
catalytic converter
conpri sing
- 000 043 060 00 installation instructions 1
- 944 111 081 07 catal ytic converter 1
- 944 111 135 01 gasket 2
- 900 074 282 02 hexagon- head bol t 6
- 999 084 052 02 | ock nut 9
- 944 111 204 00 sealing ring 1
- 900 074 268 02 hexagon- head bol t 3
- N 010 240 16 hexagon- head bol t 1
- 900 076 025 02 hexagon nut 1
- 900 025 007 02 washer 2
- 944 111 175 03 exhaust emi ssion tube 1
- 944 111 177 02 support 1
- 944 111 279 01 support 1
- 999 072 005 09 hexagon- head bol t 2
- 900 076 010 02 hexagon nut 2
- N 011 666 7 washer 4
- 034 133 335 D cap 1
- 999 512 006 02 hose cl anp 1
- 944 606 135 02 oxygen sensor 1
- 944 612 621 00 cl anmpi ng bow 1
- 951 504 869 00 cover plate 1
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Model Year MG SG lllustration Restrictions Update
9442 88 2 98 REP 179 11:39 30.08.2004
Pos Part Nunber Nare Remar ks Qy Model
- 999 591 485 02 speed nut 2
- N 090 239 1 screw 2
- 944 701 201 02 sticker 1
- 911 701 241 00 sticker 1
- 944 201 901 00 sl eeve 1
>> | > 951 113 911 00 reconstruction set 1 |M44.51/52
for subsequent installat.
catalyt?c converter
conpri sing
- 000 043 059 00 installation instructions 1
- 951 111 094 11 catal ytic converter 1
- 951 123 139 00 support washer 1
- 951 123 134 02 gasket 1
- 951 123 135 00 cl anp 2
- 900 074 268 02 hexagon- head bol t 2
- 999 084 052 02 | ock nut 2
- 944 111 205 03 sealing ring 1
- 900 025 008 09 washer 4
- 999 084 047 02 | ock nut 4
- 928 111 244 03 sealing ring 1
- N 010 020 2 hexagon- head bol t 3
- N 900 730 01 | ock nut 3
- 951 606 135 00 oxygen sensor 1
- 951 111 175 00 exhaust emi ssion tube 1
- 944 111 177 02 support 1
- 944 111 179 00 support 1
- 999 072 005 09 hexagon- head bol t 2
- N 011 524 7 washer 2
- 900 076 010 02 hexagon nut 2
- 035 133 335 B cap 1
- 999 512 160 02 hose cl anp 1
- 944 201 901 00 sl eeve 1
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Model Year MG SG lllustration Restrictions Update
9442 88 2 98 REP 179 11:39 30.08.2004
Pos Part Nunber Nare Remar ks Qy Model
- 944 701 201 02 sticker 1
- 951 101 327 01 heat protection plate 1
>> | > 944 113 911 03 reconstruction set 1 |M4.40
for subsequent installat.
catalytic converter
conpri sing
- 944 111 081 06 catal ytic converter 1
- 944 111 204 00 sealing ring 1
- 900 074 268 02 hexagon- head bol t 3
- 999 084 052 02 | ock nut 9
- 944 111 135 01 gasket 2
- 999 025 078 02 washer 6
- 900 074 282 02 hexagon- head bol t 6
- 944 111 275 02 exhaust emi ssion tube 1
- 944 111 177 02 support 1
- 944 111 279 01 support 1
- 999 072 005 09 hexagon- head bol t 2
- N 011 666 7 washer 4
- 900 076 010 02 hexagon nut 2
- 034 133 335 D cap 1
- 999 512 160 02 hose cl anp 1
- 900 075 079 02 hexagon- head bol t 1
- 900 025 007 02 washer 1
- 944 606 135 02 oxygen sensor 1
- 951 504 869 00 cover plate 1
- 999 591 485 02 speed nut 4
- N 090 239 1 screw 4
- 944 201 901 00 sl eeve 1
- 944 701 201 02 sticker 1
- 000 043 059 01 installation instructions 1
- 911 701 241 00 sticker 1
- 944 612 621 00 cl anmpi ng bow 1
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Pos Part Nunber Nare Remar ks Qy Model
>> | > 944 111 901 00 set of fastening parts 1 |M44.05/08
Ma4. 10
for subsequent installat.
catalytic converter
conpri sing
- 944 111 135 01 gasket 2
- 900 074 287 02 hexagon- head bol t 9
- N 022 008 4 | ock nut 9
- 900 025 007 02 washer 8
- 944 111 142 01 rubber nounting 2
- N 010 240 16 hexagon- head bol t 2
- 900 076 025 02 hexagon nut 2
- 944 111 981 00 sl eeve 1
- 931 111 061 02 hook 1
- 944 111 203 00 sealing ring 1
- 928 111 259 02 rubber nounting 2
- 930 113 153 00 cap 1
>> | > 944 111 901 01 set of fastening parts 1 |M44.05-08
Ma4. 10
for
rear huffler
conpri sing
- 944 111 203 00 sealing ring 1
- 900 074 287 02 hexagon- head bol t 3
- N 022 008 4 | ock nut 3
- 944 111 142 01 rubber nounting 2
- N 010 240 16 hexagon- head bol t 2
- 900 025 007 02 washer 4
- 900 076 025 02 hexagon nut 4
- 928 111 259 02 rubber nounting 2
- 477 253 191 C ornanment al exhaust pi pe 1
- 931 111 061 02 hook 1
- 931 111 264 01 hook 2
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>> | > 944 111 901 02 set of fastening parts 1 |M44.05-08
Ma4. 10
for
front nuffler
and
rear huffler
conpri sing
- 944 111 135 01 gasket 2
- 900 074 287 02 hexagon- head bol t 9
- N 022 008 4 | ock nut 9
- 900 025 007 02 washer 12
- N 010 240 16 hexagon- head bol t 4
- 900 076 025 02 hexagon nut 6
- 477 253 140 A beari ng 2
- 928 111 259 02 rubber nounting 2
- 477 253 191 C ornanment al exhaust pi pe 1
- 931 111 061 02 hook 2
- 931 111 264 01 hook 2
- 930 113 153 00 cap 1
- 944 111 981 00 sl eeve 1
- 944 111 203 00 sealing ring 1
>> | > 944 111 901 03 set of fastening parts 1 |MW44.09/40
;ggnt muf fl er
for
catalytic converter
conpri sing
- 944 111 135 01 gasket 2
- 900 074 282 02 hexagon- head bol t 6
- 900 074 268 02 hexagon- head bol t 3
- 999 084 052 02 | ock nut 9
- 944 111 142 01 rubber nounting 2
- 928 111 259 02 rubber nounting 2
- 900 025 007 02 washer 2
- 900 076 025 02 hexagon nut 2
- N 010 240 16 hexagon- head bol t 2
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9442 88 2 98 REP 179
Pos Part Nunber Nare Remar ks Qy Model
>> | > 944 111 901 04 set of fastening parts 1 |M44.09/40
for
conpri sing:
rear muffler
- 900 074 268 02 hexagon- head bol t 3
- 999 084 052 02 | ock nut 3
- 944 111 142 01 rubber nounting 2
- 928 111 259 02 rubber nounting 2
- 900 025 007 02 washer 2
- 900 076 025 02 hexagon nut 2
- 477 253 191 C ornament al exhaust pi pe 1
>> | > 944 111 901 05 set of fastening parts 1
for
front muffler
and
rear nuffler
conpri si ng:
_ 944 111 135 01 gasket 2
_ 900 074 282 02 hexagon- head bol t 6
_ 900 074 268 02 hexagon- head bol t 3
_ 999 084 052 02 | ock nut 9
_ 944 111 142 01 rubber nounting 2
- 928 111 259 02 rubber nounting 2
- 900 025 007 02 washer 4
- 900 076 025 02 hexagon nut 4
- N 010 240 16 hexagon- head bol t 2
- 477 253 191 C ornanment al exhaust pi pe 1
>> | > 951 111 901 03 parts kit 1 |M44.50/51
for
front nmuffler
and
catal ytic converter
F >>95GN1 00060
F >>95GN1 50060
for first repair only
conpri si ng:
- 951 123 040 06 exhaust pi pe 1
- 944 111 205 04 sealing ring 1
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Pos Part Nunber Nare Remar ks Qy Model
- 900 075 079 02 hexagon- head bol t 4
- 951 123 138 01 fl ange 1
- 928 111 181 00 washer 4
>> | > 951 111 901 00 set of fastening parts 1 |M44.50/51
Mad4. 52
for
front muffler
for
catalytic converter
conpri sing
- 900 910 096 02 | ock nut 2
- 951 123 134 02 gasket 1
- 900 074 234 02 hexagon- head bol t 2
- 900 025 007 02 washer 4
- 944 111 142 01 rubber nounting 2
- 951 111 061 01 hook 1
- 900 075 087 02 hexagon- head bol t 2
- 900 076 025 02 hexagon nut 2
- 944 111 205 03 sealing ring 1
- 999 084 047 02 | ock nut 3
- 900 025 008 09 washer 3
- 928 111 244 03 sealing ring 1
- N 010 020 2 hexagon- head bol t 4
- N 900 730 01 | ock nut 4
- 928 111 259 02 rubber nounting 2
>> | > 951 111 901 01 set of fastening parts 1
for
rear huffler
conpri sing
- 928 111 244 03 sealing ring 1
- N 010 020 2 hexagon- head bol t 4
- N 900 730 01 | ock nut 4
- 944 111 142 01 rubber nounting 2
- 900 075 087 02 hexagon- head bol t 2
- 900 025 007 02 washer 4
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9442 88 2 98 REP 179 11:39 30.08.2004
Pos Part Nunber Nare Remar ks Qy Model
- 900 076 025 02 hexagon nut 4
- 928 111 259 02 rubber nounting 2
- 477 253 191 C ornament al exhaust pi pe 1
- 931 111 061 02 hook 1
- 931 111 264 01 hook 2
>> | > 951 111 901 02 set of fastening parts 1 |M44.50/51
Ma4. 52
for
front nuffler
and
rear nuffler
- 900 910 096 02 | ock nut 2
- 951 123 134 02 gasket 1
- 900 074 234 02 hexagon- head bol t 2
- 900 025 007 02 washer 8
- 944 111 142 01 rubber nounting 2
- 951 111 061 01 hook 1
- 900 075 087 02 hexagon- head bol t 4
- 900 076 025 02 hexagon nut 6
- 944 111 205 03 sealing ring 1
- 999 084 047 02 | ock nut 3
- 900 025 008 09 washer 3
- 928 111 244 03 sealing ring 1
- N 010 020 2 hexagon- head bol t 4
- N 900 730 01 | ock nut 4
- 928 111 259 02 rubber nounting 2
- 477 253 191 C ornanment al exhaust pi pe 1
- 931 111 061 02 hook 2
- 931 111 264 01 hook 1
--- END -- -
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Model Year MG SG lllustration Restrictions Update
11:06 30.08.2004 || momscHe PET PORSCHE
9442 88 3 01 301-00 179
Pos Part Number Nane Remar ks Qy Model
central tube
— manual transm ssion
l 1 p 944 421 012 02 |central tube 1
ready for installation
‘ 2 W922 421 051 02 |clanping sleeve 1
‘ 2 922 421 051 02 |clanping sl eeve 1
‘ 3 931 421 240 00 |clanping screw 4
‘ 4 477 521 277 C cap 1
5 477 521 177 cap 1
6 N 010 275 4 hexagon- head bolt 4
M 10 X 35
7 N 012 028 1 I ock ring 4
10
8 944 116 043 06 |clutch housing - 86 11944
8 |A 944 116 043 06 |clutch housing 87 11944
8 944 116 043 06 |clutch housing 1 |944
8 |A 951 116 043 00 |clutch housing 86 1 |TURBO
8 |A 951 116 043 02 |clutch housing 87 1 |TURBO
8 951 116 043 02 |clutch housing 1 |TURBO
9 N 012 690 1 grooved pin 3
10 X 32
10 N 010 221 3 hexagon- head bol t 1
M6 X 35
11 900 076 010 02 |hexagon nut 1
M 6
12 016 141 181 gui de sl eeve 1
13 N 090 194 2 hexagon- head bol t 3
M7 X 16
14 931 116 085 00 |clutch release |ever 1 |944
14 951 116 085 00 |clutch release |ever 1 |TURBO
15 999 201 213 00 |needle sleeve 2
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9442 88 3 01 301-00 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
16 951 116 133 00 |operating shaft 1
17 944 116 237 00 |clutch operating cylinder 1
- F 928 116 901 00 |repair kit 1
clutch operating cylinder
18 N 010 233 6 hexagon- head bolt 2
M8 X 28
19 900 027 015 02 |l ock ring 2
B 8
20 931 116 177 00 |cap 1
21 944 116 093 01 |protective plate 1
24 900 075 040 02 |hexagon-head bolt 2
M 10 X 20
25 N 012 028 1 lock ring 2
A 10
26 N 010 142 2 hexagon- head bolt 2
M 12 X 50
27 N 010 191 2 hexagon- head bol t 2
M 12 X 95
28 N 011 531 7 washer 4
A 13
- -- END -- -
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9442 88 3 01 301-05 179
Pos Part Number Nane Remar ks Qy Model
clutch
1 944 116 011 02 |clutch plate 1 |M44.05/07/09
M44. 09/ 40
wi t hout asbestos
1 951 116 011 15 |clutch plate 1 |M44.50/51
Mi4. 52
wi t hout asbest os
2 944 116 023 01 |pressure plate 1 |M44.05/07/09
2 951 116 023 01 |pressure plate 1 |M44.50/51
Mi4. 52
2 944 116 023 07 |pressure plate 1 |M44.40
3 931 116 082 04 |clutch rel ease bearing 1 |M44.05-10
Ma4. 40
3 951 116 082 01 |clutch rel ease bearing 1 |M44.50/51
4 944 116 239 03 |starter ring 1 |MA4.05/07/09
Ma4. 09/ 40
4 951 116 239 00 |starter ring 1 |M44.50/51
5 900 067 020 02 |pan-head screw 9 |M44. 05/ 07
M44. 09/ 40
M 8 X 50
5 999 510 012 02 |pan-head screw 9 |M44. 50/ 51
M 8 X 50
- 951 116 911 00 |repair kit 1 |M44.50/51/52
for
clutch
- -- END --
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9442 88 3 02 302-00 179
Pos Part Number Name Remar ks Qy Model
repl acement transm ssion
transm ssion case
manual transm ssion
- 016 300 049 S repl acement transm ssion 1|5 944
- 016 300 046 M repl acement transm ssion 1|52 944
with
limted-slip differential
- 016 300 046 N repl acement transm ssion 1|5S 944
- 016 300 046 Q repl acement transm ssion 1|7V 944
with
limted-slip differential
- 016 300 047 repl acement transm ssion 1 |5P TURBO
- 016 300 049 R repl acement transm ssion 1 |5R TURBO
with
limted-slip differential
- 016 300 049 R repl acement transm ssion 1 |AOR
TURBO S
with
limted-slip differential
- 016 300 047 B repl acement transm ssion 1 |UY¥Y TURBO
- 016 300 047 C repl acement transm ssion 1 |9U TURBO
with
limted-slip differential
- 016 300 048 F repl acement transm ssion 1 |AGP 944 S
- 016 300 048 G repl acement transm ssion 1 |AGR 944 S
with
limted-slip differential
1 016 301 103 AF |transm ssion case 1|5Y 58 52 7V
1 016 301 103 AH |transm ssion case 1 |5P 5R UY 9U
AOR AGR AGP
2 111 301 127 E screw plug 2
M24 X 1,5
3 016 301 211 F end plate 1|5Y 58S 5Z 7V
G >> 5Y 28 08 6
G >> 5S 28 08 6
G >> 57 28 08 6
G >> 7V 28 08 6
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9442 88 3 02 302-00 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
3 016 301 211 M |end plate 1 |5Y 5S 5Z 7V 11 900 025 007 02 |washer 5
G 5Y 29 08 6 >> 8,4
G 5S 29 08 6 >>
G 5Z 29 08 6 >> 12 088 301 467 B cover 1|5Y 58 5Z 7V
G 7V 29 08 6 >>
(12) 016 301 467 cover 1 |5P 5R 9U
see tpi AGP AGR AOR
GR 3 NR 1
13 N 013 371 1 straight pin 1
3 016 301 211 N |end plate 1|5P 5R UY 9U 6 M6 X 24
AGP AGR
14 019 301 115 pl ug 2
G >> 5P 29 03 7
G >> 5R 29 03 7 15 083 311 123 needl e sl eeve 1
G >> UY 29 03 7
G >> 9U 29 03 7 TPP
G >>AGP 29 03 7
G >>ACGR 29 03 7 16 014 301 473 gui de sl eeve 1
3 016 301 211 N |end plate 1|5P 5R UY 9U 17 014 301 485 cap 1
AGR AGP AOR
G 5P 30 03 7 >> 18 084 941 521 switch 1
G 5R 30 03 7 >>
G Uy 30 03 7 >> 19 477 599 181 A protective plate 1
G 9U 30 03 7 >>
G AGP 30 03 7>> 20 016 301 455 A gasket 1
G AGR 30 03 7>>
21 016 301 453 B cover 1
see tpi
GR 3 NR 1 22 928 303 120 01 |shaft seal 1
4 014 301 473 gui de sl eeve 2 25 900 075 193 08 |hexagon-head bolt 3
M6 X 16
5 N 010 332 4 hexagon- head bolt 12
M8 X 32 26 N 012 226 5 spring washer 3
B 6
6 016 301 231 F |cover 1|5Y 55 5Z 7V
Uy 9u 31 016 311 113 C radi al shaft seal 1
AGP AGR
32 N 090 194 2 hexagon- head bolt 3
6 016 301 231 AA |cover 1 |5P 5R AOR M7 X 16
use al so:
2X 019. 301. 115 33 900 067 268 02 |pan-head screw 3
M 12 X 80
7 016 301 299 dowel sl eeve 2
34 900 028 014 02 |spring washer 3
8 016 301 235 C |gasket 1 B 12
9 084 301 143 A |magnet 2 35 N 011 020 8 hexagon nut 1
M 12
10 N 014 715 1 pan- head screw 7
M8 X 45 37 900 025 009 02 |washer 4
A 13
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Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
38 900 074 064 02 |hexagon-head bolt 1
M 10 X 60
39 900 025 008 09 |washer 1
A 10,5
40 N 012 230 6 spring washer 1
B 10
41 N 011 010 13 |hexagon nut 1
M 10
42 N 090 191 1 hexagon- head bol t 9
M8 X 35
43 088 409 131 C |transmi ssion cover 1 |5Y 58S 52 7V
Uy 9uU
AGP AGR
43 016 409 131 B |transm ssion cover 1 |5P 5R AOR
45 N 013 291 1 tensioning sl eeve 1
4 X 28
46 019 301 153 dowel sl eeve 2
47 016 301 349 cover plate 1
49 088 311 123 needl e sl eeve 1|5Y 55 52 7V
(49) 016 311 123 B needl e sl eeve 1 |5P 5R UY 9U
AOR AGP AGR
- -- END -- -
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Pos Part Number Nane Remar ks Qy Model
oil cooling 5P 5R AOR
1 016 409 131 B transm ssion cover 1
2 016 115 165 A drive wheel 1
2 016 115 165 drive wheel 1M 220
3 N 100 792 01 |roll pin 1
4 999 119 011 00 |pan-head screw 4 /M 220
M8 X1 X 25
5 N 090 191 1 hexagon- head bolt 9
M8 X 35
6 016 409 399 B radi al shaft seal 1
7 900 012 068 00 |roll pin 2
8 930 307 243 00 |bearing sleeve 4
9 900 117 069 00 |woodruff key 1
10 016 115 119 oil punp gear 1
11 930 307 241 00 |oil punp gear 1
12 930 307 321 00 |conpression spring 1
13 N 025 667 2 bal | 1
14 016 115 125 drive wheel 1
15 900 041 005 01 |circlip 1
16 016 115 189 gasket X
0,15 W™
16 016 115 189 A gasket X
0,20 MM
17 016 115 107 A cover 1
18 N 011 524 2 washer 4
19 N 010 346 5 hexagon- head bol t 4
M6 X 30
20 951 307 039 01 |radiator coil 1
20 951 307 039 01 |radiator coil 1|M 030/758
21 951 307 379 00 |clip 2
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9442 88 3 02 302-10 179

Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
22 951 307 089 02 |support 1
23 N 014 750 3 pan- head screw 2

M6 X 10
24 951 307 385 03 |clip 1
25 951 307 383 01 |hose 2
26 900 067 214 02 |pan-head screw 1

M8 X 35
27 016 301 299 dowel sl eeve 1
28 900 025 007 02 |washer 1

8,4
29 900 910 003 02 |l ock nut 1

VM 8
30 900 074 134 02 |hexagon-head bolt 1

M8 X 45
31 999 531 015 02 (sl eeve 1
32 999 511 144 02 |clip 1
33 951 307 383 00 |hose 1
34 016 301 161 connecting piece 2
35 N 014 715 3 pan- head screw 1
36 N 028 203 3 sealing ring 2
37 016 115 157 oi | strainer 1
38 016 115 191 clanp 1

- -- END -- -
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9442 88 3 03 303-00 179
Pos Part Number Name Remar ks Qy Model
gears and shafts 5Y 5S 5Z 7V
manual transm ssion
1 016 311 105 S drive shaft 1
3 016 311 115 needl e-rol l er bearing 1
4t h speed
4 016 311 116 A needl e-rol l er bearing 1
5th speed
5 016 311 344 circlip 1
7 016 311 351 B shifting gear 1
4t h speed
8 016 311 295 synchroni ser ring 2
3rd, 4th speed
9 088 311 301 B synchroni si ng hub 1
3rd, 4th speed
with
operating sleeve
10 088 311 245 det ent 3
3rd, 4th speed
11 088 311 311 D spring 4
12 005 311 285 shifting gear 1
3rd speed
13 016 311 213 H needl e-rol l er bearing 1
3rd speed
14 088 311 317 circlip 1
1,50
14 088 311 317 B circlip X
1,56
14 088 311 317 C circlip X
1,62
15 088 311 391 shim 1
0, 20
15 088 311 391 A shim X
0, 25
15 088 311 391 B shim X
0, 30
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Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
15 088 311 391 C |shim X 21 016 311 363 AJ |circlip X
0, 35 2,40
15 088 311 391 D |shim X 22 016 311 295 synchroni ser ring 1
0, 40 2nd gear
15 088 311 391 E |shim X 23 016 311 287 circlip 1
0, 65 1, 65
15 088 311 391 F |shim X 23 016 311 287 A circlip X
0,90 1,70
15 088 311 391 G |shim X 23 016 311 287 B circlip X
1,15 1,75
16 016 311 220 E |taper roller bearing 1 24 016 311 239 E synchroni si ng hub 1
1st/2nd gear
17 016 311 149 H gear wheel 1 W th
4t h speed operating sleeve
18 016 311 131 E |gear wheel 1 25 088 311 313 det ent 3
3rd speed 1st/2nd gear
19 016 311 229 A |needle-roller bearing 1 26 016 311 327 circlip 1
2nd gear 1,50
20 016 311 271 shifting gear 1 26 016 311 327 A circlip X
2nd gear 1,55
21 016 311 363 AA |circlip 1 26 016 311 327 B circlip X
2,24 1, 60
21 016 311 363 AB |circlip X 27 016 311 207 A needl e-rol l er bearing 1
2,26 1st gear
21 016 311 363 AC |circlip X 28 016 311 257 shifting gear 1
2,28 1st gear
21 016 311 363 AD |circlip X 29 016 311 375 B taper roller bearing 1
2,30 G >> 5Y 28 08 6
G >> 57 28 08 6
21 016 311 363 AE |circlip X G >> 55 28 08 6
2,32 G >> 7V 28 08 6
21 016 311 363 AF |circlip X 29 016 311 375 H taper roller bearing 1
2,34 G 5Y 29 08 6 >>
G 5Z 29 08 6 >>
21 016 311 363 AG |circlip X G 5S 29 08 6 >>
2,36 G 7V 29 08 6 >>
21 016 311 363 AH |circlip X 30 016 311 391 adj usting shim 1
2,38 1,10
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Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
30 016 311 391 A |adjusting shim X 32 016 311 393 L shim X
1,40 1,41
30 016 311 391 B |adjusting shim X G 5Y 29 08 6 >>
1,70 G 5Z 29 08 6 >>
G 5S 29 08 6 >>
30 016 311 391 C |adjusting shim X G 7V 29 08 6 >>
2,00
32 016 311 393 AP [shim 1
30 016 311 391 D |adjusting shim X 0,24
2,30
32 016 311 393 AQ [shim X
31 016 311 159 C |gear wheel 1|5Y 52 0, 27
5th speed
32 016 311 393 AR [shim X
G >> 5Y 28 08 6 0, 30
G >> 57 28 08 6
G >> 5S 28 08 6 32 016 311 393 AS [shim X
G >> 7V 28 08 6 0, 33
32 016 311 393 shim 1 32 016 311 393 M |[shim X
0, 24 0, 36
32 016 311 393 A |shim X 32 016 311 393 N shim X
0,27 0, 39
32 016 311 393 B |shim X 32 016 311 393 P shim X
0, 30 0, 42
32 016 311 393 C |shim X 32 016 311 393 Q |[shim X
0, 33 0, 45
32 016 311 393 D |shim X 32 016 311 393 R shim X
0,36 0, 69
32 016 311 393 E |shim X 32 016 311 393 S shim X
0,39 0,93
32 016 311 393 F |shim X 32 016 311 393 T shim X
0,42 1,17
32 016 311 393 G |shim X 32 016 311 393 AA [shim X
0, 45 1,41
32 016 311 393 H |shim X 33 N 902 582 01 |clanping screw 2
0, 69
35 016 311 427 cylindrical-roller bearing 1
32 016 311 393 J shim X
0, 93 36 N 900 606 01 |circlip 1
A 27 X 1,35
32 016 311 393 K |shim X
1,17 36 N 900 606 02 |circlip X
A 27 X 1,40
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Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
36 N 900 606 03 |circlip X 55 016 311 859 C conpressi on spring 1
A 27 X 1,45
56 016 311 861 C spring 1
37 016 311 353 B |shifting gear 1 |5Y 52
5th speed - -- END --
37 016 311 353 E shifting gear 1|58 7V
5th speed
38 016 311 246 det ent 3
5th speed
39 014 311 311 C |spring 2
5th speed
40 N 900 607 01 |circlip 1
A 27 X 1,9
41 014 311 295 E |synchroniser ring 1
5th speed
42 016 311 192 A |clutch hub 1
5th speed
43 016 311 449 dust plate 1
44 016 311 445 four-point bearing 1
45 N 900 608 01 |[circlip 1
A 68 X 2,83
45 N 900 608 02 |circlip X
A 68 X 2,90
46 016 311 519 B reverse idler gear shaft 1
47 016 311 529 D |reverse idler gear 1
48 016 311 853 B |retainer plate 1
49 088 301 291 A |shoul dered bolt 1
50 088 301 291 A |shoul dered bolt 1
M8 X 16
51 088 311 533 bush 1
52 016 311 247 synchroni ser ring 1
1st gear
53 016 311 363 AJ |circlip 1
2,40
54 016 311 839 C |synchroniser ring 1
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11:07 30.08.2004 || FomscHs PET PORSCHE
9442 88 3 03 303-05 179
Pos Part Number Name Remar ks Qy Model
gears and shafts 5P 5R UY 9U
manual transm ssion AGP AGR AOR
1 016 311 105 AL |drive shaft 1
1 A 016 311 105 AL |drive shaft 1 |AOR
1 016 311 105 AL |drive shaft 1 |AOR
2 016 311 344 circlip 1
3 016 311 115 needl e-rol I er bearing 1
4- speed
4 016 311 347 A shifting gear 1
4- speed
5 016 311 295 synchroni ser ring 2
3rd, 4th speed
6 016 311 301 B synchroni si ng hub 1
3rd, 4th speed
with
operating sleeve
7 088 311 311 D spring 4
8 088 311 245 det ent 3
3rd, 4th speed
9 088 311 317 circlip 1
1,50
9 088 311 317 B circlip X
1,56
9 088 311 317 C circlip X
1,62
10 016 311 279 shifting gear 1
3rd speed
11 016 311 213 H needl e-rol l er bearing 1
3rd speed
12 016 311 427 C cylindrical-roller bearing 1
13 016 311 155 B thrust washer 1
14 016 311 116 A needl e-rol l er bearing 1
4t h speed
15 016 311 353 K shifting gear 1
5th speed
page: 001 KAT-008

et_btl.frm



Model Year MG SG Illustration Restrictions Update
11:07 30.08.2004 || momscHe PET PORSCHE
9442 88 3 03 303-05 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
16 014 311 311 C (spring 2 28 016 311 149 K gear wheel
4t h speed
17 016 311 246 det ent 3
5th speed 29 016 311 363 AA |circlip 1
2,24
18 N 900 607 01 |circlip 1
A 27 X 1,9 29 016 311 363 AB |circlip X
2,26
19 014 311 295 E synchroni ser ring 1
5th speed 29 016 311 363 AC |circlip X
2,28
20 016 311 192 A |clutch hub 1
5th speed 29 016 311 363 AD |circlip X
2,30
21 016 311 449 dust plate 1
29 016 311 363 AE |circlip X
22 N 900 608 01 |[circlip 1 2,32
A 68 X 2,83
29 016 311 363 AF |circlip X
22 N 900 608 02 |circlip X 2,34
A 68 X 2,90
29 016 311 363 AG |circlip X
23 016 311 445 four-point bearing 1 2,36
24 016 311 324 cup spring 1 29 016 311 363 AH |circlip X
2,38
25 020 311 308 C |screw 1
29 016 311 363 AJ |circlip X
26 016 311 391 E |shim 1 2,40
0, 20
30 016 311 363 AJ |circlip 1
26 016 311 391 F |shim X 2,40
0, 25
31 016 311 131 G gear wheel 1
26 016 311 391 G (shim X 3rd speed
0, 30
32 016 311 287 circlip 1
26 016 311 391 H |shim X 1, 65
0, 35
32 016 311 287 A circlip X
26 016 311 391 J shim X 1,70
0, 40
32 016 311 287 B circlip X
26 016 311 391 K |shim X 1,75
0, 65
33 016 311 229 A needl e-rol I er bearing 1
26 016 311 391 L shim X 2nd gear
0, 90
34 016 311 265 B shifting gear 1
26 016 311 391 M ([shim X 2nd gear
1,15
35 016 311 295 synchroni ser ring 1
27 016 311 220 L taper roller bearing 1 2nd gear
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9442 88 3 03 303-05 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
36 016 311 239 E synchroni si ng hub 1 43 016 311 393 E shim X
1st/2nd gear 0, 39
37 088 311 313 det ent 3 43 016 311 393 F shim X
1st/2nd gear 0, 42
38 016 311 247 synchroni ser ring 1 43 016 311 393 G shim X
0, 45
39 016 311 327 circlip 1
1,50 43 016 311 393 H shim X
0, 69
39 016 311 327 A circlip X
1,55 43 016 311 393 J shim X
0,93
39 016 311 327 B circlip X
1, 60 43 016 311 393 K shim X
1,17
40 016 311 207 A |needle-roller bearing 1
1st gear 43 016 311 393 L shim X
1,41
41 016 311 257 C |shifting gear 1
1st gear G 5P 30 03 7 >>
G 5R 30 03 7 >>
42 016 311 375 F taper roller bearing 1 G Uy 30 03 7 >>
G >> 5P 29 03 7 G 9U 30 03 7 >>
G >> 5R 29 03 7 G AGP 30 03 7>>
G >> UY 29 03 7 G AGR 30 03 7>>
G >> 9U 29 03 7 G AOR 30 03 7>>
G >>AGP 29 03 7
G >>AGR 29 03 7 43 016 311 393 AP |shim X
0, 24
42 016 311 375 H |taper roller bearing 1
G 5P 30 03 7 >> 43 016 311 393 AQ [shim X
G 5R 30 03 7 >> 0, 27
G Uy 30 03 7 >>
G 9U 30 03 7 >> 43 016 311 393 AR [shim X
G AGP 30 03 7>> 0, 30
G AGR 30 03 7>>
G AOR 30 03 7>> 43 016 311 393 AS |shim X
0, 33
43 016 311 393 shim 1
0, 24 43 016 311 393 M |[shim X
0, 36
43 016 311 393 A |shim X
0, 27 43 016 311 393 N shim X
0, 39
43 016 311 393 B |shim X
0, 30 43 016 311 393 P shim X
0, 42
43 016 311 393 C |shim X
0, 33 43 016 311 393 Q |[shim X
0, 45
43 016 311 393 D |shim X
0, 36
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Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
43 016 311 393 R |shim X
0, 69
43 016 311 393 S |shim X
0, 93
43 016 311 393 T |shim X
1,17
43 016 311 393 AA |shim X
1,41
44 016 311 391 adj usting shim 1
1,10
44 016 311 391 A |adjusting shim X
1,40
44 016 311 391 B |adjusting shim X
1,70
44 016 311 391 C |adjusting shim X
2,00
44 016 311 391 D |adjusting shim X
2,30
45 016 311 159 T |gear wheel 1
5th speed
46 N 902 582 01 |cl anping screw 1
47 088 301 291 A |shoul dered bolt 1
48 016 311 861 C (spring 1
49 016 311 853 B |retainer plate 1
50 016 311 519 B |reverse idler gear shaft 1
51 016 311 859 C |conpression spring 1
52 016 311 839 C |synchroniser ring 1
53 016 311 529 D |reverse idler gear 1
54 088 311 533 bush 1
55 016 311 287 C (circlip 1
- -- END -- -
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Model Year MG SG lllustration Restrictions Update
11:07 30.08.2004 || Fomscre PET FORSCHE
9442 88 3 04 304-00 179
13 13 Pos Part Nunber Nanme Remar ks Qy Mbdel
22 — & ‘ transm ssion control 5Y 5S 5Z 7V
@ manual transm ssion
1 016 311 475 G shift rod 1
- 12
g ready for installation
—11
2 016 311 549 A shift fork 1
@* 10 & 1st/2nd gear
k 3 | 016 311 561 A |shift fork 1
3rd, 4th speed
~
7 4 N 900 073 01 |tensioning sleeve 4
’_/—‘ 6 X 22
18 4
5 016 311 567 gear shift rod 1
3rd, 4th speed
1
6 016 311 573 B reverse | ever 1
7 016 311 575 C gear shift rod 1
5th speed
and
reverse gear
8 084 311 589 B pan- head screw 1
M 10 X 32
10 084 311 621 D bush 4
11 014 311 641 A conpressi on spring 4
12 900 123 140 30 |sealing ring 1
A 18 X 22
13 005 311 689 screw plug 1
14 014 311 629 det ent 2
15 014 311 635 i nternedi ate piece 1
16 * 088 311 599 sealing ring 2
17 088 311 721 stop screw 2
18 N 013 336 1 tensioni ng sl eeve 1
6 X 26
20 016 311 735 A conpressi on spring 1
21 016 311 717 C bush 1
22 * 005 311 599 seal i ng washer 1
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9442 88 3 04 304-05 179
Pos Part Number Nane Remar ks Qy Model
transm ssion control 5P 5R UY 9U
AGP AGR AOR
manual transm ssion
1 016 311 475 G shift rod 1
ready for installation
2 016 311 549 C shift fork 1
1st/2nd gear
3 016 311 561 A shift fork 1
3rd, 4th speed
4 N 900 073 01 |tensioning sleeve 4
6 X 22
5 016 311 567 A gear shift rod 1
1 3rd, 4th speed
6 016 311 573 B reverse |ever 1
7 016 311 575 D gear shift rod 1
5th speed
and
reverse gear
8 084 311 589 B pan- head screw 1
M 10 X 32
10 084 311 621 D bush 3
11 014 311 641 A conpressi on spring 3
12 005 311 599 seal i ng washer 2
3 _
13 005 311 689 screw plug 2
14 014 311 629 det ent 2
15 014 311 635 i nternedi ate piece 1
17 —
16 088 311 599 sealing ring 1
17 088 311 721 stop screw 1
18 N 013 336 1 tensioni ng sl eeve 1
6 X 26
20 016 311 735 A conpressi on spring 1
21 016 311 717 C bush 1
22 084 311 719 sealing ring 1
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23 N 016 027 5 screw plug 1
END
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differential
manual transm ssion
1 088 409 121 B di fferential housing 1|5Y 5Z 58S 7V
1 016 409 121 B differential housing 1 |5P 5R UY 9U
1 016 409 121 C differential housing 1 |AGP AGR
2 016 409 123 taper roller bearing /L 1
3 113 517 185 C taper roller bearing /R 1
4 088 409 135 A hexagon- head bolt 10
M 10 X 18
5 016 409 143 BF |ring gear and pinion shaft 1|5Y 5Z 58S 7V
9 : 35
5 016 409 143 AQ |ring gear and pinion shaft 1 |5P 5R UY 9U
AOR
8 : 27
5 016 409 143 BD |ring gear and pinion shaft 1 |AGP AGR
9 : 35
6 005 409 177 bol t 1
7 N 013 319 1 tensi oni ng sl eeve 1
5 X 36
8 016 409 170 thrust washer 2
9 113 517 201 A shim /R 1
0, 15
9 113 517 202 A shim IR X
0, 20
9 113 517 203 A shim IR X
0, 30
9 113 517 204 A shim /R X
0, 40
9 113 517 205 A shim IR X
0, 50
9 113 517 206 A shim IR X
0, 60
9 02A 409 210 A shim IR X
0,70
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9 02A 409 210 C ([shim /R X 15 * 016 409 399 B radi al shaft seal 2
0, 80
16 951 333 951 00 |repair Kit 1
9 02A 409 210 E |shim /IR X di fferential pinions
0, 90
17 088 409 197 speedonet er pi nion 1
9 02A 409 210 G |shim /R X
1, 00 18 014 409 193 A bush 1
9 113 517 211 A |shim /IR X 19 944 606 210 00 |pul se sender 1
1,20
- 016 409 187 speedonet er pinion 1
10 011 519 215 thrust washer 2 drive wheel
0, 50
- -- END -- -
10 088 409 249 t hrust washer X
0, 60
10 088 409 249 A |thrust washer X
0,70
10 088 409 249 B |thrust washer X
0, 80
11 088 409 355 C |flanged shaft 2 |5Y 5Z 58 7V
11 016 409 355 A |flanged shaft 2 |5P 5R Uy 9U
AGP AGR AOR
12 088 409 359 screw 2
13 016 409 161 nut 2
14 018 409 381 shim /L 1
0, 15
14 018 409 383 shim /L X
0, 20
14 018 409 385 shim /L X
0, 25
14 018 409 387 shim /L X
0, 50
14 018 409 389 shim /L X
0, 80
14 018 409 391 shim /L X
1, 00
14 018 409 393 shim /L X
1,50
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limted-slip differential M 220
manual transm ssion
1 951 332 053 05 |limted-slip differential 1
1 951 332 053 05 |[limit.-slip different. 40% 1|M 758
2 951 332 511 00 |thrust ring 2
2 951 332 511 00 |thrust ring 2 |M 758
3 951 332 541 00 |differential shaft 2
4 944 332 531 00 |bevel pinion 4
5 944 332 535 00 |shaft bevel gear 2
6 016 409 161 nut 2
7 944 332 561 00 |thrust washer 2
8 917 332 551 10 |inner disc 2
8 951 332 551 00 |inner disc 2 |M 758
9 917 332 552 10 |disc with external splines 2
1,90
9 917 332 552 11 |disc with external splines X
2,00
9 917 332 552 12 |disc with external splines X
2,10
10 928 332 555 00 |cup spring 2
2,00
11 999 119 011 00 |pan-head screw 8
M8 X 1 X 25
12 088 409 355 C flanged shaft 2 |5Y 5Z 58 7V
12 016 409 355 A flanged shaft 2 |5P 5R
AGP AGR
- -- END --
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‘ transm ssi on suspension
manual transm ssion
% 1 944 375 024 03 |transmission carrier 1
x 2 944 375 045 04 |transm ssion nounting 1
3 944 375 287 04 |support 1
4 900 075 087 02 |hexagon-head bolt 4
M8 X 16
5 900 075 099 02 |hexagon-head bolt 2
M8 X 30
6 900 025 007 02 |washer 4
A 8,4
7 N 010 391 4 hexagon- head bol t 2
M 8 X 100
8 900 910 022 09 |lock nut 2
M 8
9 N 010 449 2 hexagon- head bolt 2
M 10 X 50
10 477 407 425 washer 2
11 944 375 079 01 |stop 2
- -- END --
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central tube
automatic transm ssion
1 p 944 421 107 03 |central tube 1
2 944 421 110 00 |converter nounting 1
3 922 421 239 02 |cl anping piece 1
4 931 421 240 00 |clanping screw 2
5 900 075 029 09 |hexagon-head bolt 4
M8 X 25
6 N 012 241 11 |spring washer 4
B 8
7 477 521 177 cap 1
8 477 521 277 C cap 1
9 477 521 277 A cap 1
10 900 027 016 02 |lock ring 4
B 10
11 N 010 275 4 hexagon- head bol t 4
M 10 X 35
12 900 067 268 02 |pan-head screw 3
M 12 X 80
13 N 040 240 2 hexagon- head bolt 1
M 10 X 50
14 900 028 014 02 |spring washer 3
B 12
15 N 011 531 7 washer 1
A 13
16 N 011 020 8 hexagon nut 1
M 12
17 900 025 008 09 |washer 1
18 944 116 043 06 |clutch housing - 86 1
18 |A 944 116 043 06 |clutch housing 87 1
18 944 116 043 06 |clutch housing 1
19 N 012 690 1 grooved pin 3
10 X 32
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20 931 116 177 00 |cap 2 32 N 010 142 2 hexagon- head bolt 2
M 12 X 50
21 |A 944 116 065 02 |danper -86 1
32A| N 010 191 2 hexagon- head bol t 2
21 944 116 065 02 |danper 1 M 12 X 95
22 922 421 255 00 |cl anping piece 1 33 N 011 531 7 washer 4
A 13
23 944 116 239 02 |starter ring 1
- -- END --

24 N 014 717 2 pan- head screw 9

M8 X 40
25 900 273 002 01 |circlip 1

17 X 1
26 944 116 631 00 |spacer sleeve 1

1, 00
26 944 116 631 01 |spacer sleeve X

2,00
26 944 116 631 02 |spacer sleeve X

3,00
26 944 116 631 03 |spacer sleeve X

4,00
26 944 116 631 04 |spacer sleeve X

5,00
26 944 116 631 05 |spacer sleeve X

6, 00
26 944 116 631 06 |spacer sleeve X

7,00
26 944 116 631 07 |spacer sleeve X

8, 00
27 944 116 093 01 |protective plate 1
28 003 323 699 A hexagon- head bolt 3
29 999 095 019 00 |cl anping pin 2

S 10 X 20
30 N 010 254 6 hexagon- head bol t 2

M 10 X 25
31 N 012 028 1 lock ring 2

A 10
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repl acenment transm ssion
final-drive housing
for
automatic transm ssion
- > 087 300 038 D repl acenment transm ssion 944 1 |RCE
ready for installation
- 087 300 038 E repl acement transm ssion 944 1 |RCF
ready for installation
1 087 409 051 P final-drive housing 1 |RCE
1 087 409 051 Q final-drive housing 1 |RCF
2 010 409 847 br eat her pipe - 87 2
2 010 409 847 br eat her pipe 88 2
3 087 409 841 cap - 87 2
3 087 409 841 cap 88 2
4 111 301 127 E screw plug 1
M24 X 1,5
5 [ 010 409 549 B round seal 1
6 [ 087 409 549 round seal 1
7 087 409 623 A cover 1
8 [ 089 409 637 A sealing ring 1
9 * 087 409 529 B radi al shaft seal 2
10 N 012 028 1 | ock ring 5
A 10
11 900 075 111 08 |hexagon-head bolt 5
M 10 X 30
12 * 087 409 133 radi al shaft seal 1
13 082 409 139 needl e-rol I er bearing 1
14 [ 011 519 345 round seal 2
15 087 409 173 adj usting ring 2
16 * 016 409 399 B radi al shaft seal 1
17 087 409 355 flanged shaft /L 1
page: 001 KAT-008

et_btl.frm



Model Year MG SG lllustration Restrictions Update
11:08 30.08.2004 | momscHe PET PORSEHE

9442 88 3 08 308-00 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
17 087 409 356 flanged shaft /R 1
18 087 409 359 screw /L 1
18 087 409 360 screw /IR 1
19 010 409 257 tab washer 2
20 N 012 226 5 spring washer 2
21 N 010 215 13 |hexagon-head bolt 2

M6 X 15
22 019 301 153 dowel sl eeve 2
- -- END -- -
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transm ssion case
automatic transm ssion
1 010 321 101 G transm ssi on case 1
2 N 900 044 02 |stud 4
AM 8A X 56
2A| N 014 523 2 stud 2
AM 10A X 38
3 003 507 133 A screw plug 3
M10 X 1
4 010 321 117 B | ever 1
for
par ki ng | ock
5 010 321 121 A torsion spring 1
5A| 010 321 123 bol t 1
6 010 321 135 engagi ng | ever 1
for
par ki ng | ock
7 N 012 436 2 | ock washer 2
G >>RCE 17 11 4
G >>RCF 17 11 4
7 010 321 140 | ock washer 1
G RCE 18 11 5>>
G RCF 18 11 5>>
8 N 012 438 1 | ock washer 1
9 010 321 153 A operating rod 1
G >>RCE 17 11 5
G >>RCF 17 11 5
9 010 321 153 C operating rod 1
G RCE 18 11 5>>
G RCF 18 11 5>>
10 010 321 209 C shaft 1
11 N 023 641 1 circlip 1
A 10 X 1
12 087 321 171 C I ever 1
for cable control
13 N 012 226 5 spring washer 1
B 6
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14 N 010 224 1 hexagon- head bolt 1 28A| 003 321 263 gear set 1
M6 X 3,5 for
oi |l punp
15 N 028 201 2 round seal 1
14 X 2,5 29 003 321 261 piston ring 2
16 010 321 193 B | ocki ng segnent 1 30 010 321 261 piston ring 2
17 211 611 179 washer 1 30A| 010 321 279 plate 1
A 16
30B| 003 321 273 driver 1
18 N 012 238 5 spring washer 1
B 16 31 010 323 161 A thrust washer 1
19 N 011 164 2 hexagon nut 1 32 N 012 006 4 lock ring 5
M16 X 1,5 B 6
19A| 010 321 180 B support washer 1 33 N 010 347 3 hexagon- head bolt 5
M6 X 35
20 087 321 201 D |l ever 1
for cable control 34 477 321 303 A cover 1
21 * 010 321 182 round seal 1 35 011 321 307 clip 1
22 010 321 215 E | ever 1 36 N 012 226 5 spring washer 1
for B 6
ki ckdown contr ol
37 999 072 005 09 |hexagon-head bolt 1
23 N 012 228 3 spring washer 1 M6 X 12
B 8
38 010 321 359 F oil pan 1
24 N 011 008 8 hexagon nut 1
M 8 39 010 321 371 B gasket 1
25 010 321 221 | eaf spring 1 40 N 012 038 1 lock ring 4
A8
25A| N 013 325 1 tensi oning sl eeve 1
6 X 22 41 N 010 240 16 |hexagon-head bolt 4
M8 X 20
25B| 010 321 227 protection cap 1
42 010 321 383 B internedi ate plate 1
25C| 010 321 229 spacer 1
43 010 321 385 B gasket 2
25D| N 011 137 1 hexagon nut 1
M10 X 1 44 900 014 004 02 |pan-head screw 1
AM 5 X 15
26 900 027 015 02 |l ock ring 1
B 8 45 003 321 419 round seal 1
24,5
27 N 010 239 11 |hexagon-head bolt 1
M8 X 18 46 N 012 228 3 spring washer 4
B 8
28 010 321 241 F |oil punp 1
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47 N 011 008 8 hexagon nut 4

M 8
END
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Pos Part Number Nane Remar ks Qy Model
oil inlet
— automatic transm ssion
1 N 012 028 1 I ock ring 2
B 10
2 N 010 253 7 hexagon- head bolt 2
M 10 X 22
3 477 321 475 cont ai ner 1
4 477 321 479 A strainer 1
5 477 321 481 cap 1
6 477 321 483 A gasket 1
7 477 321 405 filler tube 1
8 477 321 485 uni on nut 1
9 477 321 487 o-ring 2
18 X 3
10 477 321 491 support 1
11 477 321 494 packing plate 2
12 N 012 226 5 spring washer 2
B 6
13 N 010 215 13 |hexagon-head bolt 2
M6 X 15
14 477 321 495 hose 1
340 MM
- -- END --
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oil cooling
automatic transm ssion
1 944 307 010 03 |pressure line 1
2 944 307 011 01 |return line 1
3 999 511 121 40 |clip 3
4 928 347 455 00 |shim 3
5 N 010 220 3 hexagon- head bol t 3
M6 X 30
6 900 123 043 30 |sealing ring 3
A 12 X 15,5
7 999 134 018 02 |banjo bolt 1
A6
8 999 511 118 02 |clip 1
B 15
9 N 900 450 01 |connection piece 1
ALL 10
10 900 123 007 30 |sealing ring 3
A 14 X 18
11 900 134 007 02 |banjo bolt 1
A8
12 477 209 169 connecting piece 2
13 477 723 567 support 2
14 944 307 190 00 |support 3
15 999 512 350 02 |hose clanp 4
LA 80 - 100
16 087 409 057 uni on 1(9)
17 087 409 057 B uni on 11((J)
18 010 409 563 A sealing ring 2 1(J)
19 944 307 004 03 |pressure line 1(J)
19A| 944 307 004 05 |pressure line 1
20 944 307 005 02 |return line 11((J)
20A| 944 307 005 04 |return line 1
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21 999 181 532 50 |connecting hose 2
22 999 512 554 00 |hose clanp 4
LB 12 - 22
23 944 107 237 00 |support 2
24 922 307 121 00 |hose piece 2
25 900 906 024 00 |snap ring 2
26 431 609 781 breat her hose 2
27 N 010 215 13 |hexagon-head bolt 1
M6 X 15
28 999 511 140 02 |clip 1
29 999 591 616 40 |hose hol der 85 2
(29) | 999 651 218 09 |cable hol der 86- 2
- -- END -- -
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transm ssion control
automatic transm ssion
1 087 323 109 clutch drum 1
2 010 323 115 bearing sl eeve 1
3 010 323 121 B pi ston 1
5 010 323 129 A conpression spring 24
6 010 323 131 A concave washer 1
7 003 323 135 A circlip 1
55
8 087 323 139 disc with external splines 4
9 087 323 141 A disc with external splines 4
10 087 323 153 pressure plate 1
11 087 323 157 B circlip 1
2,03
11 087 323 157 circlip X
1,50
11 087 323 157 A circlip X
1,70
11 087 323 157 C circlip X
2,30
11 087 323 157 D circlip X
2,50
12 010 323 161 A thrust washer 1
13 087 323 209 clutch bell-housing 1
14 010 323 217 A pi ston 1
15 010 323 229 D cup spring 1
forward clutch
16 010 323 157 circlip 1
2,03
17 010 323 237 A pressure plate 1
17A] 010 323 139 disc with external splines 4
forward clutch
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18 010 323 241 B inner disc 5 38 010 323 643 conpressi on spring 10
19 010 323 253 G |pressure plate 1 39 N 026 360 1 rol |l er 10
2,30
40 010 323 653 A circlip 1
19 010 323 253 H pressure plate X
2,70 41 090 323 363 B ring gear 1
19 010 323 253 J pressure plate X 42 010 323 369 A circlip 1
3,10
43 087 323 512 A pi ston 1
19 010 323 253 K pressure plate X
3,50 44 003 323 525 A sealing ring 1
19 010 323 253 L pressure plate X 46 010 323 487 C sealing ring 1
3,90
49 010 323 505 A conpressi on spring 1
20 010 323 159 B lock ring 1
50 087 323 529 cover 1
21 010 323 273 C |ring gear 1
52 010 323 533 round seal 3
22 010 323 291 A |thrust washer 1
53 010 323 537 A circlip 1
23 010 323 285 F sun gear 1
54 |A 010 323 461 A brake band 1
24 N 042 465 1 snap ring 1
54 010 323 461 A brake band 1
25 010 323 303 F pl anet - gear carrier 1
55 010 323 543 A bol t 1
26 010 323 340 D |needle-roller bearing 1
56 010 323 455 A adj usting screw 1
27 010 323 339 D |needle-roller bearing 1
57 N 011 162 9 hexagon nut 1
28 087 323 281 driving shell 1 M12 X 1,5
29 010 321 157 A |needle-roller bearing 1 58 010 323 497 C supporting plate 1
30 010 323 293 C |thrust washer 1 59 010 323 489 B conpression spring 20
32 010 323 227 A |disc with external splines 4 60 010 323 493 G pi pe 1
33 010 323 231 C |[inner disc 4 61 010 323 477 pi ston 1
34 010 323 805 F pl anet - gear carrier 1 62 087 323 553 A turbine shaft 1
35 010 323 651 circlip 2 62A| 087 323 559 gasket 1
36 010 323 383 C |free wheel |ock 1 63 010 323 561 A oi |l punp shaft 1
1st gear
64 010 323 557 A piston ring 2
36A| 010 323 389 E |key 1
65 010 323 345 C adj usting shim 1
37 087 323 373 hub 1 0, 40
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(65) 010 323 346 C |adjusting shim X

1,20
66 003 323 571 J converter 1 |RCE
66 082 323 571 converter 1 |RCF
67 003 323 699 A hexagon- head bolt 3
68 010 323 558 wire ring 1
--- END -- -
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hydraulic control unit
oi |l strainer
regul at or
automatic transm ssion
1 087 325 037 C hydraulic control unit 1 |RCE
1 087 325 037 J hydraulic control unit 1 |RCF
16 15 2 003 325 417 conpression spring 1
% ‘ 3 | 003 325 405 F |piston 1
@ ‘ 4 N 012 226 5 spring washer 11
‘ B 6
A\
5 N 010 346 5 hexagon- head bolt 11
J/ M6 X 30
/ 6 010 325 421 A oi |l strainer 1
/ B S
8 900 014 004 02 |pan-head screw 2
‘ AM 5 X 15
12 ‘
11 9 9 087 325 041 B regul at or 1
11 011 519 345 round seal 1
12 089 325 371 A cover 1
15 N 012 228 3 spring washer 2
B 8
16 N 010 240 16 |hexagon-head bolt 2
8 X 20
17 010 325 443 gasket 1
18 010 325 429 A cover 1
19 010 325 277 manual val ve 1
- -- END --
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differential
automatic transm ssion
1 r 016 598 081 A repair kit 1
di fferential pinions
2 087 409 177 axl e 1
3 016 409 161 nut 2
4 087 409 365 cover 1
5 087 409 121 di fferential housing 1
6 087 409 143 K ring gear and pinion shaft 1 |RCE
12: 37 1
6 087 409 143 J ring gear and pinion shaft 1 |RCF
11:38 1
7 087 409 135 A hexagon- head bol t 10
M10 X 1 X 24
8 113 517 185 C taper roller bearing 2
9 087 409 641 D adj usting shim 1
1,10
@ 9 087 409 641 E adj usti hi X
Vi justing shim
‘ 1,125
‘ ‘ 12 9 087 409 641 F adj usting shim X
11 1,15
10
9 087 409 641 G adj usting shim X
1,175
9 087 409 641 H adj usting shim X
1,20
9 087 409 641 J adj usting shim X
1, 225
31
9 087 409 641 K adj usting shim X
\ 3‘2 1,25
L8 9
\ % 9 | 087 409 641 L |adjusting shim X
30 1,275
9 087 409 641 M adj usting shim X
33 —— 1, 30
9 087 409 641 N adj usting shim X
1,325
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9 087 409 641 P adj usting shim X 9 087 409 641 AP |adjusting shim X
1,35 1, 80

9 087 409 641 Q |adjusting shim X 9 087 409 641 AQ |adjusting shim X
1,375 1, 825

9 087 409 641 R |adjusting shim X 9 087 409 641 AR |adjusting shim X
1,40 1, 85

9 087 409 641 S |adjusting shim X 9 087 409 641 AS |adjusting shim X
1,425 1,875

9 087 409 641 T |adjusting shim X 9 087 409 641 AT |adjusting shim X
1, 45 1,90

9 087 409 641 AA |adjusting shim X 10 087 409 551 C taper roller bearing 1
1, 475

11 087 409 085 B radi al shaft seal 2

9 087 409 641 AB |adjusting shim X
1,50 12 087 409 639 A bush 1

9 087 409 641 AC |adjusting shim X 13 082 519 141 AE |adjusting shim 1
1,525 1,10

9 087 409 641 AD |adjusting shim X 13 082 519 141 AF |adjusting shim X
1,55 1,125

9 087 409 641 AE |adjusting shim X 13 082 519 141 AG |adjusting shim X
1,575 1,15

9 087 409 641 AF |adjusting shim X 13 082 519 141 AH |adjusting shim X
1, 60 1,175

9 087 409 641 AG |adjusting shim X 13 082 519 141 AJ |adjusting shim X
1,625 1,20

9 087 409 641 AH |adjusting shim X 13 082 519 141 AK |adjusting shim X
1,65 1, 225

9 087 409 641 AJ |adjusting shim X 13 082 519 141 AL |adjusting shim X
1,675 1,25

9 087 409 641 AK |adjusting shim X 13 082 519 141 AM |adjusting shim X
1,70 1,275

9 087 409 641 AL |adjusting shim X 13 082 519 141 AN |adjusting shim X
1,725 1,30

9 087 409 641 AM |adjusting shim X 13 082 519 141 AP |adjusting shim X
1,75 1, 325

9 087 409 641 AN |adjusting shim X 13 082 519 141 AQ |adjusting shim X
1,775 1,35
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Model Year MG SG Illustration Restrictions Update
11:09 30.08.2004 || momscHe PET PORSCHE
9442 88 3 11 311-00 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
13 082 519 141 AR |adjusting shim X 13 082 519 141 BR |adjusting shim X
1,375 1, 825
13 082 519 141 AS |adjusting shim X 13 082 519 141 BS |adjusting shim X
1,40 1,85
13 082 519 141 AT |adjusting shim X 13 082 519 141 BT |adjusting shim X
1,425 1, 875
13 082 519 141 BA |adjusting shim X 13 082 519 141 CA |adjusting shim X
1,45 1,90
13 082 519 141 BB |adjusting shim X 14 003 519 251 taper roller bearing 1
1, 475
15 087 409 524 C cover 1
13 082 519 141 BC |adjusting shim X
1,50 16 019 301 153 dowel sl eeve 1
13 082 519 141 BD |adjusting shim X 17 N 022 301 1 strai ght pin 1
1,525 A 10 X 20
13 082 519 141 BE |adjusting shim X 18 010 409 568 radi al shaft seal 1
1,55
19 089 409 637 A sealing ring 2
13 082 519 141 BF |adjusting shim X 6 X 2
1,575
20 N 025 657 1 bal | 1
13 082 519 141 BG |adjusting shim X
1,60 21 089 409 713 spring 1
13 082 519 141 BH |adjusting shim X 22 087 409 095 cover 2
1,625
23 900 027 015 02 |lock ring 11
13 082 519 141 BJ |adjusting shim X A 8
1, 65
24 N 010 233 6 hexagon- head bol t 9
13 082 519 141 BK |adjusting shim X M8 X 28
1,675
25 N 040 276 1 hexagon- head bol t 2
13 082 519 141 BL |adjusting shim X M8 X 52
1,70
26 010 409 196 pi ni on 1
13 082 519 141 BM |adjusting shim X
1,725 27 010 409 189 safety clip 1
13 082 519 141 BN |adjusting shim X 28 003 321 419 round seal 1
1,75
29 010 409 193 pi ni on support 1
13 082 519 141 BP |adjusting shim X
1,775 30 010 409 195 A support 1
13 082 519 141 BQ |adjusting shim X 31 N 012 036 1 lock ring 1
1,80
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9442 88 3 11 311-00 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
32 N 010 215 13 |hexagon-head bolt 1
M6 X 15
33 944 606 210 01 |pul se sender 1
087 409 187 drive pinion 1
087 409 189 bush 1
for
speedoneter drive
- - END -- -
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Model Year MG SG Illustration Restrictions Update
11:09 30.08.2004 || FomscHs PET PORSCHE
9442 88 3 12 312-00 179
1 5 Pos Part Number Nane Remar ks Qy Model
‘ transm ssi on suspension
automatic transm ssion
% 1 944 375 024 03 |transmission carrier 1
> 2 944 375 045 04 |transm ssion nounting 1
3 944 375 287 03 |support 1
4 944 375 285 02 |bracket 1
5 900 075 087 02 |hexagon-head bolt 1
M8 X 16
6 900 075 099 02 |hexagon-head bolt 2
M8 X 30
15 7 900 025 007 02 |washer 4
& A 8,4
8 N 100 359 03 |hexagon socket head bolt 1
M 10 X 140
— 16
9 N 014 752 3 hexagon socket head bolt 1
M 10 X 70
10 900 025 008 09 |washer 2
A 10,5
11 N 014 733 1 hexagon socket head bolt 2
M 10 X 50
12 900 067 124 02 |hexagon socket head bolt 1
M 10 X 35
13 900 031 005 02 |washer 3
14 944 375 079 01 |stop 2
15 477 407 425 washer 2
16 N 010 449 2 hexagon- head bolt 2
--- END -- -
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Model Year MG SG lllustration Restrictions Update
9442 88 3 98 REP 179 11:40 30.08.2004
Pos Part Nunber Nare Remar ks Qy Model

repair kits

>> | > 477 300 912 B set of seals 1
for

manual transm ssion
conpri si ng:

- 928 303 120 01 shaft seal 1
- 016 409 399 B radi al shaft seal 2
- 113 301 185 A sealing ring 1
- 016 301 235 C gasket 1
- 088 311 599 sealing ring 2
- 016 311 113 C radi al shaft seal 1
- 016 301 455 A gasket 1
- 005 311 599 seal i ng washer 1
- 084 311 719 sealing ring 1
>> | > 477 398 001 ?et of seals 1
or

autonmatic transm ssion
conpri si ng:

- 010 321 182 round seal 1
- 010 321 371 B gasket 1
- 010 321 385 B gasket 1
- 003 321 419 round seal 2
- 010 323 117 sealing ring 1
- 010 323 119 sealing ring 1
- 010 323 487 C sealing ring 1
- 003 323 525 A sealing ring 1
- 010 323 533 round seal 3
- 087 409 085 B radi al shaft seal 2
- 087 409 133 radi al shaft seal 1
- 016 409 399 B radi al shaft seal 2
- 087 409 529 B radi al shaft seal 2
- 010 409 549 B round seal 1
- 087 409 549 round seal 1
- 010 409 568 radi al shaft seal 1
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Model Year MG SG lllustration Restrictions Update
11:40 30.08.2004
9442 88 3 98 REP 179
Pos Part Nunber Name Remar ks Qy Mbdel
- 089 409 637 A sealing ring 1
- 011 519 345 round seal 3
- N 028 201 2 round seal 1
>> | > 951 333 951 00 repair kit 1 |RH RCA RCB
di fferential pinions XK Q@ Qv
use al so
088. 409. 249. A
088. 409. 249. B
>> | > 000 043 106 00 installation set 1 |M 249
oi|l cooling
for subsequent installat.
conpri si ng:
- 944 307 313 00 connecti on piece 1
- 900 123 007 30 sealing ring 4
- 928 606 217 00 tenmperature switch 1
- 944 307 311 00 doubl e hol | ow screw 1
- 000 043 106 01 installation instructions 1
- 951 116 911 00 repair kit 1
for
clutch
conpri si ng:
pressure plate 1
clutch plate 1
clutch rel ease bearing 1
- -- END --
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Model Year MG SG Illustration Restrictions Update
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9442 88 4 01 401-00 179
Pos Part Number Nane Remar ks Qy Model
control arm
cross nenber
1 |A 944 341 103 07 |cross nenber /LL 1
1 944 341 103 07 |cross nenber /LL 1
(1) |A 945 341 103 04 |cross nenber / RL 1
(1) | 945 341 103 04 |cross nenber / RL 1
2 951 341 027 00 |control arm /L -86 1
2 951 341 028 00 |control arm /R - 86 1
2 |A 944 341 027 02 |control arm /L 87- 1
2 944 341 027 02 |control arm /L 87- 1
2 |A 944 341 028 02 |control arm /R 87- 1
2 944 341 028 02 |control arm /R 87- 1
14 2 944 341 927 31 |control arm /L 87- 1 M 030/ 758
‘ 2 944 341 928 31 |control arm /R 87- 1 M 030/ 758
5 ®
3 N 010 183 1 hexagon- head bol t 4
M 12 X 75
4 999 025 074 02 |washer 4
12,4 X 34 X 5
5 951 341 431 02 |eccentric bolt 2
6 900 082 039 02 |hexagon-head bolt 2
M12 X 1,5 X 100
7 900 025 009 02 |washer 2
A 13
\ 8 | N 021 131 1 |lock nut 2
\ M12 X 15
10 951 341 023 00 |rubber mounting 2
f18 10 951 341 023 30 |rubber nmounting 2 |M 030/ 758
11 N 040 321 1 hexagon- head bolt 4
M 10 X 65
12 900 223 011 02 |washer 4
13 900 223 010 02 |washer 4
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Model Year MG SG lllustration Restrictions Update
11:09 30.08.2004 || momscHe PET PORSCHE
9442 88 4 01 401-00 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
14 N 021 131 1 I ock nut 4
15 951 341 108 02 |heat protection plate /LL 1
(15) 952 341 108 02 |heat protection plate /RL 86- 1
(15) 951 341 107 00 |heat protection plate /LL 1 |TURBO
16 N 011 524 7 washer 2
A6
17 N 010 215 13 |hexagon-head bolt 2
M6 X 15
18 951 341 590 00 |air baffle 2 |TURBO
19 N 011 666 7 washer 8 |TURBO
B 6,4
20 999 072 005 09 |hexagon-head bolt 8 |TURBO
M6 X 12
21 N 021 130 2 I ock nut 2
VM 10
22 N 010 445 6 hexagon- head bolt 2
M 10 X 45 X 20
- 952 347 713 00 |heat protection plate / RL 1 |TURBO
| ower
- 952 347 711 01 |heat protection plate / RL 1 |TURBO
upper
- -- END -- -
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Model Year MG SG lllustration Restrictions Update
11:09 30.08.2004 | momscre PET PORS e
9442 88 4 01 401-05 179
Pos Part Number Nane Remar ks Qy Model
steering knuckl e

1 477 407 311 N steering knuckl e /L -86 1 |944
1 477 407 312 L steering knuckl e /IR -86 1 |944

(1) 951 341 655 01 |steering knuckle /L - 86 1 |TURBO

(1) 951 341 656 01 |steering knuckle /R - 86 1 |TURBO
1 944 341 655 06 |steering knuckle /L 87- 11944,944 S
1 944 341 656 06 |steering knuckle /R 87- 11944,944 S
1 A 951 341 655 06 |steering knuckle /L 87- 1 |TURBO
1 951 341 655 06 |steering knuckle /L 87- 1 |TURBO
1 A 951 341 656 06 |steering knuckle /R 87- 1 |TURBO
1 951 341 656 06 |steering knuckle /R  87- 1 |TURBO
1 A 951 341 655 34 |steering knuckle /L 87- 1 |M 030/ 758
1 951 341 655 34 |steering knuckle /L 87- 1 |M 030/ 758
1 951 341 656 34 |steering knuckle /R  87- 1 |M 030/ 758
2 477 405 065 B front wheel hub -86 2 1944

(2)| 951 341 065 00 |[front wheel hub -86 2 |TURBO
2 |A 951 341 065 06 |front wheel hub 87- 2
2 951 341 065 06 |front wheel hub 87- 2
2 951 341 065 08 |front wheel hub 87- 2 |M 030/ 758
3 904 341 671 00 |wheel bolt -86 10
3 928 341 671 02 |wheel bolt 87- 10
4 477 405 641 radi al sealing ring 2
5 999 059 098 00 |taper roller bearing -86 2
5 999 059 090 00 |taper roller bearing 87- 2
6 999 059 065 00 |taper roller bearing - 86 2
6 999 059 089 01 |taper roller bearing 87- 2
7 911 341 663 00 |thrust washer 2
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Model Year MG SG lllustration Restrictions Update
11:09 30.08.2004 || FomscHs PET PORSCHE

9442 88 4 01 401-05 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model

8 911 341 673 00 |cl anpi ng nut 2

9 999 119 001 01 |pan-head screw 2
10 477 405 692 C |cap 2

- - E ND - -
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Model Year MG SG Illustration Restrictions Update
11:09 30.08.2004 | momscre PET PORS e
9442 88 4 02 402-00 179
= 17 Pos Part Number Name Remar ks Qy Model
@ 16 springs
- shock absorber
15 front
13 __ &
12—= 714 see technical information
L GR 4, NR 2/92
&= 11
8 8 1 477 411 105 Q coil spring 11944
s 1 set
m mar ked
5—@ QQ 10
~— 954 | bl ue
B 9
1 951 343 531 00 |coil spring 1 1944S
—8 1 set
mar ked
é 904 |white
% 1 951 343 531 01 |coil spring 1 |TURBO
== 1 set 944S, M 474
= mar ked
104 |yellow
1 477 411 105 G coil spring - 86 1 1944, M 030
5 1 set
4 mar ked
954 |red
1 944 343 531 00 |coil spring 87- 1 |944/944Ss
1 set M 030
mar ked
954 |white
bl ue
1 944 343 531 01 |coil spring 87- 1 |TURBO, M 030
1 set M 758
mar ked
104 |white
yel | ow
2 944 343 031 12 |shock absorber /L -86 1 |944
- fichtel + sachs -
2 944 343 032 12 |shock absorber /R - 86 11944
- fichtel + sachs -
2 944 343 031 17 |shock absorber /L 87- 1 1944/ 944S
- fichtel + sachs -
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Model Year MG SG Illustration Restrictions Update
11:09 30.08.2004 || momscHe PET PORSCHE
9442 88 4 02 402-00 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
2 944 343 032 17 |shock absorber /R 87- 1 |944/944S 7 951 343 527 00 |rubber stop 87- 2 1944/ 944s
- fichtel + sachs -
(7)| 951 343 527 00 |rubber stop 2 |TURBO
2 951 343 031 05 |shock absorber /L 1 |TURBO
- fichtel + sachs - 8 133 412 341 concave washer 2
2 951 343 032 05 |shock absorber /R 1 |TURBO 9 823 412 365 spacer sl eeve 2
- fichtel + sachs -
10 944 343 071 00 |suspension strut nounting - 86 2
3 944 343 031 11 |shock absorber /L -86 1944, M 474
- koni - 11 477 412 345 bearing flange -86 2
3 944 343 032 11 |shock absorber /IR -86 1 |944, M 474 11 951 343 018 04 |suspension strut nounting 87- 2
- koni -
11 951 343 018 30 |suspension strut nounting 87- 2 |M 030
3 951 343 031 06 |shock absorber /L 1 |M474
- koni - TURBO - 944 343 903 01 |insulation 2
for
3 951 343 032 06 |shock absorber /R 1 |M474 suspensi on strut nounting
- koni - TURBO
12 N 012 228 3 spring washer 8
3 944 343 051 00 |shock absorber /L -86 1944, M 030 B 12
- koni -
13 N 011 008 8 hexagon nut 8
3 944 343 052 00 |shock absorber /R -86 1944, M 030 M 8
- koni -
(14) 133 412 367 sealing ring 2
3 951 343 031 32 |shock absorber /L 87- 1|M 030
- koni - 15 477 412 411 stop ring -86 2
3 951 343 032 32 |shock absorber /R 87- 1 /M 030 16 477 412 147 stop - 86 2
- koni -
use al so: 17 N 022 150 1 I ock nut 2
VM 14 X 1,5
- 951 343 524 00 |adjusting nut 1
18 171 407 265 eccentric screw 2
- 951 343 525 32 |concave washer 1
19 900 082 058 02 |hexagon-head bolt 2
4 944 343 059 00 |shock absorber -86 2 |944, M 474 M12 X 1,5 X 50
insert
- koni - 20 944 343 175 00 |eccentric washer 2
5 171 412 045 uni on nut 2 21 N 022 141 4 I ock nut 4
VM 12 X 1,5
6 171 412 135 boot -86 2 |944
- 999 703 346 40 |plug 2
6 431 412 135 boot 87- 2 |944/ 944S
- -- END --
6 431 412 135 boot 2 |TURBO
6 951 343 529 30 |boot 2 |M 030
7 171 412 303 C |rubber stop - 86 2 1944
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11:10 30.08.2004 || momscHe PET PORSCHE
9442 88 4 02 402-05 179
Pos Part Number Nane Remar ks Qy Model
stabiliser
5 1 944 343 707 00 |stabiliser -86 1 |944
$ 20 MM
1 944 343 706 00 |stabiliser - 86 1 |M 030/ 404
$ 23 MM
-~ L 1 944 343 706 02 |stabiliser - 86 1 |TURBO
3 $ 24 WM
— 1 944 343 707 01 |stabiliser 87- 1 |944, 944S
$ 21,5 W
9 1 944 343 706 04 |stabiliser 87- 1 |TURBO, 944
$ 25,5 MM 944S, M 404
)
Q, ‘ 1 944 343 706 05 |stabiliser 87- 1 |M 030/ 758
11 < $ 26,8 WM
OY
AV
‘ 3 2 944 343 733 00 |suspension -86 2
)
& ) 3 2 | 944 343 733 01 |suspension 87- 2
3 944 343 731 00 |clip - 86 2
'@ 4 3 |A 944 343 731 02 |clip 87- 2
3 944 343 731 02 |clip 87- 2
4 477 411 053 G rubber bush - 86 2 1944
$ 20 MM
4 477 411 053 J rubber bush - 86 2 |M 030/ 404
$ 23 MM
‘ 4 477 411 053 K rubber bush -86 2 |TURBO
$ 24 WM
1
4 951 343 794 07 |rubber bush 87- 2 1944, 944S
$ 21,5 W
4 951 343 794 02 |rubber bush 2 |TURBO
$ 25,5 W
4 951 343 794 04 |rubber bush 87- 2 |M 030/ 758
$ 26,8 W
5 477 411 043 concave washer 4
6 951 343 075 00 |bush 2
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Model Year MG SG Illustration Restrictions Update
11:10 30.08.2004 || Pemsce PET PORSCHE
9442 88 4 02 402-05 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
7 951 343 793 00 |rubber bush 2
for
stabiliser
$ 20 WM; $ 21,5 W ;
$ 23 MM; $ 24 WM
7 951 343 793 30 |rubber bush 2
for
stabiliser
$ 25,5 M\M; $ 26,8 W
8 951 343 795 01 |rubber mounting 4
9 900 910 022 09 |l ock nut 4
VM 8
10 N 900 876 01 |l ock nut 2
VM 10
11 900 075 079 02 |hexagon-head bolt 4
M8 X 22
- -- END -- -
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Model Year MG SG lllustration Restrictions Update
11:10 30.08.2004 || Pemsce PET PORSCHE
9442 88 4 03 403-00 179
Pos Part Number Nane Remar ks Qy Model
steering gear
tie rod
1 944 347 011 00 |steering gear /LL 1
(1) 945 347 011 00 |steering gear / RL 1
2 477 419 321 cap 1
3 477 419 115 pl ug 1
4 171 419 831 C boot /L 1
5 171 419 832 C bel | ows IR 1
6 823 419 843 term nal 1
$ 45 MM
7 944 347 223 01 |clip /LL 2
(7)| 945 347 223 00 |clip / RL 2
8 944 347 137 00 |rubber insert /L 1
(8) 944 347 139 00 |rubber insert /R 1
9 900 025 007 02 |washer 2
A 8,4
10 N 010 360 6 hexagon- head bol t /LL 4
M8 X 60
‘ ~ (10) 900 074 134 02 |hexagon-head bolt / RL 4
~ M8 X 45
\
@ ~~ 11 944 347 033 01 |tie rod -86 2
© =
‘ ‘ ~ (11) | 944 347 033 03 |tie rod 87- 2
13 ~~ ‘
12 ~ 12 | 477 419 827 stop ring 2
\ ‘
1 171 41 55 nut
™~ 3 98 2
. ~ M22 X 1,5
@
‘ 14 944 347 333 01 |ball joint -86 2
15 14, 14 944 347 333 02 |ball joint 87- 2
I
15 900 078 005 01 |hexagon nut 2
1 2 —16 M 14
—17
% 16 | N 011 212 2 |castle nut -86 2
M12 X 1,5
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Model Year MG SG lllustration Restrictions Update
11:10 30.08.2004 || Pemsce PET PORSCHE
9442 88 4 03 403-00 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
(16) N 022 141 1 | ock nut 87- 2
M 12
17 N 012 532 1 cotter pin - 86 2
3 X 25
18 944 347 027 01 |drive shaft /LL 1
(18) | 945 347 027 00 |drive shaft / RL 1
19 N 010 335 7 hexagon- head bol t 2
M8 X 35
20 900 910 022 09 |l ock nut 2
M 8
- -- END -- -
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Model Year MG SG lllustration Restrictions Update
11:10 30.08.2004 || momscHe PET PORSCHE
9442 88 4 03 403-02 179
Pos Part Number Name Remar ks Qy Model
power steering M 657
steering gear
vane type punp
l'i nes
see technical information
GR. 4, NR. 6/90
1 > 944 347 011 24 |steering gear /LL 1
(1) P 945 347 011 22 |steering gear / RL 1
1A| 944 347 311 00 |conpensating |ine 1
2 944 347 137 00 |rubber insert /L 1
(2) 944 347 139 01 |rubber insert /R 1
(3)| 945 347 023 00 |clip I RL 2
3 944 347 223 01 |clip /LL 2
4 900 025 007 02 |washer 4
A 8,4
5 UN 010 360 6 hexagon- head bol t 4
M8 X 60
5 900 074 281 08 |hexagon-head bolt 4
M8 X 60
6 944 347 033 20 |tie rod -86 2
(6)| 944 347 033 23 |tie rod 87- 2
7 900 078 005 01 |hexagon nut 2
M 14
(y@ 8 944 347 333 00 |ball joint -86 2
8 944 347 333 04 |ball joint 87- 2
9 N 011 212 2 castl e nut - 86 2
(9)| N 022 141 1 I ock nut 87- 2
10 N 012 532 1 cotter pin - 86 2
11 171 419 831 C boot 2
12 944 347 027 02 |drive shaft /LL 1
(12) | 945 347 027 00 |drive shaft I RL 1
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Model Year MG SG lllustration Restrictions Update
11:10 30.08.2004 || Pemsce PET PORSCHE
9442 88 4 03 403-02 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
13 N 010 335 7 hexagon- head bolt 2 28 944 347 445 02 |hose 1
M8 X 35
29 944 347 447 02 |pressure line /LL 1
14 900 910 022 09 |l ock nut 2
M 8 (29) | 945 347 447 02 |pressure line / RL 1
15 928 347 015 05 |oil tank 1 30 944 347 449 06 |return line /LL 1
15A| 928 347 925 00 |cover 1 (30) 945 347 449 02 |return line / RL 1
15B| 928 347 927 00 |gasket 1 31 944 347 459 03 |return line 1
16 999 512 350 02 |hose clanp 1 31A| 944 347 465 02 |support 1
17 |A 944 347 432 08 |vane type punp 1 1944, TURBO 31B| 944 347 467 00 |cable clip 4
for
17 944 347 432 08 |vane type punp 1 1944, TURBO hol der
17 > 944 347 432 04 |vane type punp 1 1944S 32 N 023 569 2 hose cl anp 2
A 9/16
17A| 944 101 147 01 |bracket 1
for 32A| 999 512 346 02 |hose clanp 1
vane type punp 16 - 25
18 944 347 437 03 |[pulley 1 32B| 999 512 450 02 |hose clanp 1
12 - 20
19 900 075 010 02 |hexagon-head bolt 3
M6 X 12 33 999 230 158 02 |nipple 1
20 999 192 236 50 |narrow v-belt 1 34 N 100 184 01 |sealing ring 2
9,5 X 950 D 16 X 20
21 944 347 053 02 |strut 1 35 900 134 014 02 |banjo bolt 1
22 N 011 525 13 |washer 1 36 999 134 018 02 |banjo bolt /LL 2
A 8,4 12
23 N 010 242 12 |hexagon-head bolt 2 36 999 134 018 02 |banjo bolt / RL 1
M8 X 25 12
24 N 010 359 4 hexagon- head bol t 1 36 N 021 053 2 banj o bolt / RL 1
M8 X 38 10
25 944 347 441 02 |sl eeve 1 37 900 123 026 20 |sealing ring /LL 4
26 WM D 12 X 15,5
26 900 025 007 02 |washer 1 37 900 123 026 20 |sealing ring / RL 2
D 12 X 15,5
(26) 944 347 442 00 |dowel sleeve 1
13 W™ 37 N 100 390 01 |sealing ring / RL 2
D 10 X 13,5
27 900 076 025 02 |hexagon nut 1
M 8 38 900 134 007 02 |banjo bolt 1
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Model Year MG SG lllustration Restrictions Update
11:10 30.08.2004 || Pemsce PET PORSCHE
9442 88 4 03 403-02 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
39 900 123 042 20 |sealing ring 2
D 14 X 18
40 928 347 455 00 |shim 1
41 900 074 015 02 |hexagon-head bolt 1
M6 X 30
42 N 011 524 7 washer 1
A 6,4
43 999 511 153 02 |clip 3
B 15 X 8
44 999 512 346 00 |hose clanp 1
A 9/ 22
- 944 105 101 00 |spacer sleeve 1 |TURBO
45 951 101 129 00 |cover plate 1 |TURBO
46 900 067 236 08 |pan-head screw 1 |TURBO
M6 X 40
47 900 067 237 08 |pan-head screw 1 |TURBO
M6 X 70
48 944 606 209 00 |pressure transmitter 1 |944S
49 N 013 806 3 sealing ring 1 |944s
- 944 612 956 00 |wiring harness 1 1944S
for
pressure transnitter
50 999 512 428 02 |clanp 1
51 N 020 626 2 clanp 1
16 X 15
52 999 511 153 02 |clip 1
8 X 15
--- END -- -
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11:10 30.08.2004 || momscHe PET PORSCHE
9442 88 4 03 403-05 179
Pos Part Number Nane Remar ks Qy Model
steering wheel s
steering colum
1 944 347 084 05 |sports steering wheel 1
| eatherette
$ 380 MM
1AJ | bl ack
4RB | brown
7LD | burgundy
(1) 944 347 084 08 |sports steering wheel 1
| eat her
$ 380 MM
1AJ | bl ack
4RB | brown
7LD | burgundy
1 944 347 084 10 |steering wheel 1M 018
| eat her
with el evated hub
$ 363 MM
1AJ | bl ack
4RB | br own
7LD | bur gundy
1 944 347 084 09 |sports steering wheel 1M 431
| eat her
$ 363 MM
1AJ | bl ack
4RB | br own
7LD | bur gundy
1 928 347 084 07 |sports steering wheel 1 |M 431
| eat her
$ 363
1AJ | bl ack
2 944 347 859 08 |pad for horn 1
| eat herette
1DB | bl ack
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Model Year MG SG Illustration Restrictions Update
11:10 30.08.2004 || romscH= PET PoRSCHE
9442 88 4 03 403-05 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
4RB |br own 17 999 234 004 00 |shim 1
7LD |burgundy 18 999 042 017 01 |snap ring 1
2 944 347 859 05 |pad for horn 1 19 944 347 063 04 |steering colum tube 1
| eat her
20 411 417 613 rubber mounting 1
1AJ |bl ack
21 411 417 605 support ring 1
4RB |br own
22 944 347 067 02 |steering colum /LL 1
7LD |burgundy
(22) | 944 347 019 03 |steering colum /LL -86 1 |TURBO
3 928 347 857 02 |lining 1 /LL -86 944, M 657
for
four-spoke steering wheel 22 944 347 019 04 |steering colum /LL 87- 1 |TURBO
/LL 87- 944, M 657
1DB |bl ack
(22) | 945 347 067 02 |steering colum / RL 1
4RB |br own
(22) | 945 347 019 03 |steering colum /RL -86 1 |TURBO
7LD |burgundy /RL -86 944, M 657
4 928 347 099 00 |slip ring 1 (22) 945 347 019 04 |steering colum /RL 87- 1 |TURBO
/RL 87- 944, M 657
5 N 012 131 2 shake- proof washer 3
J 3,7 23 477 419 059 needl e sl eeve 1
6 900 146 029 02 |oval -head screw 6 24 113 415 511 needl e-rol I er bearing 1
AM 3,5 X 10
25 900 025 041 02 |washer 2
7 N 012 238 5 spring washer 1 A 8,4
B 16
26 999 074 022 02 |shear bolt 2
8 900 078 006 01 |hexagon nut 1
M16 X 1,5 27 N 010 241 0 hexagon- head bol t 1
M8 X 22
9 321 419 779 A |insul ating bush 4
28 N 010 215 13 |hexagon-head bolt /LL 2
10 900 025 002 02 |washer 4 M6 X 15
A 4,3
(28) 999 072 005 09 |hexagon-head bolt / RL 2
11 N 042 122 2 shake- proof washer 4 M6 X 12
A 4,3
29 211 805 243 spring washer 2
12 N 010 261 3 hexagon- head bol t 3
M4 X 15 steering | ock
13 171 419 697 spring 3 30 944 538 075 00 |lock cylinder 1
w o stipulated | ock number
14 171 419 341 support ring 1
(30) 944 538 075 01 |lock cylinder 1
15 944 347 473 00 |shim X with stipulated | ock-no.
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Model Year MG SG lllustration Restrictions Update
11:10 30.08.2004 || momscHe PET PORSCHE
9442 88 4 03 403-05 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
31 944 347 343 01 |[shear bolt 2
32 944 347 975 03 |housing 1
for
steering |ock
33 964 613 012 00 |ignition starter switch 1
(34) 911 613 125 00 |buzzer contact 1 |(SA)
35 944 347 363 00 |l ock 1
36 N 014 122 8 oval - head screw 2
37 944 538 183 00 |[control cam 1
38 944 347 351 02 |retainer plate 1
--- END -- -
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Model Year MG SG lllustration Restrictions Update
11:10 30.08.2004 || momscHe PET PORSCHE
9442 88 5 01 501-00 179
Pos Part Number Nane Remar ks Qy Model
rear axle carrier
‘ rear-axle trailing arm
‘ 1 |A 944 331 045 00 |rear-axle cross-tube -86 1
1 944 331 045 02 |rear-axle cross-tube 1
T @ ‘ 2 477 501 069 A rubber bush 2
8___
=g ‘ 3 951 331 705 00 |cable hol der 2
! 10 9 2 | .
‘ 31 4 951 331 021 01 |rear-axle trailing arm /L 1
4 951 331 022 01 |rear-axle trailing arm /R 1
‘ 4 951 331 021 31 |rear-axle trailing arm /L 87- 1|M 030
‘ 4 951 331 022 31 |rear-axle trailing arm /R 87- 1 M 030
‘ 4 951 331 021 32 |rear-axle trailing arm /L 87- 1|M 030/593
‘ 4 951 331 022 32 |rear-axle trailing arm /R  87- 1 |M 030/593
‘ when required order also:
- 964 331 199 02 |retainer plate 2
- 900 074 130 02 |hexagon-head bolt 4
M8 X 40
6 477 501 089 nmount i ng 2
7 900 075 043 02 |hexagon-head bolt 4
M 10 X 30
8 900 025 008 09 |washer 4
A 10,5
9 N 022 149 2 I ock nut 2
VM 10
9A| N 021 131 1 I ock nut 2
M12 X 1,5
10 477 501 697 washer 2
11 N 010 190 4 hexagon- head bol t 2
M 12 X 90
12 944 331 075 00 |supporting nmount /L 1
(12) 944 331 076 00 |supporting nount /R 1
13 900 075 040 02 |hexagon-head bolt 2
M 10 X 20
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Model Year MG SG lllustration Restrictions Update
11:10 30.08.2004 || Pemsce PET PORSCHE
9442 88 5 01 501-00 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
14 N 012 230 6 spring washer 8 28 999 025 135 02 |washer 4
B 10
29 900 910 092 02 |lock nut 4
15 |A 944 331 059 00 |bearing flange /L 1 VM 16 X 1,5
15 944 331 059 00 |bearing flange /L 1 30 477 511 519 canber eccentric 2
(15) |A 944 331 060 00 |bearing flange /R 1 30A| 477 511 515 canber eccentric 2
only together with
(15) 944 331 060 00 |bearing flange /IR 1 stabiliser
16 951 331 667 00 |washer 2 31 N 040 108 2 hexagon- head bol t 4
M12 X 1,5 X 40
17 N 010 465 5 hexagon- head bolt 2
M 10 X 65 32 N 011 531 7 washer 8
A 13
17A| N 012 230 6 spring washer 8
B 10 33 N 022 141 4 I ock nut 4
VM 12 X 1,5
18 N 010 455 3 screw 6
M 10 X 55 34 N 010 242 12 |hexagon-head bolt 2
M8 X 25
19 900 082 059 02 |hexagon-head bolt 2
M 12 X 1,5 X 115 35 900 025 007 02 |washer 4
A 8,4
20 803 199 347 washer 8
36 N 022 146 1 I ock nut 2
21 N 022 141 4 I ock nut 2 VM 8
VM 12 X 1,5
- -- END --
21A) 944 333 115 00 |torsion bar /L 1
$ 23,5 WM
21A) 944 333 116 00 |torsion bar /R 1
$ 23,5 WM
21A) | 944 333 103 00 |torsion bar /L -86 1944, M 030
$ 24,5 WM
21A) | 944 333 104 00 |torsion bar /IR -86 1944, M 030
$ 24,5 W
21A) | 951 333 103 30 |torsion bar /L 1|M 030/758
$ 25,5 WM
21A) | 951 333 104 30 |torsion bar /IR 1|M 030/758
$ 25,5 WM
22 951 333 021 00 |strut 2
26 911 333 303 00 |eccentric screw 2
27 911 333 305 00 |hexagon-head bolt 2
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Model Year MG SG Illustration Restrictions Update
11:10 30.08.2004 | momscHe PET PORSEHE
9442 88 5 01 501-05 179
Pos Part Number Nane Remar ks Qy Model
rear wheel shaft
1 951 332 235 01 |rear wheel shaft -86 2
1 951 332 235 35 |rear wheel shaft 87- 2
2 999 053 020 01 |angul ar-contact bearing 2
3 N 012 350 1 circlip 2
4 900 910 093 02 |lock nut 2
M22 X 1,5
5 904 341 671 00 |wheel bolt 10
6 951 331 067 00 |wheel hub - 86 2
6 |A 944 331 067 01 |wheel hub 87- 2
6 944 331 067 01 |wheel hub 87- 2
7 928 331 591 02 |washer 2
- -- END --
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Model Year MG SG Illustration Restrictions Update
11:10 30.08.2004 || Pemsce PET PORSCHE
9442 88 5 01 501-10 179
Pos Part Number Nane Remar ks Qy Model
drive shaft
see technical information
GR. 4 NR 2/87
see tpi
GR. 4 NR 4/92
1 944 332 038 01 |drive shaft 2
1 951 332 038 02 |drive shaft 87- 2 |TURBO
1 944 332 038 09 |drive shaft /L 1 |AUT.
1 944 332 038 10 |drive shaft IR 1 |AUT.
2 944 331 903 00 |repair kit 4
dust bel | ows
(2) | 951 332 903 00 |repair kit 87- 4 |\'TURBO
dust bel | ows
)
f( I 3 944 331 901 00 |repair Kit 4
< ’) \ constant-velocity joint
= (3)| 951 332 901 00 |repair kit 87- 4 |TURBO
‘ ‘ ‘ constant-velocity joint
6 1
L— \ 4 F 893 407 237 pan-head screw 24
2
5 944 332 191 00 |plate 6
6 000 043 110 01 |grease X
1 tube 100 g
% T 7 | 951 332 233 01 |plate 6
% [ E ND -
@
4
I
3
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Model Year MG SG lllustration Restrictions Update
11:11 30.08.2004 PORSCHE PET PORSCHE
9442 88 5 02 502-00 179
Pos Part Number Nane Remar ks Qy Model
5
vi bration danper
stabiliser
1 951 333 032 05 |vibration danper 2 1944/ 944s
- fichtel + sachs -
1 951 333 032 06 |vibration danper 2 |TURBO
- fichtel + sachs -
(1) | 951 333 032 01 |vibration danper 2 |M 474
- koni -
1 951 333 032 04 |vibration danper 2 |M 030
7 - koni -
2 900 082 054 02 |hexagon-head bolt 2
M 14 X 1,5 X 85
3 043 101 129 washer 2
B 12
4 N 022 141 1 I ock nut 2
M12 X 1,5
5 900 082 044 02 |hexagon-head bolt 2
M 12 X 1,5 X 125
6 999 025 062 02 |washer 2
stabiliser
7 477 511 411 A stabiliser 1
$ 14 MM
17 12
16 7 477 511 413 stabiliser 1
‘ ‘ $ 18 MM
Q\ @@ 7 | 477 511 415 stabiliser 1
@ 13 14 15 $ 20 MM
@ o) ©@ ‘ 8 477 411 313 F |rubber nmounting 2
‘ %j $ 14 MW
17 % @ 8 477 411 313 B |stabiliser nounting 2
8 9 11 10 16 @ $ 18 MM
‘ 8 477 411 313 C |stabiliser nounting 2
18 $ 20 MM
9 113 411 333 retaining bow 2
10 900 075 085 02 |hexagon-head bolt 4
M8 X 20
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Model Year MG SG lllustration Restrictions Update
11:11 30.08.2004 | FromscHe PET PORSEHE
9442 88 5 02 502-00 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
11 900 027 015 02 |lock ring 4
B 8
12 477 511 051 A |stabiliser nmounting 2
13 477 511 515 canber eccentric 2
14 N 011 531 4 washer 2
A 13
15 N 022 141 4 I ock nut 2
M12 X 1,5
16 900 025 008 09 |washer 4
A 10,5
17 N 022 149 2 | ock nut 4
M 10
18 N 010 452 4 hexagon- head bol t 2
M 10 X 52
- -- END -- -
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PORSOOHES F)EE1' PORSOHES
Model Year MG SG lllustration Restrictions Update
11:40 30.08.2004
9442 88 5 98 REP 179
Pos Part Nunber Nare Remar ks Qy Model
repair kits
>> | > 944 331 903 00 repair kit 4
dust bel | ows
conpri si ng:
dust bel | ows 1
with
support
spring 2
- 113 517 279 circlip 1
- 000 043 110 01 gr ease 1
1 tube 100 g
>> | > 951 332 903 00 repair kit 4 | TURBO
dust bel | ows
conpri sing:
dust bel | ows 1
support 1
- 911 332 257 00 clip 1
- 928 332 257 01 clip 1
- 900 041 013 01 circlip 1
- 000 043 110 01 gr ease 1
1 tube 100 g
>> | > 944 331 901 00 repair kit 4
constant-velocity joint
conpri si ng:
constant-velocity joint 1
dust bel | ows 1
with
support
spring 2
- 113 517 279 circlip 1
- 000 043 110 01 grease 1
1 tube 100 g
- 893 407 237 pan- head screw 6
>> | > 951 332 901 00 repair kit 4 | TURBO
constant-velocity joint
conpri si ng:
constant-velocity joint 1
dust bel | ows 1
support 1
- 911 332 257 00 clip 1
- 928 332 257 01 clip 1
- 900 041 013 01 circlip 1
- 000 043 110 01 gr ease 1
1 tube 100 g
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PORSOOHES PET PORSOHES

Model Year MG SG lllustration Restrictions Update

11:40 30.08.2004

9442 88 5 98 REP 179
Pos Part Nunber Nare Remar ks Qy Model

- 893 407 237 pan- head screw 12

- -- END -- -
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Model

9442

Year

88

MG

SG

01

Illustration

601-00

Restrictions

Update

179

11:11 30.08.2004

PORSEHE

PET

PORSCHE

Pos

Part Number

Name

Remar ks

Qy

Model

(1)

(1)

951 362 104 00

951 362 114 00

951 362 116 00

928 361 032 01

951 362 115 90

951 362 115 00

951 362 117 00

951 362 117 90

di sc wheel

al | oy wheel

73 X 15

ET 23,3

cast

silver netallic

al | oy wheel

73 X 16

ET 23,3

cast

silver metallic

al | oy wheel

8J X 16

ET 23,3

cast

silver metallic

hub cap

al | oy wheel

7 X 16

ET 23,3

forged al um nium al |l oy
unvar ni shed

rimflange polished

al | oy wheel

73 X 16

ET 23,3

forged al um nium al |l oy
rimflange polished

bl ack star

al | oy wheel

8J X 16

ET 23,3

forged al um nium al |l oy
bl ack star

rimflange polished

al | oy wheel

8J X 16

ET 23,3

unvar ni shed
rimflange polished

-86

et_btl.frm
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Model Year MG SG Illustration Restrictions Update
11:11 30.08.2004 | FromscHe PET PORSEHE
9442 88 6 01 601-00 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
(3) 911 361 020 41 |all oy wheel 2 1944 (8) 901 361 411 50 |bal ance stick-on wei ght X
73 X 15 15 G
ET 23,3
forged al um nium al | oy (8)| 901 361 411 00 |bal ance stick-on weight X
bl ack star 20 G
rimflange polished
(8) 901 361 412 50 |bal ance stick-on wei ght X
(3)| 911 361 020 93 |all oy wheel 2 25 G
7J X 15
ET 23,3 (8)| 901 361 412 00 |bal ance stick-on weight X
forged al um nium al | oy 30 G
unvar ni shed
rimflange polished (8)| 901 361 413 50 |bal ance stick-on weight X
35 G
(3)| 911 361 020 42 |alloy wheel 2
8J X 15 (8) 901 361 413 00 |bal ance stick-on wei ght X
ET 10,6 40 G
forged al um nium al |l oy
bl ack star (8)| 901 361 414 50 |bal ance stick-on weight X
rimflange polished 45 G
(3) 911 361 020 94 |al | oy wheel 2 (8)| 901 361 414 00 |bal ance stick-on weight X
8J X 15 50 G
ET 10,6
forged al um nium al |l oy (8) 901 361 415 50 |bal ance stick-on wei ght X
unvar ni shed 55 G
rimflange polished
(8)| 901 361 415 00 |bal ance stick-on weight X
4 911 361 032 28 |hub cap 4 60 G
bl ack
(8) 901 361 416 50 |bal ance stick-on wei ght X
(4)| 911 361 032 29 |hub cap 4 65 G
grand prix white
(8) 901 361 416 00 |bal ance stick-on wei ght X
(4)| 911 361 032 30 |hub cap 4 70 G
platinumnetal lic
(8)| 901 361 417 50 |bal ance stick-on weight X
(4)| 911 361 032 31 |hub cap 4 75 G
white gold nmetallic
(8) 901 361 417 00 |bal ance stick-on wei ght X
5 999 182 003 36 |wheel nut 20 80 G
6 900 265 001 50 (rubber valve 4 ener gency wheel
$ 15,2
(12) | 928 362 030 02 |energency wheel 1
7 911 361 561 01 |val ve support 4 al | oy wheel
with collapsible tire
(8) 901 361 410 50 |bal ance stick-on wei ght X
5 G 13 477 813 191 support 1
8 901 361 410 00 |bal ance stick-on weight X 14 N 010 251 2 hexagon- head bolt 1
10 G M 10 X 18
15 900 027 016 02 |lock ring 1
page: 002 KAT-008
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Model Year MG SG Illustration Restrictions Update
11:11 30.08.2004 | FromscHe PET PORSEHE
9442 88 6 01 601-00 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
16 914 722 104 10 |wi nged screw 1
M 10 X 55
(16) 914 722 104 10 |wi nged screw 1 |(GB)
M 10 X 75
17 477 813 157 washer 1
18 911 652 052 00 (snmmll electric conpressor 1
19 911 722 201 02 |[tyre pressure gauge 1
20 928 361 047 03 |wheel nut 1
| ockabl e
1 set
21 928 361 310 00 |cap 4
22 928 361 306 03 |wheel nut 4
| ockabl e without |ock
- 928 361 312 01 |bl ank key X
for
wheel nut
| ockabl e
--- END -- -
et_bt2.frm page: 003 KAT-008



Model

9442

Year

88

MG

SG

Illustration

601-01

Restrictions

Update

179

11:11

30.08.2004

PORSEHE

PET

PORSCHE

Pos

Part

Nunber

Name

Remar ks

Qy

Model

(2)

944 362 104

951

951

944

944

928

928

951

362

362

362

362

362

362

362

114

116

115

115

117

117

115

00

01

01

00

01

00

01

30

di sc wheel

al | oy wheel

73 X 15

ET 52,3

cast

silver netalli

al | oy wheel

73 X 16

ET 52,3

cast

silver netalli

al | oy wheel

8J X 16

ET 52,3

cast

silver metalli

al | oy wheel

7J X 16

ET 52,3
forged al um ni
silver metalli

al | oy wheel

7J X 16

ET 52,3
forged al um ni
pl ati num

al | oy wheel

8J X 16

ET 52,3
forged al um ni
silver metalli

al | oy wheel

8J X 16

ET 52,3
forged al um ni
pl ati num

al | oy wheel

7J X 16

ET 65

forged al um ni
silver metalli

C

C

C

um al | oy

C

um al | oy

um al | oy

um al | oy

um al | oy
c

87-

88

M 030/ 758

et_btl.frm
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Model Year MG SG Illustration Restrictions Update
11:11 30.08.2004 | momsce PET e
9442 88 6 01 601-01 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
(2) 928 362 119 30 |all oy wheel 88 2 |M 030/ 758 7 901 361 416 50 |bal ance stick-on weight X
9J X 16 65 G
ET 60
forged al um nium al | oy 7 901 361 416 00 |bal ance stick-on weight X
silver nmetallic 70 G
3 928 361 031 00 |hub cap 4 7 901 361 417 50 |bal ance stick-on wei ght X
75 G
4 928 361 032 01 |hub cap 4
silver netallic 7 901 361 417 00 |bal ance stick-on weight X
80 G
4 477 601 051 D |hub cap 4
pl ati num bal ance wei ght
5 999 182 003 36 |wheel nut 20 8 928 361 421 00 |bal ance wei ght X
5 G
6 900 265 001 50 |rubber valve 4
$ 15,2 8 928 361 410 00 |bal ance wei ght X
10 G
7 901 361 410 50 |bal ance stick-on wei ght X
5 G 8 928 361 422 00 |bal ance wei ght X
15 G
7 901 361 410 00 |bal ance stick-on weight X
10 G 8 928 361 411 00 |bal ance wei ght X
20 G
7 901 361 411 50 |bal ance stick-on weight X
15 G 8 928 361 423 00 |bal ance wei ght X
25 G
7 901 361 411 00 |bal ance stick-on wei ght X
20 G 8 928 361 412 00 |bal ance wei ght X
30 G
7 901 361 412 50 |bal ance stick-on weight X
25 G 8 928 361 424 00 |bal ance wei ght X
35 G
7 901 361 412 00 |bal ance stick-on wei ght X
30 G 8 928 361 413 00 |bal ance wei ght X
40 G
7 901 361 413 50 |bal ance stick-on wei ght X
35 G 8 928 361 425 00 |bal ance wei ght X
45 G
7 901 361 413 00 |bal ance stick-on weight X
40 G 8 928 361 414 00 |bal ance wei ght X
50 G
7 901 361 414 50 |bal ance stick-on wei ght X
45 G 8 928 361 426 00 |bal ance wei ght X
55 G
7 901 361 414 00 |bal ance stick-on wei ght X
50 G 8 928 361 415 00 |bal ance wei ght X
60 G
7 901 361 415 50 |bal ance stick-on wei ght X
55 G 8 928 361 416 00 |bal ance wei ght X
70 G
7 901 361 415 00 |bal ance stick-on wei ght X
60 G
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Model Year MG SG Illustration Restrictions Update
11:11 30.08.2004 | momsce PET e
9442 88 6 01 601-01 179
Pos Part Nunber Nanme Remar ks Qy Model Pos Part Number Nane Remar ks Qy Model
8 928 361 417 00 |bal ance wei ght X -- END --
80 G
9 928 361 420 01 |retaining clip X
for
bal ance wei ght
10 928 361 047 03 |wheel nut 1
| ockabl e
1 set
11 928 361 306 03 |wheel nut 4
| ockabl e without |ock
12 928 361 310 00 |cap 4
- 928 361 312 01 |bl ank key X
for
wheel nut
| ockabl e
wi nter wheel
- 928 362 114 20 |all oy wheel 4 |M 758
7 X 16
ET 65
cast
enmer gency wheel
13 944 362 030 01 |energency wheel -87 1
st eel wheel
5 1/2 X 15
with collapsible tire
13 944 362 030 01 |enmergency wheel 88 1
steel wheel
5 1/2 X 15
with